Electronic Service
Manuals

®

This electronic document is provided as a service to our customers.
We do not create the contents of the information contained in this docu-
ment. Should you have detailed questions pertaining to the information
contained in this document, you may contact Michco, or the manufac-
turer which provided the original information in this electronic deliver-
able. Michco’s only partin this electronic deliverable was the electronic
assembly process. By providing this manual on line we are not guaran-
teeing parts availability.

You may contact Michco through the following methods:
Phone (517) 484-9312 or (800) 331-3339
2011 N. High St. -- Lansing, Michigan -- 48906
Fax: (517) 484-9836
Email: CustServe@Michco.com
Web site: www.Michco.Com
Parts Web site: www.FloorMachineParts.Com

Order Parts on Line at:
www.FloorMachineParts.Com

Directly to Parts & Service:
By Email: Shop@Michco.com
By Fax: (517) 702-2041
By Voice: Use numbers above.

Serving the Cleaning Industry Since 1922

Notice: All copyrighted material remains property of original owners, all trademarks are property of respective owners.
Manuals are subject to Manufacturer’s reproduction limitations. Originals or reproductions were provided by manufacturers
through a request. We make no warranty as to the correctness of information provided in this document and you assume
all risk. By placing these manuals on line we are not declaring our corporation to be an manufacturer authorized dealer or
provider, please check our web site for authorized manufacturers we represent.



OPERATOR'S
MANUAL &
PARTS LIST

Beginning with Serial No. 480490

READ THIS BOOK

This book has important information for the use and safe operation of this machine. Failure
to read this book prior to operating or atternpting any service or maintenance procedure to
your machine could result in injury to you or to other personnel; damage to the machine or to
other property could occur as well. you must have training in the operation of this machine
before using it. If you or your operator (s) cannot read English, have this manual explained
fully before attempting to operate this machine.

Si Ud. o sis operadores no pueden leer el Inglés, se hagen explicar este manual completamente
antes de fratar el manejo o servicio de esta maguina.

All directions given in this book are as seen from the operator's position at the rear of the machine.

For new books, write to: American-Lincoln, Inc., 1100 Haskins Road, Bowling Green, Qhio 43402

MPV 60
POWER

150 9001

%@E

o

FILE'A2267

Part No. 2-86-00197 19298 American-Lincoln®

Printed in the USA




TABLE OF CONTENTS

MACHINE SPECIFICATIONS ......covrrrerrerrresrrersrrrsrars s verssesrars s sesmmvsssensrens . P
MACHINE DIMENSIONS .......
MACHINE PREPARATION
SAFETY PRECAUTIONS ........ccocoreerevneee
SWEEPER CONTROLS/ANSTRUMENTS ....... . .
GLOW PLUG SWITCH
CHOKE CONTROL .
ENGINE SPEED SWITCH
HOURMETER .................
FUEL GAUGE ..........
FOOTBRAKE .........
PARKING BRAKE .
FORWARDMOVENMENT oo oo
BACKWARD MOVEMENT .
STOPPING o.ooeeeeeee e
WARNING BANK ...
ENGINE TEMPLIGHT ......
ENGINE OIL PRESSURE LEGHT .
CHARGING SYSTEMLIGHT ...,
DUST CONTROLLIGHT ................
HOPPER TEMPERATURE LIGHT .
DUMP BOOR LIGHT ..o eeeeeeeee et e ee ettt aee e e e emeeeae e e emeee st enree e emsases memsees s smsmmns semsmrsteesame e emtnseeesemmnranesonn 1-13
THTSTEERING LEVER ..o eeeeeeeeeeeeeee oo e eeeeee s ees s e eeeseseeme s s s eseams e et esssseasasnmseseesoaseasnsnmsnmssasssnnnennne 114
SEATPOSITIONADJUSTMENT
- TURN SIGNALS (OPTION} ...
BACKUPALARM (CPTION]) ..
DUST CONTROL SWITCH .....
FILTER SHAKER SWITCH _...
BROOM CONTROLLEVER ... eeoeeeeeee e ceeee s eeeeeeseeeeseeses e esas s s eesesesesseeessereemsesssnasseseeseseresesrasensaresersesensamseesserneresesesenennens 1=18
SIDE BROGMADJUSTMENT .
MAINBROOMLEVER ......._.....
MAIN BROOMADJUSTMENT ...
HOPPER DOORLEVER .........
HOPPERLIFTLEVER ...
HOPPERLID .. e eter e eree et e b et e rmnerg R ane o 1-17
ENGINEAIR FILTER ELEMENT INDICATOR ....................... ... 1-18
CIRCUIT BREAKERS ..o . 1-18
ENGINE COMPARTIMENTLATCH ....coereie et eseer vt e e teeie e s sace s s s seesaseabebs s e s smceessnee s sesa sesbansrne s eameranesemmee e s smrreeeeame 1-18
HYDRAULIC RESERVOIR LEVER SIGHT GAUGE ....oocieviivisiersriesinerisieseesssersanisssssseeriss e s saerstes et et emesesesrestaserteeestenose 1-18
MAIN BROOM COMPARTMENT DOORS ... .. 1-19
HOPPER COVERLATCH - oo
HOPPER SAFETYARM ...
FILTER PANELLATCH ...,
HOPPERTEMP SENSOR
LOW QIL SHUTDOWN ......................................................................................................................................................
HELPFUL HINTS FOR SWEEPING
INSTRUCTIONS BEFORE STARTING
PR E S TART CHECK LIST oo eee oot eeee et et et reeas ees e sees e ee e et eeee e seeaseen s sme 2 eseamesesreveressereesseemseresrenenesonseeneroens
OPERATING INSTRUCTIONS ... .
TOSTART GAS ENGINE ..ot eee et oot eme e ee e e e semes e eeees et semams e eesemaseeesemtsememseemasesessmssseesreensnss eeareresremeserarenns
TOSTARTDIESELENGINE ...................
TO START PROPANE ENGINE .
TODRNE SWEEPER FORTRANSPORT
TOSWEEPWITH THE MACHINE ..ottt ettt ceee et teeeeees veeeene e ereea s mesenesean cneeean snsannssemmmreesnnensesssmmrasnssnnesnensmees 120
TOEMPTY DEBRIS HOPPER
PULSEAIRSYSTEM OPERATION (optlon) e eretebersettbeetesteu—reartar— et inntnerasssinnnaansteresans e annnnrens ... 125
MAINTENANCE/TROUBLESHOOTING PULSE AIR SYSTEM .ooooooooooooooooooooooooooooooooo weeeeee 1-26
© PULSEAIRSYSTEMEXPLODED VIEW ... e ee et e vees et em e e mnmas s e emmmente e smmnaemrmsmmms e s sennesem smee s s smans
SERVICE PRECAUTIONS ........cooeeereeeee
SERVICECHART ... e
SERVICE INSTRUCTIONS .
MAIN BROOM .
TOCHECKTHEMAIN BROOM SWEEPPATI'ERN
TCADJUSTTHE MAIN BROOM SWEEP HEIGHT ..ottt et eee et v e semmee s vamea e e ems e e rnreenenenens
American-Lincoln 1-1
MPV 60




TABLE OF CONTENTS

TOREPLACE THE MAINBROOM ...
MAIN BROCM LEVEL ADJUSTMENT
SIDEEROCM . -
TO CHECKTHE SIDE BROOMSWEEP PA'ITERN OO OO USROS PURITO L. ¥4
TO CHANGE THE SIDE BROOM HEIGHTADJUSTMENT O OO UOPOPOY P %
TO CHANGE THE SIDE BROOM .
TO CLEAN HOPPER ..........................................................................................................................................................
TOCHECKHOPPER SEALS ..
TOCHECKHOPPER FLAPS ...
DUST FLAPS .
TOCHECK THE DUST FLAPS ....................
TOADJUSTTHE DUSTFLAPS ..
DUSTCONTROLFILTER ..ottt ot ettt e et et s e e b st e reae st e aeaes
TOCHECKTHEDUST CONTROL FILTER oot
TOCLEANTHE DUSTCONTROLFILTER ...
TO CHANGE THE DUST CONTRCLFILTER
TOCHECKTHE VIBRATIONARM .
BRAKE SERVICE ..

BRAKE F’EDALADJUSTIVIENT
BRAKE DRUMADJUSTMENT ...t e e e s

HYDRAULIC OIL COOLER ..
TOFILL THE HYDRAULIC RESERVOIR .
TOCLEAN THE HYDRAULIC SYSTEM oottt oot eereeee e s eeeeerssemsesesseas onss s ees s e e s e seem s es e s eme e eresen
TO DRAIN THE HYDRAULIC RESERVOIR ...
TO CLEAN THE HYDRAULIC SUCTION STRAINER .
TO REPLACE THE RETURNFILTER ELEMENT .........
ENGINE AIR INTAKE SERVICE ....ooveeea.
AIRFILTER ..
TO REMOVE THE AR FILTER ELEMENT . et ettt ettt ettt e e e n s s erenrane s
TOCLEANTHEAIR FILTER ELEMENT | oot ee et e et ee e ee s et et eee et eees s eees e e oeseereeeeean
TOINSTALL THEAIR FILTER ELEMENT ..
ENGINE COOLING SYSTEM SERVICE .
HOSES ...
RADIATOR .........
COOLANT LEVEL .
DRIVE BELTS ..
BATTERY ..

LP SAFETY PRECAUTIONS ..o

LP GAS COMPONENTS. ...........
LP GAS SYSTEM........
LP LIQUID WITHDRAW SYSTEM
EPCHECKLIST oot es e ee
[P GAS VAPORIZER-REGULATOR QUICK CHECK
LP FUEL TANKS ..

USE AND CARE OF LP TANKS .
CHANGING LPFUEL TANKS ... oeeoeo e oeeemee s eoeeeeoeeeeeeeee e emeeesee s eses s eeme e st eeses s s es e emeee s e eese e esems et ereeet et or st sass e ssres
STORAGE OF LPFUELTANKS ............. e et ettt er e et eet e ee e et ee s et eee e e et et s eeen e ees e e remeeerseeren s et nenrenn

STANDARD METRIC ENGINE TORQUE REQUIREMENTS .

HYDRAULIC TORQUE REQUIREMENTS ...ooereeereerecemsceennee

BOLT IDENTIFICATION CHART

DECIMAL-METRIC CONVERSION TABLE ........ooeemeceemsmreeoressssemsemsnossnens

DASH CONNECTION DIAGRAM

ELECTRICAL CONNECTION DIAGRAM = 414413 . co. oot cemececeemessnsesessamssasssens s sossessrssssssbassass sessess sesssmsmasessessmssassasessans

ELECTRICAL CONNECTION DIAGRAM - DIESEL

ELECTRICAL SCHEMATIC DIAGRAM - 411/413

ELECTRICAL SCHEMATIC DIAGRAM - DIESEL ...occvcuun

HYDRAULIC SCHEMATIC DIAGRAM .

HARDWARE ABBREVIATIONS «...ocoeurcormver oot cersresncs

HARDWARE LEGEND . .

ORDER PARTS .oeeececeeeee s emeee s senaremrsssvesssassensons rovenes

TABLE OF CONTENTS - CHAPTERZ ............

MAIN BRCOM LEVERAND LIFT CABLE .
MAIN BROOM LT FRAME .....oooo oottt eeeee e eeeee et s e re et et eme et eeeseme s vere e ret et et eee s eemeesenenetsesnren s enesren e ressees
MATNBROOMDRIVER ... oivsieiesis st eestesereeseeeeseeseemseeeeeeseseasansssesee s e essansaneseemes e s seeseseemesesases et ees e reneraneserennoae
MAIN BROOM IDLER ........
SIDE BROOMASSEMBLY
SIDE BROOM LEVER .......
SIDE BROOMLIFT SYSTE
BRAKEPEDAL ... .oeeeeeeeeeeeeeeeeeeeeeeeeeeeeaeeeeeeeeeveeeesseseseansesasaresenssnsssansstarerensestsbentos s et ehsbe s e eaee e e esseeeeeeeenesemeseeereeneen

1-2 American-Lincoln
MPV 60




TABLE OF CONTENTS

MPV 60

HOPPERASSEMBLY . 2-16
HOPPERCOVER .......... ... 2-18
DUMPDOCR ......... ... 2-20
FETER SHAKER .... 222
FRONTWHEEL ..... . 2-24
REARWHEEL .......... . 2-26
STEERING COLUMN ... 2-28
BROOMDOOR ............. ... 2-30
FORWARD/REVERSE CONTROL . ... 2-32
ADJUSTABLE FOOTPEDAL ... .. 2-34
SAFETYARM ................... ... 2-39
OILCOOLER ... ... 2-37
LIGHTS AND HORNELECTRICAL .... ... 2-38
ELECTRICALASSEMBLY BATTERY L. 2-39
RESERVOIR ..o .. 2-40
VAC FAN.. . B S S U SO SRS erve v nnneennae, 241
FLAPS (WHEEL WELL) ..................................................................... 2-42
BROOM CHAMBER FLAPS AND SEALS . . 2-44
CONTROLAND RELIEF VALVE ........... . 2-46
HYDRAULICFILTER ..... 2-48
INSTRUMENT PANEL ... 2-49
INSTRUMENT HOUSING .. 2-50
MUFFLER .........ccccc....... 2-51
FRONT BUMPER .. 2-52
REARBUMPER ...... 2-53
RADFATORAND SHROUD (DIESEL} 2-54
RADIATORAND SHRCUD (GAS)............ 2-55
FUELTANK .. .. 2-56
SEATAND FLOORASSEMBLY 2-58
ENGINECOVER ..o 2-60
DIESELENGINE ............ 2-62
DIESEL FUEL SYSTEM ... 2-64
PUMP e 2-66
GASOLINE/LPENGINE ........... 2-68
HYDRAULIC HOSE DIAGRAM ...... 2-72
ELECTRICALASSEMBLY RELAYS ... 2-74
ELECTRICAL HARNESS ROUTING (DIESEL) . 2-76
ELECTRICAL HARNESS ROUTING (GAS) ..... 2-77
DECALS .. 2-78
TOTAL STEEL PACKAGE ................................................... .. 2-80
TABLE OF CONTENTS - CHAPTER 3 31
BROOM OPTIONS .. 3-2
SIDE BROOM SPOTLIGHT .33
SKIRTED VACUUMIZED SlDE BROOM. .- 3-4
BACK-UPALARM OPTION ............ .. 3-8
BRAKE LIGHT OPTION .......... .. 3-8
REAR WORK LIGHT OPTION . 3-10
CABOPTIONS .......ccooiaaeee 3-12
OVERHEAD GUARD OPTION _.................... 3-23
STROBE LIGHT WITH OVERHEAD GUARD ... 3-24
STROBE LIGHT WITHOUT OVERHEAD GUARD 3-26
FIRE EXTINGUISHER CFTION .......... 3-28
HEAVY DUTY AIR CLEANER OPTION | 3-29
PULSEAIROPTION .....ceiv e 3-30
LITTERVAC OPTION . 3-36
LPFORDENGINE OPTION 3-42
LPREGULATOR & CARBURETOR OPTION 3-44
PROTOTECTOSEAL GAS CAP OPTION ..... 3-46
PURIFIERMUFFLEROPTION ................ 3-47
RETRACTABLE SEATBELT OPTION . 3-48
SUSPENSIONSEATOPTION ... 3-48
SPARKARRESTOR OPTION .. 3-50
TIEDOWNOPTIONS ... 3-51
FRONT SOLID CUSHION TIRE OFPTION ... 3-52
REAR SOLID CUSHION OPTION .......... 3-53
TURNSIGNAL ..o, 3-54
DIESEL SPARE PARTSKIT ...ccivviver e merssnnsssnirs s s nresssnsssnsssnassrsenes U 3-56
INDEX . remabersvesssinssrrriasrariaarnrrraanseney snmes 3-58
WVARRANTY 1eoiiioeiiittiniiee s ieerettettas bes themmast senasnomsasebeserssenassbbesmnebesseaaans smes aekembnbers b4 ebasbe sh bbb b ebtrbas e bot rhmbnns bhnams benanmeb smebes semmns bersreebs 3-62
American-Lincoln 1-3

"'\.m.,a/'.‘




SPECIFICATIONS

SWEEPING PATH

TRAVEL SPEED

TURNING RADIUS
Left
Right

DIMENSIONS
Length
Width
Height

Height W/Overhead Guard

Wheel Base
Track

WEIGHT
Standard Machine

TIRES
Type
Front
Rear

RAMP CLIMBING
Sweeping
Transporiing

ENGINE DATA
Ford 411 DIS Engine
Bore and Stroke
Oil Capacity
Displacement
Fuel

Ford 413
Bore and Stroke
Oil Capacity
Displacement
Fuel

Perkins 104.19 Diesel
Bore and Stroke
Oil Capacity
Displacement
Fuel

MAIN BROOM

60 inches {152 cm} with Single Side Broom

0 -8 MPH

64 inches (162 cm}
90.5inches (230 cm)

96.25 inches (249 cm)
62 inches (157 cm}
50.75 (129 cm)

78 inches (198 cm)
43 inches (109 cm)
55inches (138 cm)

2800 Ib. (1271 kg) (Empty Machine)

Pneumatic
Two (2) 18 inch (46 cm} x 5.80 x 8 inch on 7 gauge rim assy’'
One (1) 18 inch (46 cm) x 5.80 x 8 inch on 2 piece rim assy *

12 degrees
12 degrees

2.7x297in, (6.87 x7.55cm)
3.5 quarts (3.25 liters)

4 cylinders, 1.1 liters (67 CID)
“Regular” Unleaded Gasoline

291x297in. (7.39x 7.54 cm)
3.5 quarts (3.3 liters)

1.3 liters (72 CID)

“Regular” Unleaded Gasoline

8.307 x 3.543 in. (8.4 x 9.0 cm)
6.5 quarts (6.2 liters}

4 cylinders, 2 liters (122 CID}
Minimum cetane number 40

One piece plastic core disposable type. Broom position can be set to “restricted down” or “free floating”

Length

Diameter

Bristle Length
Optional Bristle Types

45inches {114 cm)

14 inches (35.6 cm)
3.25inches (8.26 cm} long
Nylon (Herringbone)

High Density Nylon

Proex and Wire

Poly and Wire

Naturat Fiber and Wire

14

American-Lincoln
MPV &(




SPECIFICATIONS

SIDE BROOM

Rotary disposable type protected by rotary guard. Floats over uneven surfaces and is adjustable for wear.

Diameter
Optional Bristle Types

STEERING

23 inches (58 cm)
Wire

Nylon (standard)
Polypropylene

Full power steering with single rear wheel steering.

Operator’'s Wheel Diameter

HOPPER
Sweep Opening
Volumetric Capacity
Weight Capacity
Floor Length
Ground Clearance

FILTRATION SYSTEM

15 inches (38 cm)

43 inches {109 cm)
14 cubic feet

1200 Ib. (447 .6 kg)
34.25inches (87 cm)
5.5 inches (14 cm)

Air passes through water resistant panel filter that controls dust to one (1} micron in size

Filtering Area

HYDRAULIC SYSTEM

88 square feet (8.18 m2)

Main Broom, Side Broom, and Vacuum Fan are hydraulically driven. Cil Cooler keeps fluid cool.

Propeliing-Variable Displacement Pump

CONTROLS AND INSTRUMENTS
-Mechanical Foot Brake

-Key Start Switch

-Water Temperature Light

~Dust Control Switch

-Hopper Raise/Lower Control
-Electric Fuel Gauge

-Electronic Timed Filter Shaker
-No tool dust filier inspection
-Fluid Sight L.evel Gauge

-Control Handle for Side Broom Lift
-Low Qil Shutdown

-2 speed Sweeping

OPTIONAL EQUIPMENT

-Back-Up Alarm

-Side Broom Spotlight

-Rear Work Light

-Turn Signals

-Blower Wand

-Vac Side Broom

-Spark Arrestor

-Purifier Muftler

-Red Strobe Light without Overhead Guard
-Amber Strobe Light without Overhead Guard
-Red Strobe Light with Overhead Guard
-Amber Strobe Light with Overhead Guard
-Brake Lights

-Suspension Seat

-Electronic Continuous Dust Control System
-LP Gas Powered

-Hand Operated Parking Brake

-Oil Pressure Light

-3 position Electronic Governor

-Main Broom and Side Broom controls
-Clogged Filter Indicator

-Hour Meter

-Head and Tail l.ights

-Side Broom Guard

-Push Button Horn

-Control Handle for Main Broom Lift
-Charging System Light

-Single Pedal Control for travel speed, forward/reverse motion

-Overhead Guard

-Cab with Pressurizer

-Cab Heater

-Cab Defroster

-Windshield Wiper (For Cab)
-In Hopper Temperature Sensor
-Dome Light

-Protectoseal Gas Cap

-Solid Cushion Tires

-Vac Wand

-Fire Extinguisher (Machine Mounted}
-Heavy Duty Air Cleaner

-Tie Down Kit

-Farr Air Cleaner

-4” Vac Wand

American-Lincoln
MPY 80

1-5

R




MACHINE DIMENSIONS

A
\
| ‘ 78.00"
198 cm
L I e Eeee 128'?5 "
= Gl ! cm
1) [
r
L American-lLinceln
Z Y Y
< 6200"
157 cm
“
) e ry

-
86.00 "
232 cm

00"

cm

y 4
i - 96.25" >
----- £0495/9707 244 cm
16 ' ' American-Lincoln

MPV 60




MACHINE PREPARATION

C1432/9310

C-1432 FIGURE 1

YOUR SWEEPER HAS BEEN SHIPPED COMPLETE, BUT BO NOTATTEMPT TO OPERATE WITHOUT
READING AND FOLLOWING THESE INSTRUCTIONS.

PREPARATION

1. Uncrate the sweeper and carefully remove packing material.

2. Inspect the battery connections.
@ WARNING

3. Fillfuei tank with appropriate fuel.
Risk of personal injury. Never fill fuel tank while engine is running. Always be sure gasoline container and sweeper
are electrically connected prior to pouring fuel. This can easily be done by providing an insulated wire (Perma-
nently attached to the container) with a battery clip attached to the other end.

4. Check engine crankcase oil level before starting engine.

5. Check radiator coolant level. Permanent type antifreeze is added at the factory to provide protection
to approximately -35° F (-37° C). To retain this level of protection always add 'z part water to %2
part antifreeze.

6. Check oillevelin hydraulic reservoir which is located in the engine compartment. The hydraulic
reservoir is full when oil can be seen in the sight glass on the side of the reservoir. To getan
accurate reading the hopper must be in the "DOWN" position. i oil is required add
HYDRAULIC FLUID ONLY. Use Ford Automatic Transmission Fluid Type “F".

American-Lincoln ' i-7
MPV 60




SAFETY PRECAUTIONS

THE FOLLOWING STATEMENTS ARE USED THROUGHOUT THIS MANUAL AS INDICATED
IN THEIR DESCRIPTIONS:
@ DANGER

To warn of immediate hazards which will resuit in severe personal injury or death.

WARNING
Te warn of hazards or unsafe practices which could result in severe personal injury or death.

CAUTION
To warn of hazards or unsafe practices which could result in minor personal injury.

ATTENTION
To warn of unsafe practices which could result in extensive equipment damage.

. NOTE
To give important information or to warn of unsafe practices which could result in equipment damage.

THE FOLLOWING INFORMATION SIGNALS POTENTIALLY DANGEROUS CONDITIONS TO THE OPERA-
TOR OR EQUIPMENT. READ THIS MANUAL CAREFULLY. KNOW WHEN THESE CONDITIONS CAN EXIST.
THEN, TAKE NECESSARY STEPS TO TRAIN MACHINE OPERATING PERSONNEL.

FOR THE SAFE OPERATION OF THIS MACHINE, READ AND UNDERSTAND ALL WARNINGS,

CAUTIONS AND NOTES.
@ WARNING

Machines can ignite flammable materials and vapors. Do not use with or near flammable items such as: gasoline,
grain dust, solvents and thinners.

WARNING
Heavy machinery. Improper use can cause personal injury.

WARNING

Operate only when lids, doors, and access panels are securely closed.

@ WARNING

Use care when reversing machine in confined area.

@wmmue

When servicing the machine disconnect the battery first to prevent possible injury.

WARNING
When working on the machine, empty hopper, disconnect battery, clear area of people and obstructions, use
additional people and proper procedures when lifting the machine.

WARNING
Always empty the Hopper and Disconnect Battery before doing maintenance.

@ WARNING

You must have training in the operation of this machine before using it. READ THE INSTRUCTION BOOK.

@ WARNING

Do not operate this machine unless it is completely assembled.

WARNING
Do not use this machine as a step or furniture.

1-8 American-Lincoln

MPV 60




SAFETY PRECAUTIONS

@ WARNING

Be careful when operating the machine on a ramp or incline, Always move slowly on a ramp. Do not turn this
machine on a ramp. Do not stop and leave this machine on a ramp.

@ WARNING

Stop and leave this machine on a level surface. When you stop the machine, put the power switch in the “OFF”
position and Engage the parking brake.

@ WARNING

To prevent injury, and damage to the machine, do not lift the machine or move it to an edge of a stair or loading
dock.

@ WARNING

Lead acid batteries generate gases which can cause an explosion. Keep sparks and flames away from batteries.
NO SMOKING. Charge batteries only in area with good ventilation.

SIN WARNING
Always wear eye protection and protective clothing when working near batteries. Remove all jewelry. Do not put
tools or other metal objects across the hattery terminals, or the tops of batteries.

@ WARNING

Maintenance and repairs must be done by authorized personnel only. Tighten all fasteners. Keep adjustments
according to the specifications given in the service manual for the machine, Keep the electrical parts of the
machine dry. For storage, keep the machine in a building.

@ WARNING

Make sure that all labels, decals, warnings, cautions and instructions are fastened to the machine. Get new labels
and decals from American Lincoln.

@ WARNING

To maintain stability of this sweeper in normal operation, the counterweights, overhead guard, rear bumper guard
or any similar equipment installed by the manufacturer as original equipment, shouid never be removed. If it
becomes necessary to remove such equipment for repair or maintenance. This equipment must be reinstalled
before the sweeper is placed back in operation.

@ WARNING

The hopper could lower unexpectedly and cause personal injury. Engage the hopper safety arm before working
‘ under the hopper.

American-Lincoln 1-9
MPV 60-




.
{ H
o ’

SWEEPER CONTROLS/INSTRUMENTS

CLOW
PLUG -
SWITEH . = === HOUR METER
MAIN .
BROOM _ N K © WARNING BANK
LEVER ™. s A
\\ N S+ FUEL GAUGE
- * 4 3 T FILTER SHAKER SWITCH
LIGHT .
SWITCH N BUST CONTROL SWITCH
HOPPER . _ .- - BROOM
LEVER e LEVER
ENGINE
HOPPER Lo SPEED
LI?E%ES‘\ SWITCH
- KEY
SWITCH
SIDE
BROOM
ADJUSTMENT
i s ) Vi . PR . TILY
CHOKE — . , i : : . - STEERING
? [ PR s LEVER
HORN :
e GURCUIT
BREAKERS
~.
e FWDL/REV.
BROOM - T—- FOOT
ADJUSTMENT PEDAL
e L FOOT
// vl N BRAKE
i .
PARKING — N
BRAKE [ : B -
LEVER ‘ A e : S SEAT
T e ADIJUSTMENT
CAAIRQTOZ
C-1416 FIGURE 2

HORNBUTTON .
The horn button is located on the left side console next to the choke control. Push the button to sound the horn.
The horn buiton is always active.

LIGHT SWITCH

The light switch is located on the instrument panel and controls the headlights, taillights and instrument panel
lights. To turn on the lights press the upper portion of the switch. The upper potion of the switch will illuminate to
indicate the lights are "ON”. The light switch is always active.

GLOW PLUG SWITCH (Diesel Only}

The glow plug switch is a momentary type rocker switch that is located on the instrument panel and is used to
start the diesel-engine. It should be noted that under no circumstances should Ether or other starting aids be
used in conjunction with the glow plugs. To prevent damage to the glow plug switch, do not use for more than
60 seconds. They key switch must be placed in the "ON” position before using the glow plug switch.

CHOKE CONTROL

The choke control is iocated on the left side console (gasoline machines only) and is used to aid in starting the
gasoline engine. The choke governs the mixture of air and fuel during the combustion cycle of the engine
operation. The choke should be pulled up during the start of the engine and then gradually pushed back down
after engine warm up.

To turn an the choke for “Cold” starting, pull “UP” on the control.

To turn off the choke once engine has been started gradually push the controf “DOWN".

1-10 ) ' ' ) ) American-Lincoln
MPV 60




SWEEPER CONTROLS/INSTRUMENTS

KEY SWITCH (figure 3) L)
The keyed ignition switch is located on the instrument
panei to the right of the steering column. The key switch is
a four position switch that controls power to the sweeper
systems and accessories.

The “OFF " position (0 position) will shut off the engine.

The IGN./ON position (| position) provides powerto all

KEY ]
EVATCH ~ | sweeper systems and accessories.
\ The "START" position (one position clockwise of | position)
C1417/9702 is momentary and provides power to the starier motor.

The "ACC” (one position counterclockwise of 0 position)
position is the same as the IGN.JON position and provides
power to all electrical systems and accessories,

C-1417 FIGURE 3

ENGINE SPEED SWITCH ({figure 4)

ENGINE The engine is controlled by a three position switch which is
SPEED—---___ located on the instrument panel above the key switch. The
switch position determines the governed operating speed of
the engine.

——

~

manan

2 S b Place the speed switch in the “IDLE” position to start the

;
G |
e [ ‘I sweeper.
@ @) @) 43 : 1' ‘ Place the switch in the "1” Position for transport and when f )

i normal sweeping action is desired.

o Place the switch in the “2" Position for transport and
/_ ! sweeping light weight debris.
o 3
C1418/8702
C-1418 FIGURE 4
Houg E.:\T,ILGE HOUR METER {figure 5)
The hour meter is located on the instrument panet. The
meter is activated when the key switch is placed in the

"ON” position. The meter indicates actual “run” time of the
sweeper. The meter can be used to determine when
maintenance should be done on the sweeper

iy

FUEL GAUGE (figure 5)

The fuel gauge is Jocated on the instrument panel and
indicates the level of fuel in the tank. The fuel gauge is
powered by the key switch. The key switch must be in the
“ON" position for the fuel gauge to work. The fuel gauge is

£ notincluded on machines that use Liquid Propane fuel.
.‘"‘ L"\"_i N /J',-"
C-1479 FIGORES : SN
\ ----------- ;1{
American-Lincoln 17

MPV 60




S
L
O
o/
w

SWEEPER CONTROLS/INSTRUMENTS

. PARKlz\ié“}?}%
./ BRAKE

|

Y
i SR

;” \\\k_’_i o ﬂ/ ::-‘ j:
C-1421B FIGURE 7

NEUTRAL
7

1

FORWARD|

FIGURE 8

FOOT BRAKE (figure 6)

The foot brake pedal is located on the floor of the
operator's compartment to the left of the foot pedal.

To stop, use the sweepers front wheel brakes, by putting
pressure on the brake pedal.

PARKING BRAKE (figure 7)

The parking brake lever is located on the operator's
compartment left side panel near the floor. When engaged
the parking brake "locks” the foot pedal in the down
position.

-To engage the parking brake, place the lever in the upright
position.

-To disengage the parking brake, move the lever forward.
-To Adjust The Parking brake “Grab” Turn the knob on the
top of the lever.

-To increase “Grab” Turn the knob in a clockwise direction.
-To decrease “Grab” Turn the knob in a counterclockwise
direction.

FOOT PEDAL (figure 8)

The Foot Pedal is located on the floor of operator's
compartment to the right of the brake pedal. The foot
pedal provides confrol of direction/speed and has an
automatic safely feature that limits foot pedal travel while
the hopper is raised. The pedal height is adjustable to
provide for operator comfort.

TO GO FORWARD: Place pressure on the upper portion
of the pedal. Speed increases when additional pressure is
piaced on the pedal.

TO GO BACKWARD: Put pressure on the lower portion of
the pedal. Speed increases when additional pressure is
placed on the pedal.

TO STOP: allow the pedal to return to the centered
position.

To Increase braking action while sweeper is moving
forward, gently put pressure on the lower portion of the
pedal.

To Increase braking action while traveling in reverse, gently
put pressure on the upper portion of the pedal.

To adjust the foot pedal height for operator comfort

1. Remove the hairpin cotter from the adjustment pin.

2. Remove the adjustment pin from the foot pedal assem-
bly.

3. Align the holes in the lower bracket with one of the
four adjustment holes on the foot pedal to set the foot
pedal height.

4. With the holes aligned at the desired height, insert the
adjustment pin

2, Reinsiall the hairpin cotter

American-Lincoln
MPV 60




SWEEPER CONTROLS/INSTRUMENTS

WARNING AOPPER
ENGINE BANK DUMP DOOR
TEMP HIGHT
LiGHT
ousT
ENGINE OIL \ - - . CONTROL
~ ; . S
PRESSURE . g LIGHT

LIGHT - ™

HOPPER
T TEMP
LIGHT

CHARGING . ...
SYSTEM g
LIGHT

C1422 FIGURE 9

WARNING BANK

The Warning Bank is located on the instrument panel and provides the operator with six fault/status indicators
for engine and sweeper systems. The Operator should monitor the indicators while sweeping. It is very important
that the operator be familiar with the meaning of each indicator.

The engine temperature light illuminates to indicate an engine cooling system fault.
When this occurs the operator must turn off the sweeper immediately and have the
cooling system serviced by a qualified service technician.

- ENGINE TEMP LIGHT
\f\zi\/\;

ENGINE OIL PRESSURE LIGHT

When the oil pressure drops below approximately 5 psi an automatic protection circuit
shuts down the engine and illuminates the light to indicate low engine oit pressure.
When this occurs have the sweeper serviced by a qualified service technician.

@

— — CHARGING SYSTEM LIGHT

- + The charging system light ituminates to indicate a charging systemn fault. When this
occurs the sweeper charging system is not werking properly and must be serviced by a
qualified service technician.

DUST CONTROL. LIGHT

The Dust Control Light IHuminates to indicate that the dust control filter is clogged.
When this occurs, stop sweeping and use the filter shaker to clear dirt and debris from
the filter. After using the filter shaker continue sweeping.

dlo @b%
HOPPER TEMPERATURE LIGHT (OPTION)
< When the temperature of the air moving through the dust control system in the hopper
: a exceeds 140° F, an automatic protection feature shuis down the dust control fan and
illuminates the hopper temperature light. When this occurs shut down the sweeper and

carefully investigate for a possible fire in the hopper. The temperature switch must be
manually reset.

DUMP DOOCR LIGHT

The dump door light will Huminate when the dump door is not fully open. The light
wamns the operator to open the hopper dump door completely before sweeping. Do not
sweep when the light is illuminated.

American-Lincoln 1-13
MPV 60

P

g™




R

SWEEPER CONTROLS/INSTRUMENTS

TILT STEERING

O N THT

-~ RELEASE  \

—

C-0507

b,

T 1

C-0507

FIGURE 10

T_ﬁ_i i

POSITION
ADJUSTMENT
LEVER

TO i
LOCK <Rt mezomat—> TO ABJUST

SEAT

—

T swiTcH

GC-B5138406

I C-0508a
C-0508a FIGURE 11
_TURNSIGNAL 4-WAYFLASHER .

SWITCH

C-0513

FIGURE 12

TILT STEERING LEVER {figure 10}
The tilt steering lever is located near the base of the steering
column and is spring loaded to the locked position.

To adjust the steering column tilt angle, Grasp the lever and
pull back. While holding the lever, position the steering
wheel to the desired angle, and release the lever to lock the
column in place.

SEAT POSITION ADJUSTMENT (figure 11)
The seat adjustment lever is located on the right side of the

‘seal base. The lever is spring loaded to the “LOCK" position.

To adjust the seat, push “FORWARD” on the lever and move
seat to desired position then release the lever to "LOCK” the
seat in place.

TURN SIGNALS -4 WAY (OPTION) (figure 12)

The turn signal switch is located on the steering column and
functions the same as a typical automotive turn signal. The
operator must return the lever to the centered position after
the turn has been completed.

To signal a right hand turn move the lever to the “FOR-
WARD" position.

To signal a left hand turn position the lever to the "BACK-
WARD" position.

" To use the 4-way Flashers pull out on the turn signal lever.

BACK UP ALARM (OPTICN)

The backup alarm is activated by a switch in the foot pedal
and automatically emits a loud audible noise when the
machine is driven in reverse.

114

American-Lincoln
MPV-60




SWEEPER CONTROLS/INSTRUMENTS

DUST
CONTROL

C1425/0702

C-1425 FIGURE 13

FRLTER
SHAKER

‘ N
(1496/9700

C-1426 FIGURE 14

BROOM
CONIROL

DUST CONTROL SWITCH {figure 13}

The dust control is a two position switch that is located on
the instrument panel next to the engine speed switch. The
switch controls the vacuum fan in the dust control system.

To turn on the dust control system for “"NORMAL” Sweep-
ing, press on the top portion of the switch.

To Turn off the dust control system for sweeping in wet
conditions, press on the lower portion of the switch. This

will prevent the filter from being damaged by water pickup
while sweeping.

FILTER SHAKER SWITCH (figure 14}

The filter shaker switch is located on the instrument pane!
below the fuel gauge. This is a momentary switch that will
activate the filter shaker motors for 20 to 30 seconds to
ctear the dust control filter. The impeller fan will stop when
the filter shaker has been activated. The filier shaker will
only operate with the hopper in the “DOWN” position.

Use the filter shaker to clear the filter when the dust control
light on the warning bank illuminates and just before
dumping the hopper.

To activate the filter shaker press the upper portion of the
filter shaker switch momentarily and release. The filter
shaker will operate for 20 to 30 seconds.

BROOMS CONTROL LEVER (figure 15)
The brooms control lever is located on the operator's
compariment center console. The lever is a three position

hydraulic valve that controls hydraulic power to the main
broom and side broom.

E WARNING

To prevent injury, Do not turn on the brooms with the hopper
raised.

To turn on the main broom only, move the LEFT HAND lever
to the forward position.

To turn on the main broom and the side broom, move the
LEFT HAND lever fully backwards.

C-1424A FIGURE 15

To turn off the brooms and provide hydraulic power {o the
hopper lift system place the lever in the center position.

American-Lincoin
MPV 60

1-15

R




SWEEPER CONTROLS/INSTRUMENTS

SIDE BROOM LEVER - —immerm e

. o
: SIDE BROOM ™~ 7.
L. ADJUSTWENT 010 T00 o

C-0511A FIGURE 15

MAIN BROOM
LEVER e _ ﬂ
N4

=

.- WAIN EROGM

/ MAIN ERCOM -

ADJUSTMENT

c0b12a

W TIAY
HOWRS
.
P-4 /

C-0512 FIGURE 16

SIDE BROOM LEVER {figure 16)

The side broom lever is located on the right side of the
instrument panel. The side broom lever raises and lowers the
side broom. Use the brooms lever on the operator's center
console to turn on the side broom,

To raise the side broom, pull the lever back into the "UP”
position.

To lower the side broom, move the lever out of the "UP”
position and move it forward to the "DOWN" position.

SIDE BROOM ADJUSTMENT (figure 16}

The side broom lever has an adjustment for changing the
sweep height to compensate for broom wear. The side broom
adjustment is located under the right side of the instrument
panel.

To Adjust the side broom height turn the threaded knob. (See
page 30 for adjustment instructions)

MAIN BROOM LEVER (figure 17)

The main broom lever is located on the left side of the
instrument panel. The main broom lever has three positions
and controls the main broom sweep height. Use the brooms
lever on the operator’s center console to turn on the main
broom.

To lower the main broom, grasp the lever and move itto the
left cut of the “UP" position and place in the "SWEEP” or
“FLOAT" position.

The "“SWEEP” position is used for normal sweeping and
should be used under most sweeping conditions.

The “FL.OAT" position is used for sweeping very uneven
surfaces only. Using the Float position will cause premature
wear on the main broom if used under normal operating
conditions for extended periods of time.

MAIN BROOM ADJUSTMENT (figure 17)

The main broom lever has an adjustment for changing the
sweep height to compensate for broom wear. The main
broom adjustment is located under the left side of the
instrument panel.

To Adjust the main broom height turn the threaded knob.
(See page 29 for adjustmentinstructions)

1-16

American-Lincoln
MPV 60




SWEEPER CONTROLS/INSTRUMENTS

HOPPER

DOOR
LEVER
. - S
gy e
O g

C-0517B

FIGURE 18

HOPPER
LIFT

LEVER
5 e w

C-0518A

FIGURE 1¢

C-0519A

FIGURE 20

HOPPER DOOR LEVER (figure 18)

The hopper door lever is located on the operator's compart-
ment center console and is used to close and open the
hopper dump door. The lever is a three position hydraulic valve
that is spring loaded to the center position which *HOLDS"
the hopper door in position.

NOTE
To provide hydraulic power to the hopper controls, the broom
control lever must be in the center “Neutral” Position

To ensure the door is fully open while sweeping, monitor the
Hopper Dump Door light on the Warning Bank . The light will
illuminate when the door is not fully open.

To open the hopper dump door for sweeping or dumping, push
the CENTER lever forward in the "OPEN” direction until the
hopper dump door light goes out.

To close the hopper dump door for dumping or transporting,
pullthe CENTER lever fully back in the *"CLOSE" direction and
hold for 3 seconds or until you hear the door close.

HOPPER LIFT LEVER {figure 19)

The hopper lift lever is located on the operator's compartment
center console. The lever is a three position hydraulic valve
that controls the operation of the hopper lift system. The lever
is spring loaded to the center position which stops hopper
movement and "HOLDS” the hopper at the present position.

NOTE
To provide hydraulic power to the hopper controls, the broom
confrol! lever must be in the center “Neutral” Position

To raise the hopper for dumping, move the RIGHT HAND lever
back to the “RAISE" position and hold until the hopper
reaches the desired height, then release.

@ WARNING

To prevent injury, Do not turn on the brooms with the hopper
raised.

To lower the hopper after dumping, move the RIGHT HAND
lever forward to the “LOWER" position until the hopper is fully
lowered and seated in the sweeper, then release.

HOPPER LID {figure 20)

The hopper lid provides the operator with easy access to the
hopper debris compartment for refuse disposal or visual
inspection. The dust control must be turned off before opening
the hopper lid.

To open the hopper lid turn the dust control switch to the
“OFF" position then unlatch and lift the front hinged lid. The
Hopper lid must be closed while sweeping. Failure to close
the door completely will cause poor dust control while
sweeping.

American-Lincoln

MPV 60

e
R




P "‘6.._

SWEEPER CONTROLS/INSTRUMENTS

WYELLOW
NBICATOR
e PUSH TO RESET
N A
k\\ P /‘
N ——— T
J R
j
e g
S
C-0509
L EGTroN
C-0509 FIGURE 21
CIRCUIT
BREAKERS
| -
CE //,;9 00 L
11,2 3 t B 5§ §
e NN TS TN T e o~

FIGURE 22

10

NGINE
COMPARTMENT
LATCH

-

C-1436

FIGURE 23

ENGINE AIR FILTER ELEMENT INDICATOR (figure 21)
The engine air fiter service indicator is located on air filter
housing in the engine compartment and should be checked
daily. The indicator measures the vacuum pressure of the
engine intake air after it passes through the filter element.
The vacuum will increase as the filter becomes clogged with
dirt.

Service the air filter when the yellow indicator reaches the
red band on the sight glass. The indicator needs to be reset
after servicing the filter.

To reset the indicator press the rubber reset button.

CIRCUIT BREAKERS (figure 22)

The circuit breakers are located to the left of the steering
wheel. When a circuit breaker “pops” out, this is an
indication of an electrical problem that must be corrected
before the breaker can be reset.

There can be up to eight circuit breakers in the row. They
control the following circuits, beginning with number 1 on
the left:

CB-1 = Filter shaker motors
CB-2=Homn

CB-3 = Starter relay

CB-4 = Ignition

CB-5 = Accessory

CB-6 = Lighting

CB-7 = Options

CB-8 = Cab Options

ENGINE COMPARTMENT LATCH (figure 23)

The engine cover encloses the entire engine, radiator and
hydraulic reservoir assembly. The cover can be swung open
to allow easy access to the engine and hydraulics for
service orinspection.

@WARNING

Operate Only When Lids, Doors, And Access Panels Are
Securely Closed.

To open the cover, lift the cover latch lever up. Swing the
cover open.

The cover will latch automatically when the cover is closed.
After closing the engine cover, check to be certain the latch
has fully engaged.

118

American-Lincoln
MPV 60




SWEEPER CONTROLS/INSTRUMENTS

HYDRAULIC RESERVOIR
LEVEL SIGHT GAUGE

C-0524 FIGURE 24

C-1435 FIGURE 25

HYDRAULIC RESERVOIR LEVEL SIGHT GAUGE {figure
24)

The sight gauge is located on the side of the hydraulic
reservoir in the engine compartment. The sight gauge is
used to indicate the level of fluid in the reservoir. Fluid level
must be visible in the sight gauge when the hopperis in the
down position.

MAIN BROOM COMPARTMENT DOORS (figure 25}

The main broom compartment doors are located behind the
front tires on both sides of the sweeper. The doors provide
access to the main broom for service or inspection.

WARNING

Operate Only When Lids, Doors, And Access Panels Are
Securely Closed.

Open the right side door to remove or replace the main
broom. The right side door is an integral part of the main
broom drive system and must be closed for operation.

Open the left side broom door for inspection. Check the
drive hub for banding and shrink wrap which have a ten-
dency to get tangted in the broom driver.

To open the main broom door, reach inside the hole in the
door and lift up on the latch handte.

The door latch will automatically engage when the dooris
closed.

American-Lincotin
MPV 60

petg




SWEEPER CONTROLS/INSTRUMENTS

HOPPER COVER LATCH (figure 26)

The hopper has two hinged covers for easy access to the
hopper components may be needed for inspection or
service.

LIFT AND~ERESS

To access the upper hopper cover {single latch at fop)
1. Press on the rear portion of the latch
2. Lift and turn the latch 90°

To access the lower hopper cover (two laiches at bottom)
1. Press on the rear portion of each latch {(one at a time)
2. Liftand rotate each latch 180°

To close hopper covers:

1. Lower covers carefully

. . 2. Turnlatches (in the opposite direction than when
Cosaa opening)

C-0528A FIGURE 26 3. Press the latches down into the recess to lock

HOPPER SAFETY ARM (figure 27)

The hopper safety armiis located near the right front wheel
well. The safety arm will prevent the hopper from unexpect-
edly during service/maintenance.

dropping
WARNING

The Hopper Could Drop Unexpectedly And Cause injury.
Engage The Safety Arm Before Working Under Hopper.

k ENGAGE | WARNING

For Safety Always Empty Hopper Before Servicing.

HOPPER —ony /
SAFETY ARM - y

TOENGAGE THE SAFETY ARM:

1. Empty hopper

2. Setthe parking brake.

3. Raisethe Hopper.

4. Lift safety arm to engage the slot on the hopper
frame.

T T 5. When work has been completed, replace the
/{TAND/'/
T

[N ;HEE safety arm to the stowed position.

LIFT
FRAMETQ  FILTER PANEL LATCH (figure 28)
REMOVE ) ) . -

FILTER The filter panel is located in the hopper filter compariment

and will need io be removed periodically for cleaning or

replacement. Removal of the filter panel requires no tools.
The hopper cover must be opened to gain access to the
filter compartment. The panel filter is held in place by a
hinged frame and latch.

/ _~EATCH

To remove the panelfilter, lift and turn the handle and lift the
hinged frame.

The panel filter can now be lifted out and cleaned or re-
placed (See Filter Cleaning instructions in this Manual). To
' *\; CO555AT FIGURE S8 instali the replacement panel filter, lower the frame | turn,
\\” and lower the handle clockwise to lock the filter in place.

1-20 American-Lincoln
MPV 60




SWEEPER CONTROLS/INSTRUMENTS

HOPPER TEMP SENSOR (OPTION]) {figure 29)
The hopper temp sensor thermal switch can be reset,
which is located in the hopper filter compartiment near the

W N vacuum fan intake.

/ The temp sensor switch monitors the hopper airtempera-
I ture near the vac fan. When the temperature of the air
moving through the hopper exceeds 140°F the temp
switch trips which turns off the dust control fan and
Hluminates the hopper temp light on the warning bank.

ROPPER
TEMP
SENSOR

When this occurs carefully investigate for a possible fire in
the hopper.

To reset the temp sensor, press the reset button. The
sensor will not manually reset untit the temperature in the
hopper has dropped betow 133°F.

C-0530A FIGURE 29

VIBRATION ARM FOR LOWER FILTER({figure 30}

The vibrating arm is located on the clean side of the filter,
attached fo the shaker pivot assembly. The purpose of the
vibrating arm is to move all dust that is shaken form the
filter into the dumping area by vibrating a plate located
directly below the filter. This is done by transmitting the
vibraticn of the shaker frame through a gland nut with a
bolt that is hammered by the vibrating arm.

For best results, the arm should be set up so that there is
a bout 1/32" to 1/16” clearance beiween the bolt and the
arm. This can be adjusted in many ways, by the position-
ing of the paddie on the shaker motor plate, adjustment of
the lift and turn latch, or if these are all set properly and
adjustment is still needed, you can bend the arm to get
the properadjustment.

The arm and the giand nut are factory set, they should
only need inspection and/or adjustment when the arm
does not vibrate or hammer the bolt. When changing the
filter, inspect or adjust the arm at that time.

C-1404A FIGURE 30

LOW OIL SHUTDOWN

The machine is equipped with a protection circuit to shutdown the engine when the oil pressure drops approxi-
mately below 5 psi. The Engine Oil Pressure light on the warning bank will iluminate as an indicator to the
operator.

Use the dipstick to check the cil level and add oil fo the engine as needed until the oil is brought up o the
correct level.

American—LincoIn 1-21
MPV 60




T

=,

-

ey’

\"q-.-/p»‘ 4

HELPFUL HINTS FOR SWEEPING

SIDE ABSLES
A4 L 2 L 4 L 2 3 % k4
3 + - - xS . *
- X 2 - 3 L +
- 4 - - ® R 4 ¥ -
L A A A N N N YN NI
‘ MAIN AISLE . |
* | * * * L * L *
4‘L - . . L . Y
; i
* * * * P | # *
+ * + * B e *
P412:4/0001 SIDE AISLES
P-4134 FIGURE 31

WARNING

Do Not Turn The Steering Wheel Sharply When The Machine Is In Motion. The Sweeper Is Very Responsive To
Movement Of The Steering Wheel. Do Not Make Sudden Turns.

- Pick up large debris before sweeping with machine.

- Use the machine to sweep debris from narrow aisles into main aisle.

- After the machine has made a sweeping run. Push the filter shaker control button for 20 to 30 seconds,
the filter shakers will unfoad accumulated dust from the filter media. The main broom and fan will turn off
automatically during the shake cycle. The filter shakers will only work when the hopper is in the sweep
position.

- Sweep debris from main aisle.

- QOverlap of broom paths when sweeping. This wilt eliminate leaving dirty patches.

- Empty hopper when the sweeper leaves debris, while sweeping

- Sweep in straight paths. Do not bump posts. Do not scrape the sides of the machine.

NOTE
Replace Main Broom When Bristles Are Worn To 1 s Inch Length. Replace Side Broom When Bristles Are Reduced
To 3 Inch Length. To Order Replacement Brooms, See Parts List In This Manual.

BEFORE STARTING

1. Set Parking Brake.

2. Make sure all controls are in the “Off" position.

3. Be sure accelerator and directional control pedal is in neutral.

PRE-START CHECK LiST

Before starting the engine, perform these pre-start checks.
Check engine air filter element indicator.

Check engine oil level.

Check radiator coolant level.

Check hydraulic fluid level.

Check fuel level.

Check all systems for leaks.

Check brakes and controls for proper operation.
Check broom patterns

Check to ensure that all covers, panels and access doors are securely closed.

CoNoO LN =

1.22 American-Lincoln
MPV 60




OPERATING INSTRUCTIONS

£

C-0520 FIGURE 32

NOTE
When Machine Has Been Stored In Below Freezing Temperatures, Run Engine At The “1” {low) Speed Setting With
Machine Standing Still For 5 To 10 Minutes To Warm Engine And Hydraulic Oil. P

TO START GAS ENGINE

Use the choke in extremely cold temperatures, (under 32 F.or0 C.),
1. Pull choke if needed.

2. Set the engine speed switch to the “1” (low) Speed seiting.

3. Turnkey to "START" position until engine starts, then release. (The key switch will return to the “ON”
position.}
4. Pushin choke after engine staris running {If used).

TO START PROPANE ENGINE -
Perform these checks in addition to the Pre-Start check list.

1. Check connections for leaks

2. Openthe LP storage tank valve.

3. Check the regulator. Momentarily press fuel primer on the regulator cover to blteed air out of the

system.
4. Set the engine speed switch to the “IDLE” {low) Speed setling.
5

. Turn key to "START" position until engine starts, then release. {The key switch will return to the *ON”
position.)

TO START DIESEL ENGINE

When starting the diesel engine, it should be noted that under no circumstances shouid Ether or any other
starting fluids be used in conjunction with the glow plugs. Do not use the glow plugs for more than 60 seconds

at a time or damage to the plugs may resuli. They key switch must be placed in the "ON” positicn before using
the glow plug switch.

..\
s

American-Lincoln 1-23
MPV 60




H i
w
RN

OPERATING INSTRUCTIONS

1. Perform the Pre-Start checks found previously in this manual.

Tumn the ignition switch to the "ON" position and place the engine speed switch to the high speed (2)
position.

3. PFush and hold the glow plug switch for approximately 30 seconds. Under cold starting conditions, the
glow plug switch may be held longer but do not hold the switch for more than 60 seconds to prevent
damage to the glow plugs.

4. Turn the key switch to the start position and hold untit engine starts. If the engine does not start
immediately, release the key switch after 15 seconds to prevent damage to the starter.

5. Release the glow plug switch when the engine starts.

r!‘ WARNING : :

Do Not Turn The Steering Wheel Sharply When The Machine Is In Motion. The Sweeper Is Very Responsive To

Movement Of The Steering Wheel. Do Not Make Sudden Tumns.

TO DRIVE SWEEPER FOR TRANSPORT
1. Ensure the main broom lever and the side broom lever arein "UP" position with all other sweeping
controls in the “OFF” position.
Release the parking brake.
Place the engine speed switch in the "1 or "2" position.
Push forward on the foot pedal to start the sweeper moving.
Vary your foot pressure on the pedal to obtain the desired speed.
To stop, allow the foot pedal to return to the centered position. (Pedal will return to neutral when
pressure is released) :

SohkwnN

Machines Can Ignite Flammable Materials And Vapors. Do Not Use With Or Near Flammable ltems Such As:
Gasoline, Grain Dust, Solvents And Thinners.

TC SWEEP WITH THE MACHINE

1. Move the broom control lever to the "ON” position.

2. Lower the side and main broom to the floor. (The main broom control may be placed in either the
“FLOAT” or “SWEEP" position).
Press the Dust Control Switch to the "ON" position.
Push forward on directional control pedal to place machine in motion.
Vary foot pressure on the directional control pedal to obtain desired travel speed.
Read the “Helpful Hints for Sweeping” in this manual for tips on maximizing sweeping performance.

WARNING

Stop And Leave This Machine On A Level Surface. When You Stop The Machine, Put The Key Switch In The “OFF”
Position And Engage The Parking Brake.

ook

TO STOP SWEEPING

1. Allow directional control pedal to return to neutrai (centered) position. (Pedal will automatically return
o neutral when foot pressure is released.)

Depress the foot brake.

Press the Dust Control Switch to the *OFF” position.. _

Place the broom controls (Side and Main} in the "UP" position.

Move the Broom Control lever to the center “OFF” position.

Push engine speed switch to the "IDLE” position.

Set parking brake,

Neahkwn

NOTE
To provide hydraulic power to the hopper controls, the broom control lever must be in the center “Neutral” Position

1-24 ’ ' ' " American-Lincoln
MPV 60




OPERATING INSTRUCTIONS

TOEMPTY DEBRIS HOPPER / 3
Press the engine speed switch to the “1” (Normal) or 2" (High) position. A
Engage parking brake.

Move the Hopper Dump door lever to the "CLOSE” Position until door is closed.

Move the hopper lift lever to the "RAISE” positicn until the hopper reaches the desired height.

Disengage Parking Brake.

Drive forward slowly with the hopper raised to clear refuse container before opening the hopper dump

door.

Engage Parking Brake.

Push the hopper dump door lever forward to the "OPEN® position. This will allow debns in the hopper to fall

out into the refuse container.

9. Move the hopper dump docr leverto the "CLOSE" Position until door is closed.

10. Disengage Parking Brake.

11. Drive in reverse slowly to clear the refuse container.

12. Engage Parking Brake.

13. Move the hopper lift lever forward to the “LOWER” position and hold until hopperis seated in place

14. Move the hopper dump door lever to the "OPEN” position until the dump door opens.

WARNENG

Do Not Turn off the engine with the hopper in the lifted position.

PR wLNS

e~

PULSE AIR SYSTEM OPERATION- Option
The Pulse Air System is a filter and filter cleaning system that works continuously to maintain airflow through
the filter. This is done by a blast of air being flushed backwards through a section of the filter on a regular basis.

The system operates by building up pressure in an air reservotr, when the given pressure is reached the airis

then dumped through the filter to clean it. There are two valves working together to cause the air blast. A spring B
and the air pressure hold a large diaphragm valve on top of the reservoir closed as pressure builds up. Asmall air / ‘\)
passage allows the pressure to the back side of the diaphragm, when the given pressure is reached a small

solenoid valve (which is connected to the back of the side of the diaphragmy} is opened, this lowers the pressure

on the backside and allows the large port on the front of the diaphragm to open quickly to allow air to escape

through the discharge jet. Then an electronic module which is connected to the system conirols which jet fires

next.

The pressure switch controls the trigger pressure. Anything that could or would prevent the system from
reaching the trigger pressure would prevent the system from working. tis very important that the clean side of
the filter remain clean. Once the system is contaminated it is very difficult to cleanse all the dirt from the
system especially from inside the reservoir. When the system is shut off all the air is drained from the reservoir
to prevent condensation from buitding up inside the reservoir.

NOTE
After Stopping The Engine, Perform These Post Operation Checks.

POST OPERATION CHECK LIST

Clean debris hopper.

Check sweeping brooms for wear or damage.

Check all flaps for wear, damage and adjustment.

Fill the fuel tank.

Check all systems for leaks.

Close the LP storage tank valve. (LP Powered machines only)

WARNING

The Gasoline Tank Fill Cap Is Located Behind The Drivers Seat, Do Not Mistake The Hydraulic Reservoir For The
Gasoline Tank. Check items for proper operation. If service is required, please contact an authorized American-
Lincoln distributor.

OUnEawN =

American-Lincoln 1-26
MPV 60




MAINTENANCE PULSE AIR SYSTEM - OPTION

P The most important step to insure proper operation of the Pulse Air System is keeping the clean side of the filter

Iy A clean. Dirt inside the compressor reservoir system can lead to air leaks. Air leaks will prevent the system from
reaching the trigger pressure and then the system will stop working properly. {(To check the trigger pressure
install a pressure gauge in the port on top of the reservoir, or use “time” as a gauge, a new system can fire in as
little as 10 seconds and should fire within 30 seconds.) Securing the filter properly is impaortant, tighten the filter
enough to hold it in place securely.

TROUBLESHOOTING THE PULSE AIR SYSTEM

PROBLEM PROBABLE CAUSE REMEDY
Pressure not building up 1. Plugger Compressor Inlets, dirty diaphragm 1. Clean by blowing pressurized air in the
valves, hecause of dirt build up on suirface discharge jet when the system is off
of diaphragm valves. {be careful, the air and dirt will biast out:

the other two jets). This is only for
quick fixes, and runs the risk of dirt
getting into the rest of the system.
Remove the 4 bolts that hold the cap
on the diaphragm and clean it {Do not
lose the spring located between the
cap and the diaphragm, also there is
a roll pin that locates the cap). Clean
the plastic seal on the diaphragm and
check for damage on both the
diaphragm and the sealing surface on
the valve body. If the diaphragm
needs replaced, order part number

. 0880-727.
\ ,.? 2. Dirty compressor due to retief valve stuck 2. Remove the compressor valve and
open. _ clean it, solvents can be used in this

valve. Reinstall valve.

System seems lo function! 1, Sticking solenoid 1. Clean with a dry silicone lubricant, do
bg! one jet does not blast not use oil on the solenoid plungers. If
quickly this does not work, replace solenoids.
System builds pressure 1. Pressure swilch 1. Repair or replace
but fails to fire
Air not being drawn info 1. Bad compressor 1. Repair or replace
both gylinders of the
compressor
L
1-26 _ ' American-Lincoln

MPV 60




PULSE AIR SYSTEM - OPTION

FILTER

€9810/9821

DISCHARGE

JET

FILTER

HOLD
DOWN

RESERVCIR

SOLENOID
VALVES
f

DIAPHRAGM
VALVE

COMPRESSOR

£

American-Lincoln
MPV 60

1-27

R




P

v

R

SERVICE PRECAUTIONS

WARNING

Do not attempt to Service this Machine until you have read and understand alf Safety Warnings associated with the
equipment you are working on.

WARNING

Electrical repairs must be done by authorized personnel only. Consult your American-Lincoln Authorized Service
Person to do service procedures. Use only genuine American-Lincoln parts.

WARNING

Unexpected movement could cause injury. Always park on a level surface, turn key off, and engage parking brake
before working on the machine.

WARNING

Maintenance and repairs must be done by authorized personnel only. Always empty the Hopper and Disconnect
the Batteries before doing any maintenance. Keep ail fasteners tight. Keep adjustments according to the specifica-
tions as shown in the Service Manual for this machine.

@ WARNING

Always wear eye protection and protective clothing when working near batteries. Do not put tools or other metal
objects across the tops of the batteries. NO SMOKING.

WARNING

Hopper Could Fall And Cause Serious Injury. Always Engage Hopper Safety Arm Before Working Under Hopper.

- WARNING
Moving Fan And Belt Could Cause Injury. Stay Clear Of Moving Parts.

WARNING

Pirch Points Could Cause Injury. Stay Clear Of Moving Parts.

WARNING

To Maintain The Stability Of This Sweeper In Normal Operation, the Over- Head Guard, Counterweights, rear -
Bumper Guard, Or Any Similar Equipment, Installed by The Manufacturer As Original Equipment, Should Never Be
Removed. If [t Becomes Necessary To Remove Such Equipment For Repair Or Maintenance. This Equipment Must

Be Reinstalled Before The Sweeper Is Placed Back In Operation.

WARNING

The Wheels Are A Split Rim Type Which Could Explode Causing Personal Injury. To Prevent Injury Deflate Tires
Before Removing From The Machine For Service.

WARNING

To Prevent Injury Or Engine Damage Never Remove The Radiator Cap'Under Any Conditions While The Engine s
Running Or When 1t Is Hot. To Prevent Burns From Steam Or Scalding Hot Cooclant Being Expelled From The Radia-
tor, Use Extreme Care When Removing The Radiator Cap. Wait Until The Engine Has Cooled.

1-28 _ ' American-Lincoln
MPV 60




SERVICE CHART

EVERY 8 HCURS or DAILY operation check and cleanfadjust if necessary:
. Inspect panel filter for damage and clean.

. Check engine oil level

. Check hydraulic fluid level

. Check radiator cooling fins for blockage

. Check all flaps for wear or damage

. Check brooms for wear or damage, adjust as required
. Check brake pedal and parking brake

. Clean engine air filter dust cap and check filter

. Check hydraulic oil filter

10. Check coolant level

11. Check LPG connections for odor.

WS MmEWN =

EVERY 50 HOURS

12. Check tension on all belts

13. Check battery electrolyte level

14. Lubricate dump system

15. Check all hydraulic hoses for wear or cuts

16. Rotate main broom (end for end}

17.Clean or replace panel filters

18. Perform recommended engine maintenance (See engine manual}

EVERY 100 HOURS

19. Change crankcase oil.

20. Change engine oil filter.

21. Check fuel hose for leaks or detetioration.

22.Check radiator hoses and clamps.

23. Lubricate steering yoke pivol bearings.

24. Lubricate front wheel bearings.

25. Lubricate all moving joints.

26. Check brake pads for wear and adjustment.

27.Lubricate all 4 "DANHOUSER” bushings with NAPA#765-1363 (or equivalent) anti-seize lubricant.
The bushings are located on the steering , hopper lift, and dump door cylinders.

28. Perform recommended engine maintenance {See engine manual)

EVERY 250 HOURS

29. Replace engine air filter element

30. Flush radiator coolant system

31. Remove spark plugs - clean orreplace

32.Clean and lubricate governor & choke linkage

33. Replace fuelfilter

-34. Replace hydraulic filter element

35. Perform recommended engine maintenance {See engine manual)

EVERY 500 HOURS

36. Clean hydraulic reservoir

37.Clean hydraulic intake strainer

38. Change hydraulic fluid

39. Perform recommended engine maintenance {See engine manual)

Refer all Maintenance and Service Requirements to Qualified Maintenance Personnel.

‘American-Lincoln 1-29
MPV 60 '

£y
i
o
£ _\\ﬁ
':-f. o Y
L




SERVICE CHART

‘ i
s -
: !
— e 1 T
4 |- i b -
f B
i
4 . oiprd ™ F
Yan D | i 1
SR ) ol
'e
- - r' iy 25
| : : :
D : :
I : . A
. . (T, I
] f \/
'
i
'
t

1 23

36,37,38
22
14,27 13 35,39 10,30

C-0549-1/9702 24,26

1-30 ' American-Lincoin

MPV 60




SERVICE INSTRUCTIONS

SWEEPING SYSTEM SERVICE

MAIN BROOM

To prevent the broom from “setting” in one direction and to provide the maximum life of the broom it is recom-
mended that the broom be turned end for end periodically.

TO CHECK THE MAIN BROOM SWEEP PATTERN
Check the main broom sweep pattern after changing the broom or when poor sweeping performance is encoun-
tered while sweeping.

1. While the machine is nol moving, lower the main broom to the "SWEEP" position and let machine
sweep in one spot for a short period of time.

2. Before moving machine, raise main broom lever to the "UP” position and move the sweeper forward
enough to see the pattern left by the main broom bristles on the floor.

3. Checkthe width of the patiern on the floor to determine if the main broom requires adjustment.

- A normal sweep pattern left on the floor will be between 1 and 2 inches wide.
- A pattern that is more than 2 inches wide indicates the broom linkage needs to be adjusted “UP”
- Apattern that is less than 1 inch wide indicates the broom linkage needs to be adjusted *DOWN”

TO ADJUST THE MAIN BROOM HEIGHT
When changing the sweep height adjustment it is recommended that the bolt be adjusted 1 turn at a time, After
adjustment, recheck the sweep pattern to determine if further adjustment is necessary.

- Turnthe adjustment knob counterclockwise to INCREASE the sweep pattern width.
- Turn the adjustment knob clockwise to DECREASE the sweep patlern width.

TO REPLACE THE MAIN BROOM

The Main Broom should be replaced when the bristles become worn to less than 2". The main broom is held in

. place by the right side broom door. This feature provides for easy removal and installation of the main broom
without the need for special tools or equipment. Follow the instructions below for main broom removal & replace-
ment.

1. Park sweeper on a smooth level surface, engage parking brake, turn key switch "OFF”, place the main
broom lever in the “SWEEP” position.

Lift the door latch to open the right side broom door.

Swing the broom drive idler hub out to clear the main broom.

Remove the broom from the broom compartment.

Install the replacement broom. Pay special attention to the slots on the broom, it may be necessary to
rotate the broom so the tabs on the drive hub align with the slots on the broom.”

Swing the idler hub to engage the main broom and close the access door. Check the door latch for
proper engagement when closed.

7. Checkthe Main Broom sweep patlern and adjust as necessary.

e

b

MAIN BROOM LEVEL ADJUSTMENT

The main broom level is factory set and should not need adjustment. If the level becomes out of adjustment and
the broom bristie contact pattern is not an even 2" to 3" wide, the broom arm lift frame {pages 136, 137, part
number 1) will need to be adjusted. The frame is supported by two plates located inside the broom doors. The
carriage bolts (part number 2-00-05187) that secure the plates to the frame will need to be loosened. The frame
can then be leveled and the bolts tightened.

s’

American-Lincoln 1-31
MPV 60




SERVICE INSTRUCTIONS

T

SIDE BROOMS SERVICE

‘-/MT‘-“.’\
N

| OCK PIN — /7 FLOOR
h CONTACT
]
; 10
coon ommmm—n BROOM ™
C-0541 FIGURE 33
SIDE BROOM
The Side Broom sweeping angle is not adjustable however the height of the side brooms can be adjusted o
compensate for wear as the broom becomes worn from use. Always check and adjust the sweep pattern after
changing the side broom.
TO CHECK THE SIDE BROOM SWEEP PATTERN
1. Park the machine on a smooth level surface and turn the Side Broom Switch to the "ON" position.
. 2. Place the Side Broormn Lever in the “DOWN” position.
% 3. Move the Brooms Control Lever to the “ON" position.
M 4, While staying in place allow the side broom to sweep for a short period of time. (Allow enough time for
the side broom {o leave a clean footprint on the floor).
5. Place the Side Broom Lever in the "UP" position.
6. Move the Brooms Control lever to the "OFF” position.
7. Back the sweeper away from the area where the Pattern was left. »
8. Turn Key Switch to the "OFF” position and engage parking brake.
9. Leave operator's compartment and check the pattern to determine the Fioor Contact area .
10. Determine if adjustment to the side brooms height is necessary by examining the floor contact are

broom should contact the floor as shown in fig. 34 above.

If the contact area on the floor does not match the diagram, do one of the following:
- Lowerthe broom adjustment fo increase the size of the pattern
- . Raise the broom adjustment to decrease the size of the pattern.

TO ADJUST THE SIDE BROOM HEIGHT

Turn the side broom adjustment knob to change the side broom sweep height. Turn the adjustment knob
counterclockwise to INCREASE the sweep pattern width. Turn the adjustment knob clockwise to DECREASE
the sweep pattern width. Recheck for proper sweep pattern after adjustment.

TO CHANGE THE SIDE BROOM
Change the side broom when the bristles become worn to less than 3 inches length.

1. Park Machine on a smooth level surface, turmn key switch to "OFF” Position and engage Parking Brake.
2. Place the side broom lever in the “UP” Position.
3. Remove the lock pin that holds the broom flange to the motor shaft.
4. Disassemble the flange from the broom by removing the screws that hold the flange to the broom.
5. Assemble the flange fo the replacement Broom and fasten using the hardware removed.
O 6. Install the replacement broom on the shaft and insert the lockpin.
K/
1-32 American-Lincoln

MPV 60




SERVICE INSTRUCTIONS

Pa

HOPPER SERVICE

Ul
CONTROL
FRTER

VIBRATICN
ARM

HCPPER

HOPPER

C-0551A/703 FLAPS

C-0551A FIGURE 34

HOPPER :
The hopper houses the debris compartment, the dust control filter and the vibrating arm. For maximum perfor-
mance and service life, keep the hopper clean and inspect the seals and flaps daily.

Clean the hopper prior to parking the sweeper at the end of the day. A clean hopper will make inspecting the
flaps and seals much easier and will prevent premature deterioration of hopper components. Do not leave the
hopper full of debris while in storage or when parked for extended periods of time

TO CLEAN HOPPER
Once the hopper has been emptied the insides of the hopper should be rinsed out with water.

TO CHECK HOPPER SEALS

The Hopper seals are important to positive dust control while sweeping. Damaged seals will reduce vacuum
pressure at the broom. Inspect for cuts, tears and proper positioning of the seal material. Replace all seals that
become damaged.

DUSTFLAPS
The dust flaps are very important to sweeping and dust control and are susceptible to damage and should be
inspected daily and maintained in good condition.

TO CHECK THE DUST FLAPS

The Dust Flaps are used on the Wheel Well, Broom Chamber and Broom Door. Inspect the Flaps daily and
replace any flap that shows signs of wear or deterioration. All flaps should be replaced when worn or damaged to
the point that they can no longer perform their normal function. The adjustable Flaps have slotted mounting holes
to facilitate adjustment. '

TO ADJUST THE DUST FLAPS
Adjust the flaps so there is a 1/8" to 1/16" Gap between the floor and the bottom edge of the flaps. The rear flap
adjustment is 1/16" (16 cm.) above the floor.

1. Park Sweeper on a smooth level surface and engage the Parking Brake.
2. Loosen the Flap retaining screws and adjust the flap to clear the floor and leave a 1/16" to 1/8" Gap.
3. Tighten Flap retaining screws while holding flap in position.
4. Drive sweeper on a smooth surface and recheck the flaps for proper floor clearance.
()
.\/_?é
_American-Lincoln : 1-33

MPV 60




SERVICE INSTRUCTIONS

HOPPER SERVICE-Cont.

DUST CONTROL FILTER

The dust control filter should be checked daily for damage and cleaned if necessary. A damaged filter must be
replaced to prevent damage to other dust control system components. Inspect the filter for tears in the filter
media or excessive dirt lodged in the pleats. A tear in the filter media will allow dirt to pass through the filter and
can be easily seen as a dirty patch on the top side on the filter. Cleaning of the filter is necessary when the filter
shaker fails to adequately clean the pleats.

TO CHECK THE DUST CONTROL FILTER
1. Park the sweeper on a smooth level surface, Turn the key switch to the “OFF" position and engage
the Parking Brake.
Raise the hopper lid for access to the filter compartment.
“Turn the filter latch, lift the filter frame and remove the filter.
Inspect the panel filter for tears and clean or replace if necessary.
Reinstall the filter, lower the filter frame and engage the filter laich.
Close the hopper cover and lock the hopper cover latch.

o ;N

TO CLEAN THE DUST CONTROL FILTER
Clean the dust control filter when the shaker fails to adequately clear the filter. The filter can be cleaned with
compressed air not to exceed 100 psi.

To clean the filter with compressed air, apply the compressed air to the top side of the panel to flush out the
lodged dirt from the filter pleats. Be careful to not damage the filter media while cleaning.

The filter can be cleaned with a solution of soap and water. If this cleaning method is used do not use the filter
until it has completely dried.

TO CHANGE THE DUST CONTROL FILTER

Change the filter panel when damage is evident.

1. Park the sweeper on a smooth level surface, Turn the key switch to the "OFF” position and engage
the Parking Brake. ’

Open the hopper cover latch and raise the cover to gain access to the filter compartment.

Turn the latch on the hinged frame counterclockwise and lift the frame .

Remaove the filter panel.

Install replacement filter, lower the hinged frame and engage the laich.

Lower the hopper cover and lock the cover fatch.

o ;0N

TO CHECK THE VIBRATION ARM . _

1. Inspect the arm daily to assure it is located directly over the bolt.

2. Inspect the arm to assure there is between 1/32" to 1/16” clearance between the bolt and the arm.

3. Inspect the gland nut to assure that it moves up and down with some drag, this will assure no leakage.
{Silicone on the nut may be necessary to prevent loosening while vibrating) -

1-34 American-Lincoln
MPY 60




SERVICE INSTRUCTIONS

BRAKE SERVICE

9« TENSION KNOB

4 #CLEV!S PIN
+—PARKING ““PULL ROD
i BRAKE A

SHAFT

\ BRAKE I
BRAKE PEDAL — \ /
SPRING LAXLE  NUT
C-0550
C0550 FIGURE 35

BRAKES

The service brakes are located on the front wheels. They are operated by the brake pedal and the parking brake
lever. Check the Brakes daily for proper operation and inspect the brake pads for wear every 100 hours of
operation.

BRAKE PEDAL ADJUSTMENT

Perform this adjustment to ensure proper pedal height and linkage operation. The brakes are properly adjusted
when the brakes hold the sweeper on an 8 degree ramp. The brakes need adjusted if the Pedal travels closer
than 1 inch to the floor of the operator's compartment when the brakes are fully engaged.

ngmwm

Hopper Could Fall And Cause Serious Injury. Always Engage Hopper Safety Arm Before Working Under Hopper.

WARNING

Always park on a level surface, chock tires and Observe Safety Procedures when adjusting the brakes

TOADJUST THE BRAKES
When adjusting the brake clevises be sure to adjust both sides the same amount to prevent uneven braking
between the two sides. Follow these steps to adjust the brakes.

Empty the debris hopper.

Raise the hopper and engage the safety arm.

Stop the engine, chock the tires.

Remaove clevis pins from both sides of the brake cross shatft.

Thread the clevis out to decrease brake pedal height or in to increase pedal height.
Adjust the brakes so the brakes hold the machine on an 8 degree ramp and the pedal travels no closer
than 1 inch from the floor.

Reinstall the clevis pins.

Start the engine, lift the hopper and lower the hopper safety arm.

Lower the hopper and stop the engine.

0 Remove the wheel chocks.

Pk~

o ®

American-Lincoln 1-35
MPV 60

o,

\h--";




SERVICE INSTRUCTIONS

HYDRAULIC SYSTEM SERVICE
KEFURN FILTEK
RESERVOIR AND

FILLCAP  \  pRESS. GAUGE
HYDRAULIC OIL :

COOLER _\ "
HYDRAULIC =i
RESERVOQIR
HYDRAULIC i
SUCTION ~————__ | =0
STRAINER NE2le
B
'7)\‘ /’;.-‘h“ﬁ;a
| T N
LA
X
A
Cﬂ‘547
C-0547 FIGURE 36
HYDRAULIC SYSTEM

The brooms, hopperlift , hopper door, drive motor and vacuum fan are hydraulic powered. It is very important to
prevent contamination in the hydraulic system. Contamination in the fluid will cause damage 1o all the hydraulic
components. Foliow the service chart and be very careful not to aliow contaminants to enter the reservoir.

Wipe the area surrounding the fill cap before opening.

HYDRAULIC OIL COOLER

The hydrautic oil cooler is located next to the radiator. The cooler can be accessed by opening the engine cover.
The oil cooler core must be kept clear of debris and dust.

TOFILL THE HYDRAULIC RESERVOIR
Follow these instructions to add fluid to the reservoir as needed.

Openthe engine cover.

Open the hydraulic reservoir breather filler cap.

Remove any debris that is in the breather filler cap screen

Fill the reservoir until the fluid is visible in the sight glass that is located on the side of the reservoir.
Do not overfill the reservoir. )
5. Close the hydraulic reservoir breather filler cap.

6. Close the engine cover.

call .

TOCLEANTHE HYDRAULIC SYSTEM
To assure proper cleaning of the hydraulic system, follow and complete all sieps below in order.

TO DRAIN THE HYDRAULIC RESERVOIR
Follow these instructions to drain the hydraulic reservoir.

1. Setthe parking brake.

2. Openthe engine cover.

3. Place a container under the reservoir drain to catch the reservoir fluid.

4. Remove the drain plug. The reservoir fluid will drain.

5. Properly Dispose of used fluid. Never refill the reservoir with used fluid.

1-36 American-Lincoln

MPV 60




SERVICE INSTRUCTIONS

HYDRAULIC SYSTEM SERVICE-Cont. F
TO CLEAN THE HYDRAULIC SUCTION STRAINER \ _
Remove the hydraulic suction strainer after draining the hydraulic reservoir. The suction strainer is part of the i
filter assembly located on the side of the hydraulic reservoir. It can be removed from the reservoir for replace 1.
Lift the seat deck to gain access to the suction strainer
2. Remove the hose connected to the suction strainer.
3. Turnthe suction strainer counter clockwise to remove from the reservoir.
4. Use a compressed air line on the inside of the strainer to blow impurities out of the fiter media. If a
compressed air line is unavailable, use new FORD type "F" Automotive Transmission Fluid to flush the
filter media.

N

5. Flush the interior of the hydraulic reservoir with clean fluid.

6. Apply sealant to threads of strainer and install.

7. Rotate strainer clockwise into the reservoir. Stop rotation when hand tight.

8. Install the hydraulic hose removed in step 2.

8. Apply sealant to threads of drain plug and install into the hydraulic tank and tighten.

9. Open the breather filler cap.

10. Fill reservoir with new FORD type “F” automotive transmission fluid. Initially fill the reservoir with 7

gallons of fluid. Run the machine a short period of time to allow air to escape from the system then
recheck the fluid level in the sight gauge and add fluid as necessary.

11. Close the breather filler cap.

12. Close the seat deck and engine cover.

TO REPLACE THE RETURN FILTER ELE-
MENT

Replace the return filter element after approxi-
mately 250 hours of machine run time.

TTCTCR —
ASSEMBLY— . _ Ea

Frren sembly and discard.
o GASKET

1. Unscrew the filter element from the filter as }

2. Moisten the filter gasket of a new fitter

FILTER

AT element (Part # 8-24-04118) with hydraulic
fluid.
‘ 3. Put filter element on the threaded nipple of
| the filter assembily. ~
‘ 4. Turn the filter clockwise until it is hand
N e tight.
T g 5. Wipe clean any hydraulic reservoir fluid
' spills.
e “\\ /-':
P4506C FIGURE 37

ENGINE AIR INTAKE SERVICE

Monitor the air filter indicator daily. The importance of maintaining the air filter cannot be overemphasized. Dirt
ingested through improperly installed or serviced, or an inadequale air filter element wilt wear out the engine
more than long hours of operation. Even a small amount of dirt will wear out a set of piston rings after a few
hours of operation. Operating with a clogged air filter element also causes the fuel mixture to be richer, which
can lead to formation of harmful sludge deposits in the engine. Always cover the air intake when the air filter is
removed for servicing. Do not neglect servicing the air filter. Use only approved replacement parts from a
American-Lincoln distributor. Keep all other air intake components such as hoses and clamps secure and in
good condition to prevent ingestion of unfiltered air.

CAUTION

Over Maintenance Can Cause More Damage Than Good. Removing The Air Filter Element More Often Than Is o
Needed May Allow Contaminants Te Enter The Engine Unnecessarily.

American-Lincoln : - 1-37
MPV 60




F/:q} \

SERVICE INSTRUCTIONS

ENGINE AIRINTAKE SERVICE-Cont.

AIRFILTER

Service the engine air filter only when the Yellow Filter Service Indicator reaches the red band at the top of the
indicator. The yellow indicator will stay at the red band when the engine is off. Reset the indicator by depress-
ing the black button at the end of the indicator.

The engine air filter housing includes a dust cap and a dry cartridge type air filter efement. The dust cap must
be emptied of dirt daily. The filter element must be replaced when damaged or after its third cleaning.

TO REMOVE THE AIR FILTER ELEMENT
Remove the air filter element for cleaning or replacement when the filter service indicator reaches the red band.
Be sure to reset the indicator after servicing the filter.

NeoORLN 2

Stop the engine and engage the machine parking brake.

Locate the engine cover latch and lift "UP” to open the engine cover.
Unscrew the clamp ring on the filter. '
Remove the dust cap.

Empty the dust cap.

Remove the filter wing nut.

Gently pull the filter element out of the filter housing.

TO CLEAN THEAIRFILTER ELEMENT

1. Clean the interior of the air cleaner housing with a
damp cloth.

2. Clean the element housing sealing surfaces.

3. Using an air hose, direct dry clean air (max. 30
PS1) up and down the pleats on the inside of the
fiter. Do not rap, tap, or pound dust out of the
element.

4. Inspect the air filter element for damage by placing
a bright light inside. The slightest rupture requires
replacement of the filter.

5. Clean and inspeci the ends of the element. They
shoutd be unbroken and flexible. Remember, the
element must be replaced after it has been
cleaned three times.

P-4504

TO INSTALL THE AIR FILTER ELEMENT

1.

NooswN

Install the new or cleaned filter element so that fins on the element are at the intake end of the air
cleaner. Use care so the fins are not damaged. :

Tighten the wing nut attaching the element.

Install the dust cap with arrows pointing up.

Tighten the clamp ring to hold it in place.

Check all intake hose connections for leaks or abrasions.

Reset the filter monitor .

Close the engine cover and check to be sure the cover latch is securely locked.

1-38 American-Lincoin

MPV 60




SERVICE INSTRUCTIONS

i
ENGINE COOLING SYSTEM SERVICE i

i

HOSES
Check all hoses and connections for leaks. Replace any of the hoses are cracked, frayed, or feel spongy.

RADIATOR
Inspect the exterior of the radiator daily for obstructions. Remove all bugs, dirt, or foreign material with a soft
brush or cloth. Use care to avoid damaging the fins. If available, use compressed air or a stream of water in the

opposite direction of normal air flow.
-| WARNING

Never remove the radiator cap under any conditions while the engine is operating. Failure to follow these instruc-
tions could result in damage to the cooling system or engine and/or personal injury. To avoid having scalding hot
coolant or steam blow out of the radiator, use extreme care when removing the cap from a hot radiator. If pos-
sible, wait until the engine has cooled. Wrap a thick cloth around the radiator cap and turn it slowly to the first
stop. Step back while pressure is released from the cooling system. When you are sure all pressure has been
released, with a cloth, press down on the cap, turn and remove it.

COOLANT LEVEL
Check the coolant level in the radiator daily and only
COOLANT LEVEL when the engine is cool. The coolant level should be
3/4 TO 1-1/2 INCHES maintained to approximately 3/4 inch (1.9 cm) below
BELOW CAP SEAL the filler neck seat on the radiator when the coolant is
\\ cold. Whenever coolant fevet checks are made, check
N the condition of the radiator cap rubber seal. Make
7 N sure it is clean and free of any dirt particles. Rinse off
L J \\ | with clean water if necessary. When replacing the cap
e e L N e S N back on the radiator, make sure the radiator filler neck SN
; * | isclean and void of debris. L
o il 1
BN
P-4404 FIGURE 39
DRIVE BELTS
The drive belis should be properly adjusted at all times. A loose drive belt causes improper alternator, fan and
water pump operation, and overheating. Overtightening the belt may result in excessive wear on the alternator
and water pump bearings, as well as premature wear on the beltitself. Itis recommended that proper belt
tension be maintained and checked periodically. '
BATTERY
The battery is located in the engine compartment. Keep the top of the battery clean and dry. Keep the terminals
and connectors clean. To clean the tops of batteries, use a damp cloth with a weak solution of ammonia or
bicarbonate of soda solution. To clean the lerminals and connectors, use a terminal and connector cleaning
tool.
ATTENTION
NEVER allow the soda solution to enter the cells. This will permanently discharge the battery.
§ i
\\_/-;

American-Lincoln ’ 1-39
MPV 60 '




PN
k!
L
7y

LP SAFETY PRECAUTIONS

WARNING :

Keep cigarettes, sparks, and open flame away when working on LP equipment. When inspecting for gas leaks or
when LP tanks are present.

WARNING

Check all components for proper operation. Replace 1.P components when needed. Never by-pass defective
safety components.

@ WARNING

Check routing of all LP hoses. Keep them away from sharp edges, exhaust manifolds, or other hot surfaces.,
Check for signs of abrasion or deterioration.

WARNING

Check for gas odor before and during starting operations.. If gas odor is noticed, stop and check for leaks or
component malfunction.

WARNING

Make sure LP tank is free of dents or gouges.

WARNING

Make sure service coupling is clean and free of damage. Make sure service coupling of tank matches machine
service coupling.

WARNING

Keep the engine properly tuned.

WARNING

Make sure the LP tank matches the fuel system.

WARNING

Make sure the LP tank is securely mounted on the machine with the retainer bracket clamping the tank and with
' the locating pin in position.

WARNING

Park the machine in a shaded, cool area when not in use.

WARNING

Keep the LP tank service valve closed when the tank is not in use.

WARNING

Never overfill the LP tank. Fill the LP tank to the recommended weight stamped on the tank.

WARNING

Use care in handling LP tanks. Never drop or drag them.

WARNING

Always store and transport LP fuel tanks with the safety relief valve in the “UP" position.

WARNING

Avoid contact with the LP fuel to avoid frostbite.

WARNING
When the machine is to stand unused for a period of time (overnight), park the machine in a designated area. Shut
off the service valve at the tank and operate the engine until the remaining fuel is consumed. Turn off the ignition
switch.

140 - American-Lincoln
MPYV 80




LP GAS COMPONENTS

£y
LP GAS SYSTEM }

The propane powered Model MPVE0 fuel system has been modified to operate on LP vapor fuel instead of gas.

The LP fuel system consists of several components not found in a reguiar gasoline system. The LP fuel system
also contains the associated mounting hardware and plumbing for the LP components. The major LP compo-
nents are as follows:

*  AnLP carburetor

«  Acombination water heated vaporizer and regulator
= Acombination LP fuel line filter and lock off valve

* AnLP fueltank, fittings, and relief valves

These components are factory set. Attempts at adjusting these components should only be made by autho-
rized service personnel.

P-4502

FUcL tOCK FILTER
TANK VALVE

TANK RELIEF VALVE

LPG FUEL TANK
L/

N O

PRESSURE RELIEF VALVE
REGULATOR/NAPORIZER
P4532/9902 CARBURETOR

LP LIQUID WITHDRAWAL SYSTEM

The liquid LP fuel flows from the LP tank under its own pressure to the pressure relief valve. This valve is
normaily closed, which prevents LP fuel from escaping into the atmosphere. This LP gasis then piped to the LP
fuel fiter lock. The fuel filter lock removes unwanted tank scale and deposits from the LP gas. The vaporizer
converls the liquid LP fuel into a gaseous L.P fuel. This gaseous LP fuel is sent to the primary regulator. The
primary regulator reduces the pressure of the LP fuel tank and makes the flow more constant. The secondary
regulator reduces LP gas pressure to the level required by the carburetor. From the secondary regulator, the LP
fuel is piped to the carburetor where it is finally metered into the air flow which is sent to the combustion cham-
ber.

American-Lincoln 141
‘MPV 60




g

Ty

LP.GAS COMPONENTS

LP CHECKLIST

This checklist can be performed quickly and should be done before every use. Be sure to make all necessary
checks as listed on the Maintenance Chart as discussed earlier.

Check connections for leaks.

S
2. Openthe LP storage tank valve.
3

Check the regulator. Momentarily press the fuel primer on the regulator cover to bleed air out of the
systent.

4. Start the machine’s engine.

LP GAS VAPORIZER-REGULATOR QUICK CHECK

LFG INLET
PRIMER  PIN
WATER —
\
VAPOR -
OUTLET ™ . PLUG
MOEINTING HOIFS
P-4563A FIGURE 40

1. Turn the ignition switch on.

2. Openthe radiator cap.

3. Checkthe coolant for bubbles. If bubbles are present, the vaporizer may have a leaking gasket or
developed a pinhole leak allowing the LP fuel to enter the cooling system.

LP FUEL TANKS

Standard D.O.T. LP fuel tank sizes have 14, 20, 33.5, and 43.5 pounds capacities. The liquid volume permitted
in these containers is less than the total volume of the cyiinder. This provides for expansion of the LP fuel
should be temperature increase above the normal amounts. Excessive heat may cause the fuel to expand too
much causing the safety relief valve to vent some LP fuel, relieving internal tank pressure.

Each tank is marked showing the type of construction (liguid or vapdr), the manufacturer, the date of manufac-
ture, the capacity, the weight, and the date of re-qualification. D.O.T. fuel tanks must be re-qualified (checked)
periodically. This re-qualification must be recorded and maintained for the life of the container.

LP fuel tanks are equipped with the following approved valves and fittings:

Safety Relief Valve - This is a spring loaded valve that relieves excessive pressures which may develop in the
tank due to unusual conditions.

Liquid Service Valve - Liquid is withdrawn from the tank through this valve. The LP tank may be-filled through
this valve if the tank is not equipped with a filler vaive.

Excessive Flow Valve - This valve is part of the Liquid Service Valve. It is mounted inside the tank and pre-
vents LP fuel from leaving the LP tank in the event of accidental breakage of external fittings or hoses. It permits
flow in either direction but stops outward flow if that flow becomes excessive.

Filler Valve - This valve is optional. [f this valve is not present, ihe tank if filled th rough the service valve.

Liquid Level Gauge - This gauge is optional.

1-42 i American-Lincoln
MPV 60




LP TANK CARE

USE AND CARE OF LP TANKS :

If an LP tank is damaged or leaking, it should be immediately removed to a designated safe area and the proper
personnel should be notified. Do not attempt to make repairs to the cylinder regardless of its conditions.
Repairs must be made by qualified personnel.

The care of an LP tank receives has a direct bearing on how long the tank can be used safely. LP tanks must
not be dropped, dragged, or slid across any surface. To move the LP tank, use a hand truck or roll the tank on
its foot ring while it is being held in a position slightiy off the vertical.

CHANGING LP TANKS
Refueling machines with LP tanks is an important process. Refueling is accomplished by replacing the empty
LP tank with a full one.

The tank changing operation presents an opportunity for the machine operator to carefully inspect the tank, tank
fittings, the fuel lines and fuel line fittings. If abnormal wear is detected, the operator should report these findings
to the appropriate personnel for immediate action.

TO BEGIN CHANGING THE LP TANK

- Park the machine in a designated safe area and set the parking brake.

- Close the tank valve.

- Remove the quick-disconnect coupling from the tank valve.

- Inspectthe machine's fuel lines and the quick disconnect coupling for damage or abnormal wear.

- Remove the empty tank from the holding device.

- Inspect the tank and tank fittings for damage or abnormai wear. Handle the tank carefully. It must not be
dropped or mishandled.

- Store the LP tank in a designated safe area.

- Select afilled LP tank and observe for damage or leaks.

- Carefully install the filled tank in the machine so that the tank centering pin enters the aligning hole in the
tank collar. This assures that the tank is positioned properly and allows for proper operation of the safety
relief valve, liquid level gauge, and service valves. '

- Fasten the tank retaining bracket so that the tank is lfocked into position.

- Reconnect the fuel line to the tank servicing coupling.

- Open the service valve slowly and check for leaks. If a leak is found, close the valve immediately and
notify the appropriate personnel.

- . ifnoleaks are detected, the engine is ready to start. Do not start the engine unless the operator isin
position with the directionat control pedal in the neutral position.

STORAGE OF LP FUEL TANKS

Whether the storage is inside or outside, the LP tanks should not be in the vicinity of combustible materials or
high temperature sources such as ovens or furnaces. This may cause the heat to raise the pressure of the fuel
to a point where the safety relief valves would begin operation. Care should be taken to ensure that the cylinders
are stored in such a manner that if the safety relief valves are triggered, the  vapor will be relieved rather than
any kaquid.

Valves on empty tanks must be closed during storage and transportation.

Similar precautions should be taken in storing machines fitted with LP fuel tanks. They may be stored or
serviced inside buifdings provided there are no leaks in the fuel system and the tanks have not been overfiled. If
machines are being repaired inside a building, the shutoff valve on the tanks must be closed except when the
englne must be on during serwcmg

American-Lincoln . 1-43
MPV 60

_

-
S




TORQUE REQUIREMENTS

STANDARD METRIC TOCRQUE VALUES
When tightening torques are not specified, tighten the bolts and nuts according to the table below.

GRADE No-Grade or 4T T 9T
5$541, 520C 543C, 548C SCR435, SCM435
Nom. Unit N.m kgf.m | ft-lbs N.m | kgf.m | ft-lbs N.m | kgf.m | ft-lbs
Dia.
M6 7.85 0.80 5.79 9.81 1.00 7.23 12.26 1.25 9.04
{(6mm, G.24 in.) to to to to to to to to to
' 9.32 0.95 6.87 11.28 1.15 8.32 14.22 1.45 10.49
M3 17.7 1.8 13.0 235 24 17.4 204 3.9 217
8mm, 0.31 in.) io fo to to to to ic to to
' 20.6 2.1 15.2 27.5 2.8 20.3 34.3 3.5 25.3
M0 39.2 4.0 28.9 48.1 4.9 354 60.8 8.2 44.8
(10mm, 0.39 in.) to to to (¢} to to to to o
45.1 4.6 33.3 55.9 5.7 41.2 70.6 7.2 521
M12 62.8 6.4 46.3 77.5 7.9 57.1 103.0 105 759
1(12mm, 0.47 in.) to to to to to to to to to
72.6 7.4 53.5 90.2 9.2 66.5 117.7 12.0 86.8

ENGINE TORQUE VALUES

Screws, boits and nuts must be tightened to the specified torque using a torque wrench. Several

screws, bolts, and nuts such as those used on the cylinder head must be tightened in proper

sequence and at the proper torgue.

ITEM Size & Pitch N.m kgf.m ft-ibs

*Head Cover Cap Nuts M6 x 1.0 3.9t05.9 041006 291043
*Head Bolls M8 x 1.25 37210421 3.8t04.3 28910325
*Bearing Case Bolts 1 M6 x 1.0 12710157 13t0 1.6 9.41t011.6
*Bearing Case Bolts 2 M7 x 1.0 26.5t0 304 271031 19.6t0 22.5
*Flywhee! Bolts M10 x 1.25 53910 58.8 55t06.0 39.810434
*Connecting Rod Boiis M6 x 0.75 26510304 271031 10.8to 13.7
*Rocker Arm Bracket Bolts M6 x 1.0 98110 11.28 1.00t0 1.15 7.23108.32
*idier Gear Shaft Bolts M6 x 1.0 9.81t0 11.28 1.00tc1.15 |7.23t08.32

Spark Plugs M14x1.25 19.61024.5 20t025 14.5to 18.1

Drain Plugs M12x 1.25 32410373 33038 23910275

Oil Switch Taper Bolt PT1/8 14.7 10 19.6 151020 10.8to 14.5
*Crankshaft Bolt M12x1.5 98.1t0 107.9 1000110 (72310796

For "*" marked bolts and nuts in the table, apply engine oil to their threads and seats before

tightening.

Screw and bolt material grades are shown by numbers punched on the screw and bolt heads.

C-2005

1-44

American-Lincoln

MPV 60




HYDRAULIC TORQUE REQUIREMENTS

HYDRAULIC TORQUE REQUIREMENTS

Refer to the following chart for torgue values on all hydraulic hoses and fittings.

Nominal O-Ring Face Seal End SAE O-Ring Boss End
SAE Thread Swivel Thread 3tr. Fitting
Dash Size Nut Size or Locknut
Size Inch Torque Inch Torgque

LB-FT LB-FT
-3 * * 3/8-24 8-10
-4 9/16-18 10-12 7-16-20 14-16
-5 * * 1/2-20 18-20
-6 11/16-16 18-20 9/16-18 24-25
-8 13/16-16 32-35 3/4-16 50-60
-10 1-14 46-50 7/8-14 72-80
-12 1 3/16-12 65-70 1 116-12 125-135
-14 1 3/16-12 65-70 1t 3/16-12 160-180
-16 1 7-16-12 92-100 1 5/16-12 200-220
-20 1-11/16-12 125-140 1 5/8-12 210-280
-24 2-12 150-165 1 7/8-12 270-360

* O-Ring face seal type end not defined for this tube size.

NOTE

Parts must be lightly oiled with hydrautic fiuid.

C-2002

American-Lincoln
‘MPV 60

1-45

P

£




("

7

S

o

STANDARD HARDWARE & TORQUE REQUIREMENTS

BOLT IDENTIFICATION

&

SAE - Grade 5 SAE - Grade 8
Screw Gfgde Grade 410H Brass pe Type
Size 8 i ‘
Plated Plated Stainless & BT B, AB
C F C F C F C F
*6 14 15 - - 18 20 5 20 23 21
*8 27 28 - - 33 35 9 37 41 34
*10 39 43 = - 47 54 13 49 64 49
/4 86 108 130 151 114 132 32 120 156 120
516 15 17 22 24 19 22 6 - - -
3/8 28 31 40 44 34 39 10 - - -
7/16 44 49 63 70 55 62 16 - - -
1/2 68 76 g5 108 85 95 - - - -
9/16 238 110 138 1565 - - - - - -
5/8 135 153 191 216 - - - - - -
3/4 239 267 338 378 - - - - - -
7/8 387 - 545 - - - - - - -
1 579 - 818 - - - - - - -
C = Coarse Thread
F = Fine Thread
* = Torque values for #8 through 1/4 are Ib./in. Al others are [b./fL.
NOTE
: +
Decrease the torque by 20% when using thread lubricant
The torque tolerance is + on torque values.
C2000/9805

1-46

American-Lincoln

MPV 60




DECIMAL METRIC CONVERSION TABLE

FRACTION DECIMAL MILLIMETER FRACTION DECIMAL MILLIMETER
1 0.015625 0.396% 33 0515625 13.0969
84 &4
1 0.03125 0.7938 17 053125 13.4938
32 32
3} o0.048875 1.1908 _35] 0.546875 13,8906
&4/ 54
1 0.0625 1.5875 g 0.5625 14.2875
16 6
5 0.078125 1.9844 37 0578125 14.6844
54 54
3 0.09375 2.3813 19 059375 15.0813
32 32
7 0.109375 2.7781 39 G.509375 15.4781
54 64
1 0.125 3.1750 5 0.625 15.8750
B B
9 0.140625 3.5718 41 0.640625 16.2719
54 54
5 0.15625 3.9688 21 0.65625 16.5688
32 az
11 0.171875 4.3656 43 0.671875 17.0656
54 54
3 0.1875 4.7625 11 0.6875 17 4625
16 16
13 0.203125 5.1504 45 £.703125 17.8584
B4} 64}
7 0.21875 55563 23 0.71875 18,2563
32 32
15 0.234375 5.9531 47 0.734375 18.6531
54 54
i - 025 6.3500 3 075 19.0500
4 4
17 0.265625 6.7459 45 0.765525 12.4469
64 54
9 0.28125 7.1438 25 ©.78125 19.8428
32 a2z
19 0.296875 7.5406 59 0.796875 20.2406
54 B4
5 0.3125 7.9375 13 0.8125 20.6375
16 16
21 0.328125 8.3344 53 0.828125 21.0344
54 B4
i8] 0.34375 8.7313 27 0.84375 214313
3z 32 7
23 0.359375 9.128% 55 0.859375 21.8281
54 B4
3 0.375 9.5250 7 0.875 22,2250
8 8
25 0.390625 5.9219 57 0.890625 22,6218
B4 64 )
13 0.40625 10.3188 29 0.90825 23.0188
az 32
27 0.421875 10,7156 55 0.021875 234156
54 64
7 0.4375 11.1125 15 0.8375 23.8125
16 16
29 0453125 11.5084 51 0.953125 24,2094
54 64
15 0.46875 11.9083 31 0.06875 24,6063
32 32
31 484375 12.3031 63 0.984375 25.0031
64 64
1 G5 12.7000 1 1.0000 25.4000
2
£-2081/9907
American-Lincoln 1-47

MPV 60

:




DASH CONNECTION DIAGRAM

L
Gog) 014
22y (7H
o
FuEL L
6 WHT
O s
5 )
28 7K
=~ ] | L
29 S l"
10 S £
ENG. SPTTQ Bust ETRL FLIER SwmcER %
o
108
o oo/
DoObo 6
w,
CONNECTOR E @ @ @79
F'INLEATI'ER V;IRE# @ @ls @
B 6 ; : : ;
¢ EE; - [o |@l@[@|®|@|®]?|4_i>lo|
| e GP : A
- E-"}-_ = | ] N IN R.
®\,_b I,RAC;) | PRECISION GOVERNORS, INC.
COMNECTOR F o f E-301G
PINLETTER _WIRE # ‘_"_'7- - I
A Mk M co wwem 10
] 13A @ k4] e
[ 18 @ = M3 |
e | @ /"_;C""F |
Ak i FET
EE
@ oo 7 @ 5'_
= 51 s F\.
CONNECTOR G @ l @
PINLETTER WIRE # ‘"'T \ ' TB-1
A 24 {
. ® () @| &,
c | = |
£ 28 ]
£ 28
SN C1409/9702 RELAY PANEL
w

148

American-Lincoln
MPV 6_0




INSERT C-1415 - PAGE 49

/
Ry

"American—Lincoln
MPV 60

1-49




09 Adi
6oL U|OoU-UBSHBWY

Lil"SL80
'ASSY 30018
{N4w 9 S3uIM)
e JOLOW

Nyd HINVYHS
_ S380H
“0AH 01 SSINHYH 314 [ AR 7R R td
ATISLNO HOVE T ; / - d3amnr 4
ZE # 3HIM L - 1 J / /
st [ NHOH C%/@W Fa 7 1T
2 ot . -
HNYTE 5 e Z G+ G
5} g £h
rl m
[ HOWNLOY
Hil § 3
nm m FLIO"HL a
o | oz m ®-
0sdi's ] Z
HIHIN J3ENON Nid 9w
INIDNT NO dIHLS TeNid L [ @n—%”
H e
v el £ D
H MO1DINNOD z HOLIMS
N8 3 i HAddOH
AN 3
£ a . ANIONI NO TEPL0-06-9
2 > 34im 8 3 dRILS TYNIWEIL
Le 9
wiE v 7 Hla|o|8|Y
[EE I EINER R
G HOLOENNDD & HOLIMS n ,mm S
] m NHOH ) ﬁ
92 /e
5z g I . /
ot 3 Y NED - G~ —
12 g
£ v :
[EET T ETWER FVF
0 HOLOINNDD
1z 4 4
[ 2
kS a
-3 3 &
pL a
£ v HOLims
#3dIM BELITT NI HNYL £Q H3ddOH
2 HOLOINNOD 7and HOLIMS
" 3 H317d Q399072
% w \ v . A
-]
6 2 = zeeazs || I
: : 3NV LSNI i \
K BILLFT NG __ _ \
¥ HOLDINNSD

SYO 09AdI ~ MVHOVIG NOLLOINNOD INIHIVIN

POLBISLYLD

1RO
Q¥3H 17

AHOM




0g-L

09 AdW

ujcoui]-LESHBLIY

3dvL s It 52

advL ¥z o8 2

2t 5 1)

c B £l

e ! vl

& v §

NI I3 HLE'L

2% ¥ £

s £ |

= z £

ZURLIAL L oLELs
“svH B3 NYYH HOwH
NO T HIGAN NI NO S

SNONS NO dIH1S ToNiNE3L

[EEERY
H HOLIANNOD

HNYE
bl a:]

"
[44
1€

wog

U Ow

#IHIM HALLI TN

O d0LITNNOD

Z

a
s

¥

£
22

Cmuowe

CERT

EETVERTIE)
U HOLDINNOD

14
B
9
=ty
1)
£l

X N-INTS

FEET

HILLITN

S HOLDINNDD

id

L
a
6
8
¢
g

BOCww

M

LECTNN-EISEREL E]
¥ HOLIENNCD

FHIM ATg)

THIM "NHD

LLL-Gi80
"ASSY 30010

DLLGIELYID
{N4% 9 STYIM}
ANTD AVIIH NO
B2# FuIm OL HO10W
HANYHS
anvd AvTai e 108
G2 IHIMOL  NYA
> §GP20-06-8
_ 7 \ SISONGAN OL i - FEETI
. SSANHYH 3L = -
T - P
NHOH _.f mw R e Z
—_ 9, "OND ENNOW w e ams
QAONTIOS dOLE ! HLA NI 18| -
B LHOI
A TIH9AN ‘GND m ovIH 1
§9N1d el o
MO19E 6
(£D)MS 'S538d 10 g
REXREN izisas0g | £
EEERY 2
i ;
I L i) —] £
ﬂ 2001 -L1¢ & ¢
IuIM 0T W=t
& (5) HALviS  INMDNINO CEPL005D
a (+ah 1T (5) M LvLE 1S TYNIAYAEL
7 Hal2]e]¥
, Halofelv
€0> HOLIMS
G0 nuoH @
—
> =
! @ 1HOR
HOLIMS
L {00 HAddOH
13nd
Y314 4302010
- . .
=Tzumgzas | =] ,
TANvd LENE | -/ .

135310 09 Adit- WYHOVIA NOILIINNCD INIHOVYIN




%]
<
o
b=
]
o, =
ﬁ'/_— &Y o {HOM ) WS I
# 4 = taanlvee v
K\ 7 ' MOV ZY S’
_ 4] WY D7
- (KO Y OT-o'L g8
g MOV 05 15Z 1
w
xI
8 (HOIH} veZ
(MO 1621 >—
(ct:jgm) vgg |[ Toaw _BHOH
W} v U . |
tmmgw‘z N S
EETLET W Tmad ]
o 5 i S
ST ————_— agg - i
‘ WHYY dn HOvE =N :‘ =T
wia I T T 2
RN IR i B o)
Tosr S > Trion >
INOES :’ HREED > STYNDIS NaniL
518 waa'@' 38 >
SNOLLAQ [ A8
Mg
A e Rotwa soREs — e D> i
it wleindi o P,
= TREMTIVE S * s s i 1
o~ THA h;:\gﬁgﬁ SN uﬁo
IS avE T8 1HOM v ST b
g O !
o T S———meemm—————— .
i Lhon T YT TOE | VO, | e
LHDM Q¥3H L e . 1 e
I — = — TorrxEnmt s — >
NOLLDO J—ge W (D)

d0vL LY SNIIO

TR 2y
o SIaNIS IovnD EAT VAT T ey VI 1
¢ BT BE

HIL91
{fHasona aan
"M HAAAOH

!
|
I
t
1
1
1
Mmggnat doH ;4 q - 1
NOLLJO T F 7z Y6I'6L MSWUIN 8) 1HD i
dIONTTOS Ny _}3’ L) BINYHS o . |
H4non govno 1ana o0 . 30dtoc GEn_t GV |
= M$ 03345 GNION3 oY 02
MOS - 590 |
| - J07 81 |
Isvd I
62
ey 62 |
¥ s LD 1SAA Ty 1
R e I
@ = B s
T ——— b D INEEE] <o iZ |
HOLYALDY w3 I
TVLLOBHL &
123 |
orarz & EXZ :
¥E
HATHIHNOT— |
= QD HONSIAQD
D EX |
FOMTd TNno; |
iuvds 2190 |
1 190! |
.
—» !
: H3EvRd SNOILAG O1 |
—» _ 8 o I
NI ¥ a5vrd 000
» NOLLIND JWY 5L 3HYV !
S8 THOLNEIMLSIT HYE A §-80%8.890 |
1 |
S ¥ |
ar've T
i b I
| ] I
PLE VT HOLwis AN
A g g9
_\_'J+ O mgas TN NI
Qived 7 veeEe K vEe | en}150;
< A0yl Lm—h—lys 20 'vn‘x‘@r‘.‘ré
{AINO 13531} (v} (8 & P
AT LS € o5 N\’ s
< " S9/cm S8 Jorgel £ a0 Wit
FET ™ N
3% - i § [P
- NAAC TINAS) HOMMS %80 - g0
1HS11H00a YIddOH H0CJ 93440H ¥o0Q
hHOH HIHM SHIHO wzdaon e
S ¥ S E " OrE
432 ‘MS NHOH z-95
S —
ENET:
B & 28 =D Oy
B0 Haews Y var @,
= (oas ozrauw L,
HiS: T 98 wii'si HANYHS T4 ED)
1A N QML s8p 0
SdWY 0L-8 n__ NS Y L] g LT
IRV NI 95 A;\AS s53uJY, | ‘Q _ o vl
L 0T 5 [ TR S T
S35079 4
: ¥ THM
WS LA © GUEISIEIRY "
1Sd -ﬁ_f. 71?-5— .
STLEEY | - TR 2 v LHM vil o~
sasotn | MSe0 ] &
[ e 280vHo LHM “Wy3L 1HOH wsauT\ g
s SRR
WOLTNEILTY "’ +8 =
. VLS | Y
. W Ek
S L
f 1 YOLOW ¥ILHVLS Ly [T
§ F

S

Ad3ALvE _‘illll}' +

1-81

Amarican-Linceln

MPV 60




SCHEMATIC -MPV 60 DIESEL

, HATMNSE3HA [ msd |
(HOIH )Y S LL
toanivze > Tomlg© !
MONVZY > [T oy ~—
>RGO 7 ! aw 0z
(HoHlyozer [ 099 1 _"Z_ _ agol o _ ! 180
MOV Y 081621
Honawoa [~
HOIH) veZ [I%S)
(407 Yuse'l vasoessr +——EF I@O s
!
(HOIHI Y e
{03n) ve'z
(Mo HwrZ
<me'@ T
WHYY JR Ove
8 S IHAGEY 4 S
o,
EICTE i T S
- Toal &>
4‘@“1:«035 ?ﬁéﬂ' =
PR TEE =T -
SNOILdO| »¥8
A men monee ot — >
-1 oy
] TROT WL N0 NgD
b RO avaH T
9 oG R T T e ] I |
3 Hog
— r ,@B, 3 ol
NOLLGO | Ggie A T HE0) >> _,_% ) i5) l
WL !
(s7] ?33“5 FO0 13nd * \@’ Vv 22 (g Ay v ]
gy . 23 f rul t
. r—
K 0z IZ:3 e{ HITOT ]
. MS MLO1SNa 035010 aTan) i
S04 1V SNBO 'MS M3ddOH s |
MS dWaL dOH T = o
papii [ VEr B MS HLW 81 LHOUT
NOLLED | by " aionanos Ny 55 i HIHS . :
o sovngang o 30E o Sofwoe 0EN_S BEVE]
ar
. SNV 07
08 6 - MS 03348 ANONG a5 |
: o1 \
52
15y 1
TZIL e - <Jiifo |
MS LD 1SNO £
0" |
gz, P s
'MS 'S11TIVL T avaH — :
S @ s
ZLXLME Oidil |
980 !
QIONZI0S MY |
HM0T o1 e )
FIngon 1
E-0Zerys ]
DHO 050 (3 I
CHONITOS NOXY T
NI |
I
SNOILJG OL |
8 2 |
AVI3Y |
WY SL FHY
S9N MO MS 49 80780 !
iz 3 Wor a [T% |
N S 1
| AT L |ERYETTS . ]
QONII0S el |
dOl18 SLI
o \ HOLIMS ASM
Vi -
st ] *L t ’__.\_/P
GIvid ~ T veRee | e vee [N ‘ﬁa' ol voldr L P &5
o "
W <) o
A s~ € 6 e —
<< " S5/ 20 _300'a0: €8 wi'l
[ o8 I | vy
J S N3O IS poums 99| [san -eao
HYI HOOT H3dOH HOOQHAddOH yooa
NHOHE{NEHM SN0 w3daQH HAw 51
VT s aOTT F || s DG
= z 80
E———]
FLEVLY
58, 98 o oty
e - L
0L | Baves £ »al @,
e 0as 02V ¥ g
T2 WU 08 i) wasvas B Ef
Y 13H Nvd
Y O a3WL 8o
. ne (m@uaxms Ej Ll T LA TS
HILVA NI S Cms ssaud ™ = aw diNY 5t
IH H0 4 £0Z N o 1-82
WIHEHH U0 J SO 440 0L KO Af ) (O\,_thg) S S Y
ON N
16 A TIT .—Zi-—@— \%l—-‘——-—
SN TR { 82u9m Lt Huft:  HOISIST
1Sd £'5-82 o deo—{) iy
S3SCTOM (oni £ E 'sgﬁad ]
: MS JO W
3%8vHO
Sdny L2 55T
MOIS G ! X
UOLOW W3 IXVIS — [ LLETeN \

AYILIVE AZE _’mm— +

Cl4126710

1-52

American-Lincoln
MPV 60




HYDRAULIC SCHEMATIC

—— ] OARES Hu
i C0LB/BEYL-O

v % HINIYNLE
NOLLDNG

1-53

|
|
1 | |
I ] !
|
|
. = i
—
. L |
" ¢ Ll
! 1
” T
iiiiiiiiiiiiiiiiiiiiiiiiiiii B
_ 1 J W 1
v W30NT IAD _ _ | i
1417 WRedON [ P . hi3an1AD
AR NS (. PNIY3aLS
| po ¥ty |
Lo LINM 10BINGD .
J v I ONIMIALS |
| T T O O R, J
[
! Eﬁ%gﬁm .
Pl MID 5L
WHANITAD ! s - UG 1331
HOO0Q dWnG |= | ” .
L : m W
| A Vol NP |
_ 1540051 % s ! |
. R | .
AR _ _ |||||| = - ———t
i i ‘. S T W U p Y -
................... - i _ | _
i | ie j i i
' i 1] | | |
,v 4 f _ _ i
. v H .
E.M wm ,ﬁ M_ , — 7ﬁ/ - i 1~ :..m IS4 Q@S 1
HOLOU r wl2 &' nmm \ j _ _“ I ; i : :
L~ Wl
wWANdvA LSO | HOLOW , 1 L3 T.T. i _ H BOAZ/ABTT !
[rho——— 1 ! HOOwaE 301S | ﬁ ! | N®A - i
A il i L w. '
H . Ind GRASE
i AO i u | W CH =R |_ Ll = dln gET !
. S SOV
........ L | ! qH\.rr_ i el ! aung noISTd |
i ! ! T | revinmeay | DLaviSauoan |
_ m i e ﬁ _ w
i i : 18d @RST : : H
m T _ : H10 &9 _ o , ! |
! I oo e e e 4 e il L :
| | WOOHS NIVM, I R -~
i 154 i i AANYA TOWLINGD :
m =1k ﬁ w XVW WD B'OISXVW WaB 82
| ﬁWL |
Cmm e ol

Wd B*L/LLD B'E HOB VEAUD LR

American-Lincoin
MPV 60






A"‘\-Aw,j

RO

HARDWARE ABBREVIATIONS

£-2004

ADJ
ADJ.SP
BHM
BHS
CAPT.SL
CAPTWG
FHM
FIL.HM
HHC
HHM
HIHD
HSHC
HSFHC
KNH
MHHC
PHM
RHD
RHM
RHW

~ SHC

SHTB
SQ

‘TB

THM
WELD
WG

HS

SH
-KCP
-CP
-OP
-FDP
-HDP
-FP
-COP

ABBREVIATIONS - SCREWS

= Adjusting Screw

Adjusting Plunger Screw

= Binding Head Machine Screw

It n

L | 1 1 N ¥ 1 | N B VN A |

it

Button Head Socket Screw
Captivated Slotted Screw
Captivated Wing Screw

Flat Head Machine Screw

Filister Head Machine Screw
Hexagon Head Cap Screw
Hexagon Head Machine Screw

1/2 High Head Screw

Hexagonal Socket Head Cap Screw
Hexagonal Socket Flat Head Cap Screw
Knurled Head Screw

Metric Hexagon Head Cap Screw
Pan Head Machine Screw

Round Head Drive Screw

Round Head Machine Screw

Round Head Wood Screw

= Shiny Crown Cap Screw

= Shoulder Thumb Screw

= Square Head Screw

= Thumb Screw

= Truss Head Machine Screw
= Weld Stud

Wing Screw

ABBREVIATIONS - SETSCREWS

Hexagonal Socket Setscrew

= Slotted Seiscrew
= Square Head Setscrew

I n

I H

Knurled Cup Point Setscrew
Cup Point Setscrew

Oval Point Setscrew .

Full Dog Point Setscrew
Half Dog Point Selscrew
Flat Point Setscrew

= Cone Point Setscrew

1-54

American-Lincoln

MPV 60




HARDWARE LEGEND

Key No.
H1
H2
H3
H4
H5
H6
H7
H&
H9
H10
Hi1
H12

“H13

H14
H15
H16
H17
H18
H19
H20
H21
H22
H23
H24
H25
H26
H27
H28
H29
H30
H31
H32
H33
H34
H35
H36
H37
H38
H39
H40
H41
H42
H43
H44
H45
H46
H47
H48
H49
H50
H51
H52
H53
H54
H55

Part Number

2-00-05060
2-00-00455
2-00-01499
2-00-00624
2-00-00645
2-00-00049
2-00-00056
2-00-00039
2-00-00426
2-00-00519
2-00-00605
2-00-012486
2-00-00054
2-00-00219
2-00-00221
2-00-03051
2-00-00205
2-00-00060
2-00-02587
2-00-00203
2-00-01769
2-00-02589
2-00-01980
2-00-00220
2-00-00554
2-00-00641
2-00-03702
2-00-04685
2-00-04966
2-00-04687
2-00-04695
2-00-04688
2-00-00224
2-00-00208
2-00-02708
2-00-00196
2-00-00207
2-00-00225
2-00-00218
2-00-01770
2-00-02597
2-00-02655
2-00-00409
2-00-00530
2-00-00585
2-00-00644
2-00-00232
2-00-00233
2-00-00209
2-00-00234
2-00-00216
2-00-00402
2-00-02310 -
2-00-02360
2-00-00643

Description

Screw, #6-32 x 1.250 RHM

Flat Washer, .375 x .156 x .047
Lock Washer, #6 Med. Helical Spring
Nut, #6-32 Hex

Nut, Hex Fiber Insert #6-32
Screw, # 10-24 x 500 RHM
Screw, #10-24 x 750 RHM
Screw, 10-24 x 1.000 RHM

Flat Washer, .500 x .219 x .063
Lock Washer, # 10 Med HS
Nut, Hex MS # 10-24 x 375 x .125
Nut, Hex Fiber Insert #10-24
Screw, 1/4-20 x .500 RHM
Screw, 1/4-20 x .500 HHC
Screw, 1/4-20x 750 HHC
Screw, 1/4-20 x .750 HSHC
Screw, 1/4-20 x 1.000 HHC
Screw, 1/4-20 x1.250 RHM
Screw, 1/4-20 x 1.250 HHC
Screw, 1/4-20 x 1.500 HHC
Screw, 1/4-20 x 1.750 HHC
Screw, 1/4-20 x 2.000 HHC
Screw, 1/4-20 x 2.500 HHC
Screw, 1/4-20 x .625 HHC

Nut, Hex 1/4-20 x 437 x .218
Nut, 1/4-20 Insert Fiber
Washer, .625 x .281 x .063
Screw, 1/4-20 x 750 HHC
Screw, 1/4-20 x 1.500 HHM
Lock Washer, Hel. Spring 1/4 Med.
Screw, # 10-32 x .630 RHM
Nut, 1/4-20 Hex.

Screw, 5/16-18 x 500 HHC
Screw, 5/16-18 x .750 HHC
Screw, 5/16-18 x 1.000 HHM
Carriage Bolt, 5/16-18 x 1.000
Screw, 5/16-18 x 1.250 HHC
Screw, 5/16-18 x 1.500 HHC
Screw, 5/16-18 x 2.000 HHC
Screw, 5/16-18 x 2.750 HHC
Screw, 5/16-18 x 3.250 HHC
Screw, 5/16-18 x 4.500 HHC
Flat Washer, .687 x .344 x .062
Lock Washer, 5/16 HS Med.
Nut, Hex. 5/16-18 x .500 x .265
Nut, 5/16-18, Insert Fiber
Screw, 3/8-16 x .750 HHC
Screw, 3/8-16 x 1.000 HHC
Screw, 3/8-16 x 1.250 HHC
Screw, 3/8-16 x 1.500 HHC
Screw, 3/8-16 x 2.000 HHC

Flat Washer, .750 x .390 x .094
Lock Washer, Helical Spring 3/8
Nut, 3/8-16 Hex.

Nut, 3/8-16 Stop

American-Lincoln

MPV 60

1-55




HARDWARE LEGEND

Key No.
H56

H57
H58
H50
HE0
H61
HE2
H63
H64
HE5
HE6
H67
H68
HE9
H70
H71
H72
H73
H74
H75
H76
H77
H78
H79
H80
H81
Hg2

“HB3
H84
H85
H86
H87
H88
H89
HI90
H91

| Ho2
H93
Ho4
Has

"HI6
H97
H98
Hg9
H100
H101
H102
H103
H104
H105
H106
H107
H108
H109
H110
H111

Part Number

2-00-00239
2-00-00240
2-00-00241
2-00-00242
2-00-02682
2-00-02616
2-00-00405
2-00-02312
2-00-00596
2-00-04936
2-00-02689
2-00-00614
2-00-00640
2-00-01255
2-00-05254
2-00-05255
2-00-00518
2-00-00247
2-00-03170
2-00-00618
2-00-00632
2-00-00484
2-00-05187
2-00-01676
2-00-02196
2-00-05276
2-00-00505
2-00-04877
2-00-00228
2-00-00650
2-00-03575
2-00-00263
2-00-05258
2-00-01372
2-00-03569
2-00-05279
2-00-04801
2-00-00222
2-00-00410
2-00-03382
2-00-02605
2-00-04677
2-00-05277
2-00-02810
2-00-03062
2-00-04897
2-00-04795
2-00-06089
2-00-03541
2-00-05260
2-00-04886
2-00-04887
2-00-04888
2-00-00522
2-00-03039
2:00-03296

Description
‘Screw, 1/2-13 x1.000 HHC

Screw, 1/2-13 x1.250 HHC
Screw, 1/2-13 x 1.750 HHC:
Screw, 1/2-13 x 2.250 HHC
Screw, 1/2-13 x2.750 HHC
Screw, 1/2-13 x 3.000 HHC

Fiat Washer, 1.063 x .531 x .094
Lock Washer, 1/2 HS Med.

Nut, Hex. 1/2-13 x .750 x .437
Nut, 1/2-13 Fibre Lock

Screw, 1/2-20 x 1.000 HHC

Nut, Hex 1/2-20

Nut, Hex Fiber Insert 1/2-20
Screw, 5/16-18 x .875 HHC
Screw, 3/4-10 x 2.250 HHC

Nut, 3/4-10 Nylon Lock

Lock Washer, Helical Spring
Screw, 1/2-13 x 2.500 HHC

Fiat Washer, 1.500 x.750x.125
Nut, Hex Jam 3/8-16

Nut, Fiber Insert 3/8-24 Steel
Flat Washer, 625 x .375x .046
Carriage Bolt, 3/8-16 x 1.250
Flat Washer, 1.062 x .265 x .062'
Carriage Bolt, 1/4-20 x 1.000 RHM
Screw, 3/8-16 x 5.500

Lock Washer, 3/8 Int. Tooth
Screw, 1/4-20 x 1.000 BHS
Screw, 5/16-18 x 2.250 HHC

Nut, Cap 3/8-16 Low Crown
Carriage Bolt, 1/4-20 x .750

Set Screw, 1/4-20 x .250 HSKCP
Screw, #8-325 x 750 BHS

Nut, Fiber Insert #8-32 Steel
Carriage Bolt, 5/16-18 x .750
Screw, M6 x 1.0 x 20 mm MHHC
Fiat Washer, 875 x .375x .125
Screw, 1/4-20 x 1.250 HHM

Fiat Washer, .875 x .375 x .060
Spring Washer, .875 x .500 x .015
Screw, 3/8-16 x 4.500 HHC
Screw, 1/4-20 x .750 HSC
Screw, 1/2-13 x .750 HSHC
Screw. 1/4-20 x 1.000 FHM
Screw, #10-24 x 625 THM
Screw, #10-24 x 1.250 THM
Screw, #10-24 x .750 BHS

~ Screw, 10-24 x 1.500 RHM

Screw, 1/4-20 x 1.500 FHSCH
Nut, Jam #8-32

Screw, 3/8-16 x .500 HSHC
Screw, Main Broom Control
Washer, Main Broom Control
Lock Washer, 3/4 Helical Spring
Screw, 1/4-20 x .625 HSHC
Screw, 3/8-16 x 4,000 HHC

1-56

American-Lincoln
MPV 60




HARDWARE LEGEND

Key No. Part Number Description s
H112 2-00-02603 Screw, 3/8-16 x 3.500 HHC x j
H113 2-00-03333 Screw, 3/8-16 x 3.750 HHC e
H114 - 2-00-00633 Nut, Fiber 1/4-28

H115 2-00-03063 Screw, #10-24 x 750 THM

H116 2-00-01951 Carriage Bolt, 1/4-20 x1.250

H117 2-00-05067 Flat Washer, 1.750 x .531 x-..100

H118 2-00-02618 Screw, 1/2-13 x 3.500 HHC

H119 2-00-05005 Screw, M10 x 1.500 30 mm MHHC

H120 2-00-03829 Lock Washer, 3/8 Bolt

H121 2-00-00090 Screw, #8-32 x 1.500 RHM

H122 2-00-05216 Screw, 1/4-20 x 5.000 HHC

H123 2-00-00204 Screw, 1/4-20 x 1.500 HHC

H124 2-00-02296 Lock Washer, #10 Ext. Shakeproof

H125 2-00-00418 Flat Washer, .984 x 627 x .063

H126 2-00-03466 Screw, #10-16 x .500

H127 2-00-03522 Washer, 5/16 x 1.250 x .050

H128 2-00-04681 Carriage Bolt, 5/16-18 x 1.250

H129 2-00-02311 Lock Washer, 4.38 Split

H130 2-00-03334 Screw, .44-20 x 1.000 HHC

H131 2-00-03855 Carriage Bolt, 3/8-16 x 1.000

H132 2-00-00503 Lock Washer, 1/4 Ext.

. H133 2-00-00006 Screw, #10-24 x .675 FHM

H134 2-00-03032 Screw, 3/8-16 x .750 FHS

H135 2-00-05298 Flat Washer, .344 x 2.000 x .062

H136 . 2-00-03940 Screw, #10-24 x 500 T/C HH

H137 2-00-05299 Screw, #10-24 x 1.250 HSHC

H138 2-00-00504 Lock Washer, Int. P
H139 2-00-00611 Nut, Hex Jam, 3/8-24 )
H140 2-00-00447 Flat Washer, 1.250 x .280 x .090
H141 2-00-00501 Lock Washer, Int.

H142 2-00-05244 Carriage Bolt, 1/2-13 x 2.000

~H143 2-00-00432 Flat Washer, 1.13 x .770 x .063

H144 2-00-02303 Lock Washer, Int.

H145 2-00-04180 Setscrew, 1/4-20 x .500 -

H146 2-00-00420 Flat Washer, 1.000 x .516 x .063

H147 2-00-00642 Nut, Fibre Insert 5/18-18

H148 2-00-01778 Screw, 1/2-13 x 2.000 HHC

H149 2-00-01803 Washer, 1.063 x .031 x .063

H150 2-00-00211 Screw, 5/16-18 x 1.750 HHC

H151 2-00-00213 Serew, 5/16-18 x .625 HHC

H152 2-00-01562 Carriage Bolt, 5/16-18 x 2.250

H153 2-00-03266 Washer

H154 2-00-04363 Screw, M8-1.250x.750

H155 2-00-05044 Lock Washer, M14 Split

H156 2-00-05079 Screw, M14 x 1.500 x 25 mm HHC

H157 2-00-00217 Screw, 5/16-18 x 2.000 HHC

H158 - 2-00-05306 Screw, M14 x 35 mm HHC

H159 2-00-00512 Lock Washer

H160 2-00-00441 Flat Washer, 438 x .200 x .036

H161 2-00-00153 Screw, #8-24 x .875 OHM

H162 2-00-03961 Screw, 5/16-24 x 1.000 HHC

‘H163 2-00-03570 Carriage Boit, 3/8-16 x .750

‘H164 2-00-00107 Screw, 10-24 x 4.50 RD. HD.

H165 2-00-00589 Nut, Hex Jam, .25-20 o
H166 2-00-00066 Screw, 6-32 x .50 RHM ’ \3
H167 2-00-04312 Screw, 10-24 x .625 T/C Hex HD. N

American-Lincoln i 1-57

MPV 60




HARDWARE LEGEND

Key No. - Part Number Description
Ht68 2-00-05261 Insert, 1/4-20
H169 - 2-00-02637 Screw, 1/4-20 x 2.750 HHC

- H170 2-00-03061 Screw, # 10-24 x .500 THM
H171 -2-00-02371 Nut, Hex Jam .50-13 STL.

-~ H172 2-00-04986 Screw, 1/4-20 x 4.500
H173 2-00-02709 Screw, 5/16-18 x 1.500
H174 2-00-00183 Screw, 1/4-20 x . 750 THM
H175 2-00-01252 Screw, 10-24 x 2.750 RDH
H176 2-00-05337 Screw, #8-32 x 750 BHS 88
H177 2-00-05324 Threaded Insert, #8-32
H178 2-00-00206 Screw, 5/16-18 x 1.000 HHC
H179 2-00-04948 Screw, 25mm - M8 x 1.250
H180 2-00-04378 Clip, Water Line
H181 2-00-05078 Screw, M6 x 1.000 x 10mm HHC
H182 2-00-00236 Screw, 5/8-16 x 2.500 HHC
H183 2-00-05042 . Lock Washer, M10
H184 2-00-04366 Screw, M10 x 1.500 x 25mm
H185 2-00-02588 Screw, 1/4-20x 1.125 HHC Cad. PL.
H186 2-00-03041 Screw, 1/4 x 1.250 HSC-58
H187 2-00-00071 Screw, #10-24 x 1.250 RHM
H188 2-00-01987 Flat Washer, .438 x .200 x .036 sst
H189 2-00-00460 Fiat Washer, .437 x .192 x .031-s
H190 2-00-00529 Lock Washer - helical sps, 8 MDM
H191 2-00-006062. Nut, MSCR - Hex, 8-32
H192 2-00-04841 Nut 3/4 - 16 Slotted Hex head
H183 2-00-03412 Lock Nut, .375 - 24, sps 21 FK
H194 2-00-03537 Screw - 1/4 - 20 x2.000

- 'H195 2-00-04210 Clamp
H196 2-00-05350 Screw 1/4 - 28 x .63 HHC
H197 2-00-03979 Washer 1.00 x .391 x .06
H198 2-00-03808 Woasher 1.50 x .750 x .06
H199 2-00-04603 Clamp
H200 2-00-00626 Nut, Hex MS #10 - 32 x .375x .125
H201 2-00-02011 Plastic Plug, .440 Dia (Diesel)
H202 2-00-04514 Plastic Plug, .562 Dia { LP & Gas)
H203 2-00-04794 Screw, #10 - 24 x 625 BHS
H204 2-00-04873 Clamp
H205 2-00-04721 Grommet, 1.750 x1.125 x .500 x.125
H206 2-00-00407 Washer, Flat .562 x.265

. H207 2-00-02227 Key, .125 x .750 5Q
H208 2-00-00772 Cotterpin .093 x 1.000
H209 2-00-00586 Nut Hex Jam 5/16 - 18x .500 x .187
H210 2-00-00776 Cotterpin .125x1.500
H211 2-00-02728 Screw 10 - 32 x .375 BHM
H212 2-00-00566 Fitting-Grease
H213 2-00-01254 Screw - 1/2-13 x1.5600 HHCS
Hz214 2-00-00462 Flat Washer, .562 x .250 x .031
H215 - 2-00-02558 _ Grease Zerk
H216 2-00-04378 Harness Clamp

- H217 2-00-00511 Internal Washer, #6
H218 2-00-05345 Screw, Hex Head Cap
H219 2-00-05359 Nut, Serrated Flange 5/16-18
H220 2-00-02617 Screw, 50-13x 3.25 HHC
H221 2-00-03335 Screw, Hex SOC Cap, .312-18 x .50
H222 2-00-02848 Screw, 10-32 x .50 Cad PL,STL RHM
H223 2-00-00631 Nut, .31 - 24 Fiber Insert

1-58

American-Lincoln
MPV 60




HARDWARE LEGEND

Key No. Part Number Description
H224 2-00-04686 Lock Washer-helical#10Scr.Med. SS
H225 2-00-04851 Washer, Engine Mount
H226 2-00-04689 Washer, 11/16 OD x .260 1D x .050
H227 2-00-04596 Screw, Hex Head 1/4-20x 3.5
H228 2-00-02606 Screw, .375-24 x 1.00, STL HHC
H229 2-00-01490 Screw, .25-20 x 875 HHC STL
H230 2-00-00466 Flat Washer, .625 x .203 x .031
H231 2-00-02933 Screw, Mach 10 - 24 x 3.50
H232 2-00-04909 Yoke, Pin Assy.
H233 2-00-02638 Screw, HHC .25-20x 3.00
H234 2-00-00064 Screw- RHM #10-24 x .88
H235 2-00-00197 Carriage Bolt, .38-16x2.75
H236 2-00-02369 Nut, Hex Jam, .38-16
H237 2-00-05356 Screw, 5/16-18 X 1.25Grade 8
H238 2-00-03750 Carriage Bolt, .38-16x 1.50
H239 2-00-02814 Screw-FHM .25-20x1.75
H240 2-00-05398 Screw, HSHC 3/8-16 x .50
H241 2-00-05395 Screw, RHM .25-20 x 4.00 Zinc
H242 2-00-05370 Screw, M12 - 16 x 1.75 x 40mm HHC
H243 2-00-00591 Nut, Hex-Jam .50-20
H244 2-00-05297 Nut, Insert Fiber, .38-16 Heavy Nut
H245 2-00-05401 Shoulder Screw, 1/2-3/4
H246 2-00-05122 Screw-HHC, .25-20 x2.00
H247 2-00-04590 Washer
H248 2-00-05236 Flat Washer, 2.000 x .281 x .063

- H249 2-00-00004 Screw-FHM #10-24 x 1.25
H250 2-00-04968 Screw-T/FRH #14-10x1.00 Type A
H251 2-00-02602 Screw, 3/8-16 x 2.750 HHC Cad. P
H252 2-00-00600 Nut, Hex Heavy 3/8-16
H253 2-00-05120 Nut, .75-Hex Nyloc Jam
H254 2-00-04625 Screw-HHM .375-24 x .75
H255 2-00-00227 Screw-HHC .313-18 x2.25
H256 2-00-62354 Nut-Hex-Jam .50-20
H257 - -2-00-00093 Screw-RHM 6-32 x .75
H258 2-00-04062 Screw-T/FFH #6-20 x .50
H259 2-00-05343 Bolt Carriage , .38-16 x 3.50 ssfl
H260 2-00-00615 Nut, Hex Fin .63 - 22
H261 2-00-05344 Screw - HHM .313 - 18 x 1.75 Stl
H262 2-00-00617 Nut, Hex, Finish .75-16
H263 2-00-02313 Lock Washer, HS .63 Scr. Med.
H264 2-00-02622 Screw, 5/16 - 18 x 1.000 HHM
H265 2-00-00508 Lock Washer, Int Tooth #8 Dia Screw
H266 2-00-05371 Screw-RHM #8-32 x 2.38
H267 2-00-00068 ‘Screw-RHM #8-32 x .63
H268 2-00-00051 Screw-RH, .25-20x .75

. H269 2-00-00118 Screw - RHM #10 - 24 x .625

- H270 2-00-05341 Screw-HHC .75-10x 2.00

H271 2-00-03293 Nut-Hex-Fin .75-10
H272 2-00-04563 Screw, Shoulder #10-24
H273 2-00-03214 ‘Screw, .31-18 x .75 Zinc PLHSHC
H274 2-00-026786 Screw, .50-13 x .75 HHM
H275 2-00-00237 Screw, HHC .375-16 x 3.00
H276 2-00-00223 Screw, HHC .25-20 x 1.25 nickel
H277 2-00-05164 Screw, HHM 5/16 - 18 x 3.50
H278 2-00-03044 Screw, .38-16 .75 HSHC
H279 2-00-04914 Screw, .50 - 13 x4.50 HHC

American-Lincoln

- MPV 60

1-58

N

o
R




HARDWARE LEGEND

2-00-04620

Key No. Part Number Description

H280 2-00-00187 Bolt Carriage, .38 - 16 x 2.50

H281 2-00-00415 Flat Washer, .9375 x .468 x .062588S
H282 2-00-02562 Fitting .

H283 2-00-03842 Roll Pin, 1/4 x 1.00

H284 2-00-04845 Screw, 3/8-16 x 1.00 FHSC

‘H285 2-00-05153 "Screw, 1/4 x 20 1.50 HHC

H286 2-00-05383 Washer, Special

H287 2-00-00264 Set Screw, 1/4-20 x .313 HSKCP
H288 2-00-00668 Wing Nut, 5/16-18

H289 2-00-00532 Snap Ring

H290 2-00-02049 Bearing - Double Seal

H291 2-00-02243 Square Key, .188 - .187 x 1.250
H292 2-00-02293 Lockwasher, 5/8 Int.

H293 2-00-03151% Spacer, 1/2 1D 3/4 625 Lg.

H204 2-00-03158 Spacer, 1/21D 3/4 .3/8 L.g.

H295 2-00-03306 Bearing

H296 2-00-03413 Flat Washer, 1.125 x .765 x .062
H297 2-00-04345 Tye - Wrap

H298 2-00-04708 Terminal

H299 2-00-05183 Terminal, 1/4 x .03 12-10

H300 2-00-00767 Cotter Pin, .063 x.500

H301 2-00-04152 Flat Washer, 1.375 x .563 x .109 SS
H302 2-00-00490 Washer, Spring, Shakeproof

H303 2-00-05103 Flat Washer, .750 x .343 x .050 SS
H304 2-00-00246 Screw, .25-20x2.25 HHC

H305 2-00-00809 Screw, HSHC .31 - 18 x 1.00

H306 2-00-05405 Nut, 3/8 - 32 NEF 2A

H307 2-00-02963 Screw, RHM #10-32 1/4 PL. (Steel)
H308 2-00-05388 Sealing Washer 46/53 ESP OPT
H309 2-00-01081 Screw - T/C RH #8-32x.50type 2
H311 2-00-05024 Washer Flat, 2 x 1.06

H312 2-00-05227 Serew, HHC M14 x 1.50 x 45mmgr10
H313 2-00-04652 Screw, HHC .438-20x 1.50

H314 2-00-03836 Bolt Carriage, .31- 18 x 1.75

H315 2-00-00593 Neut, .38-16 Hex heavy Jam

H316 2-00-00044 Screw, RHM #8-32 x .50

H317 2-00-00252 Screw, .313-18 x4.00 HHC

H318 2-00-04750 Screw, BTN HD SKT

H319 2-00-02352 Nut, Hex Hvy, .50-13 sth-zn.

H320 2-00-05424 Screw, Shoulder 1/2-1/2

H321 2-00-04699 Screw, HHC, .375-16 x 2.75

H322 2-00-03993 Screw, HHM 3/4-16 x 3.000

H323 2-00-00244 Screw, HHC .25-20 x 1.000

H324 2-00-05329 Screw, HHC M10 x 1.50 x 40MM SS
H325 2-00-00082 Screw, Ph. RHM #8-32 x1.75 Zn.
326 2-00-00235 Screw HHC .375-16x1.75

H327 2-00-05444 #10-24 BHCS 1.00 Black Oxide
H328 2-00-03994 Carriage Bolt, .31-18 x 1.50

H329 2-00-00036 Screw, RHM #10-24 x 25" NLS
H330 2-00-00397 Flatwasher 875 x .516 x .031 ss
H331 2-00-02779 Fhms #10-32x.312

H332 2-00-05433 M16 x 1.50 Hex Nut (Metric) Gr 10.9
H333 2-00-00451 Flatwasher .750 x .312 x .065 ss-zn
H334 2-00-05450 Shoulder Screw, 5/16-18 x 3/8

H335 2-00-03404 Clamp - Witteck - C24P

H336 O-Ring

1-60

American-Lincoln
MPV 60




ORDERING PARTS

Parts may be ordered from American-Lincoln authorized distributors.
Record the information from the American-Lincoln serial plate to avoid

delays in filling your order:

- BOWLING GREEN, OHIO -

1. Use the model number, catalog number, and serial number when ordering.

2. Give the part number, description, and quality of parts needed.
3. Give shipping instructions for either freight, UPS, or parcel post.

Parts and supplies listed in this manual can be ordered from the following address:

American-Lincoln

American-Lincoln
authorized distributor

1100 Haskins Road
1-800-331 -7_692

Bowling Green, Ohio 4302.

MACHINE CATALOG NUMBERS

578-610
578-612
578-614
578-615
578-616
578-617

(Gas Sweeper

Diesel Sweeper

Gas Total Steel Sweeper
Diesel Total Steel Sweeper
LP Sweeper

LP Total Steel Sweeper

American-Lincoln
MPV 60

761

N’




NOTES

1-62

American-Lincoln
MPV 60







TABLE OF CONTENTS - CHAPTER 2

MAINBROOM LEVER AND LIFT CABLE ..o e v eeree e e e e s eesaesae s e et et enenes 22
MAINBROOMULIFT FRAME ..o e enn 24
MAIN BROOM DRIVER oot e et et e e e e ee e e rr e v s raeeees 2-5
MAIN BROOMIDLER oot e e e 26
SIDEBROOM ASSEMBLY oo et e e e ee e e e e e e e e e e 27
SIDEBROOM LEVER ..ot e e e v et aeeaaseaeenee 28
SIDEBROOM LIFT SY STEM . e e eee e e e e e an s 2-10
BRAKE PEDAL oottt eee e e e e e e v e s reseesraeraesreseeeress e enn 2-12
HOPIPER oot ettt et e et e e e e e e e e e e e e e e e e e e e e e e e e e s e e s e e e e e e e n e n s 2-14
HOPPER ASSEMBLY ... e et e et e e e e e e e e e e e e e e e e e e e e e seaneas 2-16
HOPPER COVER oo e e e v eera s e s s s e s e s e e eeans st earan 2-18
UM DOOR e et et ee et e e e e e et et e e e e e e ee e e s e enreee rues e rerannenbe e 2-20
FILTER SHAKER .o e et e e e e e e e e o e mremamnrmnreerenras 2-22
FRONTWHEEL ... e e e et e et et e e ee e e e e e e e e e e e e e e e e e e e e e e e e e e meene 2-24
REARWHEEL ..o ettt et e s e e e e et e e e e e e et e e e e e e eeeeneeseeneas 2-26
STEERING COLUMN ..ottt e e er e rrar e e e v e s aeereeras s 2-28
BROOM DIOOR .o i e v asa s b a s st s abss st et e e e e s e eeme e maaeeaneneeaeen 2-30
FORWARD/REVERSE CONTROL .. .oeoiie et e e e e eeem e e e et e e e e e 2-32
ADJUSTABLE FOOUT PEDAL oo e e e e s e e 2-34
S A E T Y ARM ettt e e e et e e e e e e e e e e e e e e e e e et e e eeee e e e e e e e e e e e e e e e aaanaaaaaaaaaaaaaan 2-39
OIL COOLER ...t e et e e enraeen 2-37
LIGHTSAND HORNELECTRICAL .. oo et e et e e e e e e 2-38
ELECTRICALASSEMBLY BATTERY ... e e e e e eeseesensr e e e et et essenns 2-39
RESERVOIR ...oooeiiiet ettt ettt et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e anees 2-40
VA FAN e e et ettt e e v eem et et e en e e e s 2-41
FLAPS (WHEEL WELLY oo e ee e v e et nranane 242
BROOM CHAMBER FLAPS AND SEALS ... et ee e e e e eee e nmne 244
CONTROLAND RELIEF WALVE ... eeer e s e vareaaaareeeasess s rent s snss st esen e 246
HYDRAULICFILTER ..ottt ettt ettt e e e e e e e e e e e e e e s e e e e e e e e e e e e e n e e e e s neanran 248
INSTRUMENT PANEL ..ot rrrie s e e re s re s e s e e s st e e e e e e e e e et s eeonoeam e emeenemenemes 2-49
INSTRUMENTHOUSING ... o e e e s st et ee e e et et et e et meem st eameeceneee 2-50
MMUFTFLER ...ttt et e e e e e e e e e vearesasesassassasaasaassressansensans sasmmnmms smnns 2-51
FRONT BUMPER ... eres e eeer e ces bt sttt e e e e e e e e e e e e emem e e e e e e e e e e e e e et es e saranmraneas 2-52
REARBUMPER ..ottt e crerrrr e e a e aee v e e sab b m s b e s e s e et s emee e e e e e e e e e ee e e emeees 2-53
RADIATOR AND SHROUD (DHESEL) ...t ettt eeeee et er st s saer s raman s s e 2-b4
RADIATORAND SHROUD (GAS) oiriiiriiecerre e sies e te e sss e bt s oo ee e e eeee e e e e eme e e e e e s e em e e eee s 2-55
FUBL TANK ottt ettt e e e et e e e oo e e et r ees e e ee e e e e ee s eeees eamne e e een seeaneeeeenemrmmnaeeen 2-56
SEATAND FLOOR ASSEMBLY oo et e e e e e e e et eeeaeeaeeassareeesesasans sereseins 2-58
ENGINE COVER ..o e st st e m e e e eme e et et e e e e mnemeen 2-60
DIESEL ENGINE ..ottt e e e s e e e e e e e v emmmneeeeneenees 2-62
DIESEL FUEL SY STEM .ottt e e ee et e e et eeeeee e s e e e e e st a et e e eeeeeereeeseeenesseeenaenaaneenaen 2-64
P P ettt et e e e e et e e e e et e e e e e e et et e e e e e eeeeeerereteetararaeraarraa__aa—a—aaeeasannrnns 2-66
GASOLINE/LP ENGINE ..ottt et ie et e e e e e et s e e e et er e e e et e e e e e e e e e e e e e e e e e eae s e see e e e trenrnrmns 2-68
HYDRAULIC HOSE DIAGRAM ..o et ertr e reve s ierans e et s e s reas tet e s eeeseaneeeemmnesaeeeeeees 2-72
ELECTRICAL ASSEMBLY RELAYS .o v e v e essesseaassaaaseaseaseasses 2-74
ELECTRICAL HARNESS ROUTING{DIESEL) .. veeeieeiesiecee st ee et e e eeee e ee e e eeeeeeeeeeneameens 2-76
ELECTRICAL HARNESS ROUTING {GAS) cviciiirvrriirrmrreins e seres reressssissiessaeeseseeecoeeeesaeemeeaeaeesseens 2-77
D A LS . ettt e e e e e e e e e e e e e e e enaeeerasaraaraaea s et et anransenrnnes 2-78
TOTAL STEELPACKAGE ...t ettt et et ee ettt ee e e e rerremat rasaeseesranass e e emssee e e e ees 2-80
O T E S e e e e et bt e e £t e e s e e e e e e e e e e e e e e e e e e e et e e e er et erasra e s 2-82
American-Lincoln 2-1

MPV 60




MAIN BROOM LEVER AND LIFT CABLE - PARTS LIST

KEY NO.

[y ISR SIS

HARDWARE USED:

Ht7
H26
H27
H35
H46
H48
H50
H52
H54
H55
Hit

*AS NEEDED

C1106/9812

PART NUMBER

8-08-00876
8-39-00017
8-66-00188
8-08-00831
8-39-00003

8-08-00779
2-95-04182
2-00-00656
8-66-00187
2-00-00776

8-10-00044
7-60-00160
7-13-07130
8-08-00874
2-00-02369

2-00-00205
2-00-00641
2-00-03702
2-00-02708
2-00-00644
2-00-00233
2-00-00234
2-00-00402
2-00-02360
2-00-00643
2-00-03296

DESCRIPTION

Bracket Broom Lift Main Broom
Knob Assembly

LeverHandle

Adjusiment Angle/Main Broom
Control Knob, Small

Pivot, Main Broom Lift
Nut, Elastic Stop

Nut, ¥z - 13 Cap (Acorn)
Rod Link

Cotter Pin

Cable

Pulley

Retainer

Bracket, Pulley Mounting
Nut, Hex Jam

Screw, 1/4-20 x 1.000 HHC
Nut, 1/4-20 Insert Fiber
Washer, .625 x .281 x .063
Screw, 5/16-18 x 1.000 HHM
Nut, 5/16-18, Insert Fiber
Screw, 3/8-16 x 1.000 HHC
Boit, 3/8 - 16 x 1.500 HHC
Flat Washer, .750 x .390 x .084
Nut, 3/8-16 Hex.

Nut, 3/8 - 16 Stop

Screw, 3/8-16 x 4.000 HHC

QTy.

N = = a2 - —_ e = S A

= 2NN e

- h = RPN = = NN

22

American-Lincoln
MPV 60

S -
Ftiegme”




MAIN BROOM LEVER AND LIFT CABLE - EXPLODED VIEW

.'\_;-' ‘r i

American-Lincoln
MPV 60

2-3




MAIN BROOM LIFT FRAME

C1106-22/9701 \\\
H47
KEY NO. PART NUMBER DESCRIPTION QTy.

1 8-03-04319 Main Broom Lift Frame Assembly 1

2 2-95-04182 Nut, Eleastic Stop Nut 8
HARDWARE USED:

H47 2-00-00232 Screw, 3/8-16 x 750 HHC 1

H49 2-00-00208 Screw, 3/8-16 x 1.250 HHC 2

H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 1

H78 2-00-65187 Carriage Bolt, 3/8-16 x 1.250 6

H92 2-00-04801 Flat Washer, .875 x .375 x 125 6
C1326/9702
24 American-Lincoin

MPV 60




MAIN BROOM DRIVER

H116

KEY NO.

W N -

(6 Y

HARDWARE USED:

H47
H53
H72
H116

C1136/9901

PART NUMBER

2-00-04885
2-00-04895
0882-040
880-448
8-16-00041
8-33-09046-1

8-58-05160

2-00-00232
2-00-02310
2-00-00518
2-00-03039

C-1136 (S5Y

DESCRIPTION

Fitting

Fitting

Motor

Motor Seal Kit (Service Part)
Drive Broom Arm

Driver, Hub

Hub, Lock Plate

Screw, 3/8-16 x 750 HHC

Lock Washer, Helical Spring 3/8 Med.
Lock Washer, Helical Spring

Screw, 1/4-20 x .625 HSHC

QTy.

WA A

American-Lincoln
MPV 60

2-5




MAIN BROOM IDLER

H109

f

H107
C-1135/8701
“
KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-16-00064 Broom Idler Arm 1
2 8-33-08090 Idler, Machined 1
3 2-00-04889 Bearing 1
4 2-00-04890 Clip, Retainer 1
5 8-75-01157 Washer
HARDWARE USED:
H106 2-00-04886 Screw, 3/8-16 x .500 HSHC 2
H107 2-00-04887 Screw 1
H109 2-00-00522 Lock Washer, Helical Spring 1
C1135/9901
2-6 American-Lincoln

MPV 60




SIDE BROOM ASSEMBLY

TN
. /i"\-n_n_n

;' \\\,: . //,_: H4G
it ; -“\ /-,/
5, e
ST
____4{._4——~—°e
H43-—— o
C1107-1
KEY NO. PART NUMBER DESCRIPTION QrTy.
1 0882-050 Side Broom Motor 1
0880448 Side Broom Motor Seal Kit {Service Part)
2 8-565-08122 Pin, Side Broom Flange 1
3 8-25-06010 Flange, Roller Disc 1
4 8-33-05091 Hub Weldment 1
5 8-66-05011 Disc, Roller 1
8-08-03211 Side Broom, Nylon 1

7 2-00-04921 Fitting 2

HARDWARE USED:
H43 2-00-00409 Flat Washer, .687 x .344 x .062 6
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 3
H47 2-00-00232 Screw, 3/8-16 x .750 HHC 4
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 4
He4 2-00-00228 Screw, 5/16-18 x 2.250 HHC 3

' C1107/9812
American-Lincoin 2-7
MPV 60




SIDE BROOM LEVER - PARTS LIST

HARDWARE USED:

KEY NO.

R W N =

w0 oo~ o

H35
H43
H46
H50
H54
H94
H111

C1327/9901

PART NUMEER

8-10-00039
8-38-00003
8-66-00190
8-39-00017
8-08-00876

8-08-00775
7-60-00160
2-00-00656
8-08-00820

2-00-02708
2-00-00409
2-00-00644
2-00-00234
2-00-02360
2-00-00410
2-00-03296

DESCRIPTION

Cable

Control Knob, Small
Lever Handle

Knob Assembly
Broom Lift, Weldment

Bracket, Angle Adjustment
Pulley, Cable
Nut, ¥ -13 Cap (acorn)

Bracket, Side Broom Lever Mig.

Screw, 5/16-18 x 1.000 HHM
Flat Washer, 687 x .344 x .062
Nut, 5/16-18, Insert Fiber
Screw, 3/8-16 x 1.500 HHC
Nut, 3/8-16 Hex.

Flat Washer, .875 x .375 x .060
Screw, 3/8-16 x4.00 HHC

Ref.

UL VL N N N

—

= AN =W oW

28

American-Lincoln

MPV 60




SIDE BROOM LEVER - EXPLODED VIEW

I/)’_ H\\\\ {/@
:k\\ ,1'.‘;
A S

American-Lincoln
MPV .60




SIDE BROOM LIFT SYSTEM - PARTS LIST

KEY NO. PART NUMBER DESGRIPTION Qary. coy

1 8-08-00772 Bracket, Side Broom 1

2 8-08-00790 Bracket 1

3 7-76-00101 Spring 2

4 §-08-00846 Pivot Bracket 1

5 2-95-04182 Nut, Elastic Stop 14

6

7 7-13-07130 Clip, Cable Retainer 1

8 7-60-00160 Pulley, Cable 1

9 84205143 Side Broom Link 2

10 8-10-00039 Cable 1

11 2-95-04689 Flat Washer 1
HARDWARE USED:

H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM 1

H43 2-00-00409 Flat Washer, .687 x .344 x .062 2

H45 - 2-00-00585 Nut, Hex. 5/16-18 x .500 x .265 2

H46 2-00-00644 Nut, 5/16-18, Insert Fiber 3

H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 4

H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 7

H50 2-00-00234 Screw, 3/8-16 x 1.500 HHC 1

H52 2-00-00402 Fiat Washer, .750 x .390 x .094 3

H54 2-00-02360 Nut, 3/8~16 Hex. 2 —

H173 2-00-02709 Screw, 5/16-18 x 1.500 2 )
C1328/9901
2-10 American-Lincoln

MPV 60




SIDE BROOM LIFT SYSTEM - EXPLODED VIEW
. H50

R

C-1328

American-Lincoln 2-11
MPV 60




BRAKE PEDAL - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QTy. : }
1 8-70-05293 Brake Cross Shaft 1
2 8-55-00033 Brake Pedal 1
3 7-41-05083 Lever, Parking Brake 1
4 8-75-01184 Spacer, Lever Mounting 2
5 8-10-00038 Cable 1
6 8-66-00154 Brake Rod 2
7 2-00-05169 Cable Clamp 1
8 7-50-05145 Pad, Pedal 1
9 7-76-00051 Spring 2
10 2-00-04909 Yoke Pin Assembly 4
11 8-14-01006 Clevis 4
12 2-85-01999 Nut, Jam 2
13 2-00-04182 Nut, Jam 3
14 2-00-05261 Threaded Insert 2
15 2-00-05330 Threaded insert-5/16-18 2
HARDWARE USED:
H16 2-00-03051 Screw, 1/4-20 x .750 HSHC 2
H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM 3
H40 2-00-01770 Screw, 5/16-18 x 2.750 HHC 2
H43 2-00-00408 Flat Washer, .687 x .344 x .062 1
H44 2-00-00530 Lock Washer, 5/16 HS Med. 2
H46 2-00-00644 Nut, 5/16 - 18 , Insert Fiber 4 )
H49 2-00-00208 Screw, 3/8-16 x 1.250 HHC 3 T
H52 2-00-00402 Flat Washer, .750 x .390 x .094 6
HES 2-00-01255 Screw, 5/16-18 x .875 HHC 1
C1109/9812
S
.
2-12 American-Lincoln
MPV 60




BRAKE PEDAL - EXPLODED VIEW

C1109/9812

American-Lincoln
MPV 60

2-13




HOPPER - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QTY. . ;
1 8-32-06105 Hopper 1
2 7-17-05014 Lift Cylinder 1
0880-449 Lift Cylinder Seal Kit (Service Part)
. 8-25-08223 Hopper Flap 1

4 8-13-07169 Clamp, Hopper Flap 1

5 2-00-00566 Grease Zeik

6

7

8 8-55-08118 Pin, Hopper Pivot 2

9 2-00-00540 Retaining Ring, .750 Ext. 4

10 8-55-08123 Pin, 3/4 Dia. 2

g 2-00-05024 Washer

12 8-34-09024 Insulation 1

13 2-00-04210 Clamp 3

14

15 8-09-01082 Bushing, Star 3

16 8-09-01083 Bushing, Loc-Tite 2

17 2-00-04895 Fitting 2

18 2-95-04182 Nut, Fiber 1

19 8-34-09023 Insulation 1

20 8-34-09022 insulation il

21 8-20-06043 Duct Wire 2

22 2-00-05382 Hole Plug 1
HARDWARE USED:

H9 2-00-00426 Flat Washer, .500 x .219 x .063 1

H12 2-00-01246 Nut, Hex Fiber Insert #10-24 3

H17 2-00-00205 Screw, 1/4-20 x 1.000 HHC 2

H26 2-00-00641 Nut, 1/4-20 Insert Fiber 10

H27 2-00-03702 Washer, 625 x .281 x .063 8

H47 2-00-00232 Screw, 3/8-16 x .750 HHC 1

H86 2-00-03575 Carriage Bolt, 1/4-20 x .750 8

H115 2-00-03063 Screw, #10-24 x .750 THM 3
1403/9812

%{\“, )
2-14 American-Lincoln
MPV 60




HOPPER - EXPLODED VIEW

SHIM AS REQ'D

SEAL FILTER ‘)
COMPARTMENT H115 GREASE

ROUTE HARNESS
THROUGH DUCTS
AND CLAMP

C1403/9812

American-Lincoln 2-15
MPV.- 60




HOPPER ASSEMBLY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY. }
1 7-21-04022 Edging 1
2 8-82-000568 Switch, Door Indicator 1
3
4 8-63-05014 Clogged Filter Switch 1
5 7-87-02155 Hose i
6 2-00-04518 Fitting, 1/8 NPT - 1/4 Tube 1
7 8-24-04075 Filter Plug 1
8 8-20-06036 Duct Wire 1
9
10 2-00-05253 Clamp 3
11 8-82-00050 Switch, Hopper 1
12 2-00-05261 Threaded Insert 1
13 2-00-00092 Carriage Bolt 2
14 2-00-03261 Grommet 1

0860-635 Hopper Debris Lid Service Kit

HARDWARE USED:
H17 2-00-00205 Screw, 1/4-20 x 1.000 HHC 3
H25 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 5
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 2
H27 2-00-03702 Washer, .625 x .281 x .063 3 \}
H89 2-00-01372 Nut, Fiber Insert #8-32 Steei 2
H115 2-00-03063 Screw, #10-24 x 750 THM 2
H230 2-00-00466 Flat Washer, .625 x .203 x .031 4
C1329/9801
““\\.A. '}‘
2-16 American-Lincoln
MPV 60




HOPPER ASSEMBLY - EXPLODED VIEW

H26 FILTER PLUG
HI SET TO 8%-9”
ADD ITEM Oz WATER COLUMN
#14 - HERE X0
HARNESS L om o
e O
LOW
C1329/9811 FITTING & HOSE
- American-Lincoln 2-17

MPV 60




HOPPER COVER - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QTyY. ;
1 8-16-07397 Cover Assembly (Filter) 1
2 8-16-07398 Cover Assembly (Debris) 1
3 8-08-00878 Bracket - Hinge Cover Pivot 2
4 8-29-00240 Gasket 1
5 8-29-00278 Gasket 1
6 8-29-00279 Gasket 1
7 8-41-00040 Latch 3
8 8-10-00027 Cable 1
9 2-00-00422 Flat Washer *
10 8-16-07411 Hopper Cover - RH (Shown} 1
M 8-16-07412 Hopper Cover - LH (Not Shown) 1
12 8-08-00886 Bracket - Latch 2
* = As Required
HARDWARE USED:
H26 2-00-00641 Nut, % - 20 Insert Fiber 6
H35 2-00-02708 Screw, 5/16 - x 1.000 HHM 4
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 5]
H52 2-00-00402 Flat Washer, .750 x .390 x .094 6
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 6
H229 2-00-01420 Screw, .25- 20 x .875 HHC, STL 2 j
C1644/9901 b
2-18 American-Lincoin
MPV 60




HOPPER COVER - EXPLODED VIEW

C1644/9810

American-Lincoln
MPV 60

2-18




DUMP DOOR - PARTS LIST
KEY NO, PART NUMBER DESCRIPTION ary. L
1 8-19-08058 Hopper Door 1
2 8-68-05075 Seal, Dump Door 2
3 8-13-07118 Clamp, Door Seal 2
4 8-13-07119 Clamp, Door Seal 4
5 8-25-08193 Flap, Door Vent 1
6 8-68-05076 Seal, Dump Door 1
7 8-68-05077 Seal, Dump Door 1
8 7-17-05011 Cylinder 1
7-70-00021 Cylinder Seal Kit (Service Part)
9 8-88-00064 Valve 1
10 2-00-04895 Fitting 6
il 8-55-08124 Pin, Door Cylinder L
12 8-55-08123 Pin, 3/4 Dia. 1
13 8-52-00191 Panel, Hopper Seal 1
14
15 2-00-00540 Retaining Ring, 3/4 Dia. 2
16 8-29-00149 Gasket, Dump Door 1
17 2-00-04892 Fitting 2
HARDWARE USED:
H22 2-00-02589 Screw, 1/4 - 20 x 2.000 HHC 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber ic”} )
H80 2-00-02196 Carriage Bolt, 1/4-20 x 1.000 RHM 6
H84 2-00-00228 Screw, 5/16-18 x 2.250 HHC 2
Ha6 2-00-03575 Carriage Bolt, 1/4-20 x .750 30
H98 2-00-05277 Screw, 1/2-13 x .750 HSHC 2
H136 2-00-03940 Screw, #10-24 x .500 T/C HH 2
H147 2-00-00642 Nut, Fiber Insert 5/18-18 2
C1330/9702
{0
2-20 American-Lincoin
MPV 60




DUMP DOOR - EXPLODED VIEW

HOPPER OUTLINE

C1330/9702

American-Lincoln
MPV 60

2-21




FILTER SHAKER - PARTS LIST

KEY NO.

HARDWARE USED:

FRAME AND SHAKER ADJUSTMENT INSTRUCTIONS:

R WN =

w0 ~N®

10

1
12
13
14
15

16

H26
H27
H34
H37
Ha4
H46
H58
H64
H65
H81
HB86
H87
H218

PART NUMBER

8-13-07170
8-05-07090
8-09-01083
8-58-05280
8-03-04302

8-16-07406
0860-623
8-89-04019
8-24-04139-1
8-24-04139-2
8-13-07168

8-41-00065
8-08-00786
8-90-07433
2-00-05330
8-68-05099

8-13-07172

2-00-00641
2-00-03702
2-00-00208
2-00-00207
2-00-00530
2-00-00644
2-00-00241
2-00-00596
2-00-04936
2-00-05276
2-00-03575
2-00-00263
2-00-05359

DESCRIPTION

Clamp, Filter
Vibrator Bar
Bushing
Plate, Shaker
Arm, Shaker

Filter Shaker Motor Cover
Filter Shaker Motor
Weight

Filter

POLY Filter Option
Mounting Angle, Shaker

Latch

Mounting Angle, Shaker
Wire, Hopper Shaker
Threaded Insert, 5/16- 18
Dust Seat

Clamp - Vibration Bar

Nut, 1/4-20 Insert Fiber
Washer, .625 x .281 x .063
Screw, 5/16-18 x 750 HHC
Screw, 5/116 - 18 x 1.250 HHC
Lock Washer, 5/16 HS Med.
Nut, 5/16 - 18 Insert Fiber
Screw, %2 - 13 x 1.750 HHC
Nut, Hex %2 - 13 x .750 x 437
Nut, ¥2 - 13 Fiber Lock
Screw, 3/8 - 16 x 5.500
Carriage Bolt, 1/4-20 x .750

Set Screw, 1/4-20 x .250 HSKCP

Nut, Serrated Flange 5/16- 18

s amd b — R N N Y Y

L) s

BSOS NNRNNWN O E

1. ADJUST FRAME TO FILTER-ADJUST FILTER FRAME PIVOT BOLTS AND PAWL OF FILTER
FRAME LATCH SUCH THAT FILTER GASKET COMPRESSES APPROXIMATELY 1/8 INCH.
2. ADJUST SHAKER TO FILTER-ADJUST SHAKER ARM (8-03-04302) SUCH THAT IT AND SHAKER

PLATE (8-58-05280)} FORCE FILTER SCREEN TO CONTACT FILTER MEDIA.

NOTE: DO NOT COMPRESS FILTER MEDIAWITH SHAKER

C1404/9812

2-22

American-lincoln
MPV 60

et




FILTER SHAKER - EXPLODED VIEW

C1404/9906

American-Lincoln
MPV 60

2-23




FRONT WHEEL - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION Qary.
1 0860-571 Brake 2
8-71-05007 Brake Shoe (Service Part)
2 8-89-08067 Wheel, Pheumatic- 18.5" 2
8-85-06021 Tire {Service Part)
8-70-00085 Tube (Service Part)
§-70-00080 Rim (Service Part)
3 8-11-00030 Grease Cap 2
4 8-33-09089 Hub and Drum 2
5 8-80-05035 Stud 10
6 2-00-04621 Bearing Cup 4
7 2-00-02079 Bearing Cone (Sealed) 2
8 2-00-04622 Bearing Cone 2
9 2-00-05026 Nut, Slotted Hex 1-14 UNF 2
10 2-00-05024 Flat Washer 2
1l 2-00-02436 Cotter Pin 2
12 2-00-03797 Flat Washer *
* AS NEEDED
'HARDWARE USED:
H63 2-00-02312 Lock Washer, 1/2 HS Med. 8
HE66 2-00-02689 Screw, 1/2-20 x 1.000 HHC 8
C1100
2-24 American-Lincoln

MPV 60




; ,-.:::,:-‘_\\

oy

FRONT WHEEL - EXPLODED VIEW

C-1100/98 0

HG5

HB3

American-Lincoln
MPV 60

2-25




REAR WHEEL - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QTYy. ;
L/
1 8-92-00040 Yoke, Rear Wheel 1
0885-083 Hydraulic Motor, 4000 Series 1
0880-237 Hydraulic Moter Seal Kit (Service Part)
3 2-00-04621 Bearing, Outer Race (Cup Only) 2
4 2-00-02079 Bearing, Roller 2
5 7-11-00048 Cap, 7/8 Hex Nut 1
6 8-55-08131 Pivot Pin, Rear Wheel 1
7 2-00-02436 Cotter Pin 1
8 2-00-05026 Nut, Slotted Hex 1-14 LUNF 1
g _ 2-00-05024 Flat Washer 1
10 8-89-08068 Wheel Assembly 1
8-85-06021 Tire (Service Part)
8-70-00085 Tube (Service Part)
7-70-00021 Hydraulic Cylinder Seal Kit (Service Part}
0880-238 Shaft Seal Kit {Service Part)
11 8-65-00045 Retainer, Hydraulic Hose 1
12 7-17-05017 Hydraulic Cylinder 1
13 8-66-00149 Rod End 1
14 2-00-00566 Grease Zerk 1
15 '
16 2:00-00776 Cotter Pin, .12 diameter 1
17 2-00-04895 Fitting, Straight 1
18 2-00-04976 Fitting, 45° 2 3
19 2-00-04979 Fitting, Straight 2 d
20 8-30-05175 Guard - Hose 1
21 7-13-07176 Clamp - Pivot Pin 1
0860-63% Service Kit- Wheel Mount
HARDWARE USED:
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 2
H34 2-00-00208 Screw, 5/16- 18 x 7.50 HHC 2
H44 2-00-00530 Lock Washer, 5/16 HS Med. 2
HE5 2-00-04936 Nut, 1/2-13 Fiber Lock 4
H70 2-00-05254 Screw, 3/4-10 x 2.250 HHC 1
H71 2-00-05255 Nut, 3/4-10 Nylon Lock 1
H72 2-00-00518 Lock Washer, Helical Spring 2
H73 2-00-00247 Screw, 1/2-13 x 2.500 HHC 4
H75 2-00-00618 Nut, Hex Jam 3/8-16 1
H109 2-00-00522 Lock Washer, 3% Helical Spring 1
H221 2-00-03335 Screw, 5/16-18 x .500 Hex Soc. Cap 2
Ci1311a/0703
£
oy,
226 American-Lincoln
MPV 80




REAR WHEEL - EXPLODED VIEW

C1311A/0703

American-l.incoln
MPV 60

2-27




STEERING COLUMN - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QrTy.

1 8-60-05034 Steering Control Unit 1
2 8-89-08016 Steering Wheel 1
3 8-58-05270 Plate, Latch 1
4 8-33.05136 Steering, Housing 1
5 8-41-00050 Latch, Tilt Steering 1
6 §-08-00780 Housing, Mounting Bracket 2
7 7-09-01057 Bushing 1
8 8-31-06083 Grip, Latch 1
9 8-76-00042 Spring, Tension 1
10 2-10-01336 Spring, Compression 1
11 8-11-00022 Cap 1
12 2-95-04182 Stop Nut, Elastic 1
13 8-33-02360 Hose, Heat Shield 1

HARDWARE USED:
H17 2-00-00205 Screw, 1/4-20 % 1.000 HHC 4
H25 2-00-00594 Nut, Hex 1/4-20 x 437 x .218 1
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 4
H27 2-00-03702 Washer, .625 x .281 x .063 2
H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM 1
H44 2-00-00530 l.ock Washer, 5/16 HS Med. 4
H46 2-00-00844 Nut, 5/16-18, Insert Fiber 5
H52 2-00-00402 Flat Washer, .750 x .380 x .94 4
HE69 2-00-01255 Screw, 5/16-18 x .875 HHC 4
H94 2-00-00410 Flat Washer, .875 x .375 x .060 2
H95 2-00-03382 Spring Washer, .875 x .500 x .015 1
H96 2-00-02605 Screw, 3/8-16 x 4.500 HHC, Cadium Pt 1
H154 2-00-04363 Screw, M8 - 1.250 x .750 4

C1605/9812

2-28 American-Lincoln

MPV 60

pa—

, .
T




STEERING COLUMN - EXPLODED VIEW

C1605&/2810

American-Lincoln
MPV 60

2-28




BROOM DOOR - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.

1 8-19-08060 Broom Door Weldment (Right) 1
2 8-19-08059 Broom Door Weldment (Left) 1
3 8-25-08222 Flap, Broom Door (Outer) 2
4 8-25-08198 Flap, Broom Door {Inner) 2
5 8-13-07116 Clamp, Broom Door Flap 4
6 8-41-00052 Latch 2
7 8-75-01199 Spacer, Broom Door Latch 1
8 8-29-00232 Gasket 1
9 8-39-00015 Latch Knob, Broom Boor 2
10 §-57-05024 Door Pivot Bracket 2
11 8-58-05271 Plate, |dler Retainer 1
12
13
14 2-95-04182 Nut, Fiber 6
15 8-29-00235 Edging 2

HARDWARE USED:
H20 2-60-00203 Screw, 1/4-20 x 1.500 HHC 4
H23 2-00-01980 Screw, 1/4-20 x 2.500 HHC 1
H25 2-00-00594 Nut, Hex 1/4-20 x 437 x 218 8
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 21
H27 2-00-03702 Washer, .625 x .281 x .063 5
H52 2-00-00402 Flat Washer, .750 x .390 x .094 4
H54 2-00-02360 Nut, 3/8-16 Hex. 2
H78 2-00-05187 Carriage Bolt, 3/8-16 x 1.250 4
H79 200016786 Flat Washer, 1.062 x .265 x .062 16
H80 2-00-02196 Carriage Bolt, 1/4-20 x 1.000 RHM 16
H81 2-00-05276 Screw, 3/8-16 x 5.500 2
H82 2-00-00505 Lock Washer, 3/8 Int. Tooth 2
H83 2-00-04877 Screw, 1/4-20 x 1.000 BHS 8

C1103/9812

2-30 American-Lincoln

MPV 60




BROOM DOOR - EXPLODED VIEW

H52

H381

American-Lincoln
MPV 60




FORWARD/REVERSE CONTROL - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QTy. ;
1 2-00-00880 Roll Pin 1
2 8-70-05294 Forward/Reverse Shaft 1
3 8-03-04300 Arm, Pump Control 1
4 8-068-00877 Bracket, Hydroback 1
5 8-66-00169 Rod, 1/4-28 Threaded 1
& 8-03-04306 Arm, Speed Limiter 1
7 8-66-00172 Rod, Speed Limiter 1
8 7-25-02050 Rod End 5
g 2-95-01999 Nut, Jam 6
10 8-66-00189 Rod, Threaded 1
uh 8-16-00063 Centering Control 1
12 8-66-00173 Rod End 1
13 8-14-01001 Clevis 1
14 8-66-00179 Rod, Threaded, 1/4-28 x 2.50 1
15 2-95-04182 Nut, Fiber 2
HARDWARE USED:
. H26 2-00-00641 Nut, 1/4-20 Insert Fiber 7
H50 2-00-00234 Screw, 3/8-16 x 1.500 HHC 1
H52 2-00-00402 Flat Washer, .750 x .390 x .094 2
H54 2-00-02360 Nut, 3/8-16 Hex. 1
H76 - 2-00-00632 Nut, Fiber Insert 3/8-24 Steel 1 .
‘H8&6 2-00-03575 Carriage Bolt, 1/4-20 x .750 7 )
Ht13 2-00-03333 Screw, 3/8-16 x 3.750 HHC 1
H114 2-00-00633. Nut, Fiber 1/4-28 5
C1603/9901
{.- : \g
L
2-32 American-lincoln
MPV 60




FORWARD/REVERSE CONTROL - EXPLODED VIEW

C1603/9702

American-Lincoin 2-33
MPV 60




ADJUSTABLE FOOT PEDAL - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION Qry. ;
1 8-55-00034 Adjustable Foot Pedal 1
2 8-55-00035 Pedal Base 1
3 §-08-00782 Bracket 1
4 2-00-05246 Pin 1
5 2-00-05247 Pin 2
6 2-00-05249 Cotter Pin 3
7 7-23-03048 Spring Washer *
*AS NEEDED
HARDWARE USED:
H36 2-00-00196 Carriage Bolt, 5/16-18 x 1.000 2
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 2
H302* 2-00-00490 Washer, Spring, Shakeproof 1

*DIESEL ONLY

C1105/9901

2-34 American-Lincoln
MPV 60




ADJUSTABLE FOOT PEDAL - EXPLODED VIEW

American-Lincoln 2-35
MPV 60




SAFETY ARM

c-1129
KEY NO. PART NUMBER DESCRIPTION ary.
1 8-81-00168 Safety Arm Weldment 1
g 2-00-02436 Cotter Pin 1
4 8-71-00018 Shim 1
5 2-00-05261 Threaded Insert 1
6 2-00-00432 Flat Washer 1
HARDWARE USED:
H8&3 2-00-04877 Screw, 1/4-20 x 1.000 BHS 1
C1129 ' \}
2-36 _ American-Lincoln d

MPV 60




OIL COOLER

H26

Mg

KEY NO,

1
2
3

HARDWARE USED:

H15
H26
H79

c1119

C1118

PART NUMBER

8-62-01012
2-00-04973
8-88-00058

2-00-00221
2-00-00641
2-00-01676

0
=0
H79
H15

DESCRIPTION QTy.
Qil Cooler 1
Fitting 2
Check Valve, 5 psi 1
Screw, 1/4-20 x 750 HHC 4
Nut, 1/4-20 Insert Fiber 4
Flat Washer, 1.062 x .265 x .062 4

American-Lincoln
MPV 60

2-37




LIGHTS & HORN ELECTRICAL

H12

H101

H102
C1i15 )
KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-40-05051 Head Light 2
8-40-05050 Head Light Sealed Beam (Service Part)
2 8-40-05044 Tail Light 1
2-00-05291 Bulb, Tait Light (Service Part}
8-41-03010 Lens, Taif Light, Center (Service Part)
8-41-03011 Lens, Tail Light, Outer (Service Part)
3 2-00-04210 Clamp 1
4 8-32-09013 Hom 1
HARDWARE USED:
Hi2 2-00-01248 Nut, Hex Fiber Insert #10-24 2
H101 2-00-04897 Screw, #10-24 x 1.250 THM 1
H102 2-00-04795 Screw, #10-24 x .750 BHS 8
H103 2-00-00089 Screw, 10-24 x 1.500 RHM 1
C1115/9812 .y
2-38 American-Lincoln

MPV 60




e

ELECTRICAL ASSEMBLY {BATTERY)

|
H26-—" @ C-1130
KEY NO. PART NUMBER DESCRIPTION QTY.

1 8-08-00792 Battery Bracket 1
2 0875-008 Battery 1
b 0875-057 Battery (Diesel) 1
3 7-13-07109 Battery Bracket 1
4 7-90-07280 Cable, Positive 1
5 7-90-07281 Cable, Negative 1
3] 2-00-05171 Boot, Black 1
7 2-00-05173 Boot, Red 1
8 2-00-04952 Boot, Red 1

HARDWARE USED:
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 4
H27 2-00-03702 Washer, .625 x .281 x .063 1
H80 2-00-02196 Carriage Bolt, 1/4-20 x 1.000 RHM 1
HOG 2-00-02810 Screw. 1/4-20 x 1.000 FHM 3

A=USED ON DIESEL MACHINES ONLY

C1130/9201

American-Lincoln ' 239

MPV 60




RESERVOIR

KEY NO.

N W=

= O 0~ O

0
HARDWARE USED:
H35
H43
H46

C1124/9812

C1124/9812

PART NUMBER

8-83-04041
8-24-04115
8-48-05033
8-11-00026
2-00-02474

2-00-05074
2-00-04975
2-00-04892
2-00-04972
2-00-04885

2-00-02708
2-00-00409
2-00-00644

DESCRIPTION

Reservoir

Strainer

Sight Gauge

Filler Cap Assembly
Piug

Fitting, 90° Street Elbow
Fitting, Connector
Fitting, 90° Elbow
Fitting, 90° Elbow
Fitting, 90°Elbow

Screw, 5/16-18 x 1.000 H

Flat Washer, .687 x .344 x .062

Nut, 5/16-18, Insert Fiber

H35

HM

QTy.

LN WU (I G §

RN N U S

N B

2-40

American-Lincoln




VAC FAN

C-1102

KEY NO. PART NUMBER DESCRIPTION QTy.
1 0882-064 Vacuum Motor 1
2 8-08-00787 Bracket, Vacuum Fan 1
3 8-20-06035 Vacuum Fan Exhaust Duct 1
4 8-23-00012 Fan Impelior 1
5 8-30-05169 Guard, Impellor 1
6 8-29-00183 Gasket, Blower 1
7 8-29-00230 Gasket, Blower Exhaust 1
8 8-50-05037 Radiator Mount Pad 3
9 2-00-04885 Fitting, 90° 1
10 2-00-04970 Fitting, Straight 1
14 2-00-04895 Fitting, Straight 1
12 0875-117 Diode Assembly 1
HARDWARE USED:
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 4
H42 2-00-02655 Screw, 5/16-18 x 4.500 HHC 4
H46 2-00-00844 Nut, 5/16-18, Insert Fiber 10
H76 2-00-00632 Nut, Fiber Insert 3/8-24 Steel 1
H77 2-00-00484 Flat Washer, 625 x .375 x .046 3
| C1102/9908
American-Lincoln ' 2-41

MPV 60




FLAPS (WHEEL WELL) - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION Qry. E
1 8-25-08194 Flap, Wheel Well 2
2 8-13-07113 Clamp, Wheel Well Flap, Front 2
3 8-13-07112 Clamp, Wheel Well Flap, Rear 2
4 8-13-07123 Clamp, Wheel Weli Flap, Front 2
5 8-68-05078 Seal, Broom Docr Chamber/Dump Door 1
6 2-00-05261 Threaded Insert . 19
7 8-13-067119 Clamp, Dump Door Seal 1
8
9 8-68-05079 Seal, Wheel Well, Right 1
10 8-68-05080 Seal, Wheel Well, Left 1
HARDWARE USED:
H83 2-00-04877 Screw, 1/4-20 x 1.000 BHS 19
C1104
. b
)
242 American-Lincoln
MPV 60




FLAPS (WHEEL WELL) - EXPLODED VIEW

H83

2-43

American-Lincoln

MPV 60



BROOM CHAMBER FLAPS & SEALS - PARTS LIST

KEY NO. PARTNUMBER DESCRIPTION QTY.
1 8-27-07119 Frame, Weldment 1
2 8-25-08197 Flap, Rear Inside Frame 1

3 8-13-07114 Clamp, Rear Flap Broom Chamber Inner 1
4 8-25-08196 Flap, Rear Outside Frame 1
5 8-13-07115 Clamp, Rear Flap Broom Chamber Outer 1
6 8-29-00231 Gasket 2
7 8-29-00232 Gasket 1
8 8-29-00234 Gasket 1
] 8-29-00233 Gasket 1
10 8-29-00277 Gasket-Broom Chamber 1
1 8-34-09017 Insulation 1
12 8-34-09018 Insulation 1
13 7-21-04022 Edging 2
14 7-21-04031 Edging 1
15 7-21-03003 Edging 1
16 2-00-05261 Ya - 20 Threaded insert 4

HARDWARE USED:
H15 2-00-00221 Screw, ¥ - 20 x .750 HHC 4
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 5
H27 2-00-03702 Washer, 625 x.281 x .063 4
H72 2-00-00518 Lock Washer, Helical spring 4
H80 2-00-02196 Carriage Bolt, 1/4-20 x 1.000 RHM 5

C1407/9702

2-44 American-Lincoln

MPV 60

RN




BROOM CHAMBER FLAPS & SEALS - EXPLODED VIEW

2-45

WIPE BROOM CHAMBER CLEAN

BEFORE APPLYING ITEM 6.

C1407/9701

ADJUST FLAP TG NO MORE AN
NOTE:

THAN .125 FROM FLOOR

American-Lincoln
MPV 60



CONTROL & RELIEF VALVES - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION Qry.
1 8-88-00060 Control Valve 1
7-70-00095 Seal Kit, Control Valve (Service Part) Ref.
7-88-00068 Relief Valve, Control Valve (Service Part) Ref.

2 2-00-05264 Fitting 3

3 2-00-05162 Fitiing - Tee 1

4 2-00-04970 Fitting, Connecior 3

5

6 2-00-04924 Fitting, Run Tee 2

7 2-00-04929 Fitting, Reducer 1

8 2-00-0493%9 Fitting, Nut for Reducer 1

9 2-00-04928 Fitting, Run Tee 1

10 2-00-04939 Fitting 1

1 2-00-04929 Fitting 1

12

13 2-00-04957 Fitting 1
HARDWARE USED:

H39 2-00-00218 Screw, 5/16-18 x 2.000 HHC 2

H43 2-00-00409 Flat Washer, .687 x .344 x .062 1

H46 2-00-00644 Nut, 5/16-18, Insert Fiber 2
C1120/9603
2-46 American-Lincoin

MPV 60




CONTROL & RELIEF VALVES - EXPLODED VIEW

C1120/9603

American-Lincoin
MPV 60

2-47




HYDRAULIC FILTER

H104

KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-24-04116 Hydraulic Filter 1
8-24-04118 Filter Element (Service Part)
2-60-02280 Pressure Gauge (Service Part)
2 2-00-04972 90° Elbow 1
3 2-00-05269 RunTee 1
4 2-00-04928 Run Tee 1
5 2-00-05271 Reducer 1
6 2-00-05270 Nut for Reducer 1
7 2-00-05282 Reducer 1
8 8-75-01199 Spacer 2
HARDWARE USED:
H104 2-00-03541 Screw, 1/4-20 x 1.500 FHSCH 2
C1133
248 American-Lincoin

MPV 60




INSTRUMENT PANEL

KEY NQ.

mTmoowmE OO0 wWwr

N

oOw >

P5175/9901

@@@@@@Q

\

/
\

N
(G2

1

C;f/(

PARTNUMBER

8-52-00193
8-48-05036

0875-141

8-40-05056
8-40-05057

8-48-05037

8-82-00062
8-82-00068
8-82-00069
7-82-00026
2-00-04757
7-64-00022

8-11-00044
8-64-00008
2-00-056375
(895-124

2.

|.‘
Ve
i

ey

\
e

PE175/9801

DESCRIPTION

Instrument Panel-Fabricated
Hourmeter Assy (A-D below)
Hourmeter

Hourmeter Bracket

Hex Nut #8-32

Star Washer

Warning Panel Assy (A-F below)
Warning Panel

Warning Lamp- Amber

Warning Lamp- Red

Warning Light Bracket

Push Nut

X376 Spacer

Fuel Gauge Assy (A-D below)
Fuel Gauge

Gauge Bracket

Hex Nut #8-32

Star Washer

Switch, Momentary On-Off

Switch, 2 Position On-Off and Light
Switch, 3 Position On-On-0Off
Ignition Switch

Hole Plug-.375 dia.

Circuit Breaker- 20 Amp

Circuit Breaker Boot
Circuit Breaker- 15 Amp
Switch Blank

Harness

- A e =k N e R M) =t = = PO RN L 1 QN Gy | ST N TG G Gy

= NGt

American-Lincoln
MPV 60

2-49




INSTRUMENT HOUSING

FT78 e
£1438/0901 .
KEY NO. PART NUMBER DESCRIPTION QTY. )
1 8-33-05118 Instrument Housing 1
2 8-33-05119 Center Wall Housing 1
3 8-52-00194 Panel, Main Broom 1
4 8-52-00185 Panel, Side Broom 1
5 8-52-00196 Panel, Valve 1
6 8-16-07354 Cover, Side Broom Slot 1
7 8-16-07355 Cover, Main Broom Siot 1
8 8-16-07356 Cover, Valve Slot 1
9 0860-626 Instrument Panel Assembly 1
10 8-68-05081 Trim Seal 1
11 8-82-00024 Hormn Button 1
12* 8-82-00062 Switch, Glow Plugs (On)/Off, SPST 1
13" 2-00-05283 Plug Button for Choke Hole on Diesel 1
HARDWARE USED:
Hg9 2-00-01372 Nut, Fiber Insert #8-32 Steel 18
H176 2-00-05337 Screw, #8-32 x .750 BHS SS 27
H177 2-00-05324 Threaded Insert, #8-32 9
H189 2-00-00460 Filat Washer, 437 x .192 x .031 -s 14
* = USED ON DIESEL POWERED MACHINES ONLY
F
C1438/9901 S
2-50 American-Lincoln
MPY 60




MUFFLER

CA117/2806

Y
f?< H44
\0& LA
./
KEY NO. PART NUMBER DESCRIPTION QTY.
1* 8-56-04045 Exhaust Pipe 1
*" 8-56-04053 Exhaust Pipe {Diesel) 1
2* 8-56-05079 Fitting, Pipe Nipple 1
3 7-49-00031 Muffler 1
4
5
6 7-31-07017 Hanger, Muffler 1
7 2-00-04040 Clamp 2
g* 2-00-05149 Clamp 1
9 2-95-04182 Nut, Fiber 1
HARDWARE USED:
H44 . 2-00-00530 Lock Washer, 5/16 HS Med. 4
H53* 2-00-062310 Lock Washer, Helical Spring 3/8 Med. 2
H54 2-00-02360 Nut, 3/8-16 Hex. 1
He62 ) 2-00-00405 Fiat Washer, 1.063 x .531 x .084 1
H78 2-00-05187 Carriage Bolt, 3/8-16 x 1.250 1
A=UUSED ON DIESEL MACHINES ONLY
*=UUSED ON GAS MACHINES ONLY
C1117/9810
N |
American-Lincoln 2-51
MPV 60




FRONT BUMPER
7 = .

o o
Te ®
~— 0 — D/ o
g ” o
N 4
&% &

T
7
HO4
Ho3 H4g
C1121
KEY NO. PART NUMBER DESCRIPTION QTY.

1 8-08-07055 Front Bumper 1
HARDWARE USED:

H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 12

H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 12

Ho4 2-00-04851 Flat Washer 12
C-1121/85086
2-52 American-Lincoln

MPV 60




REAR BUMPER

HB65

C1118/9812

KEY NO.

1

HARDWARE USED:

H65
H73
H301

C1118/9812

H301

PARTNUMBER

8-08-07056

2-00-04936
20000247
2-00-04159

H73

DESCRIPTION

Rear Bumper

Nut, 1/2-13 Fiber Lock
Screw, 1/2-13 x 2.500 HHC
Flat Washer, 1.375 x .563 x .109 STL

3
3
3

American-Lincoln
MPV 60

2-93




RADIATOR & SHROUD (DIESEL)

SUPPLIED WIENGINE

C1116/9812

KEY NO. PART NUMBER DESCRIPTION aTy.
1 8-62-01011 Radiator, Four Core 1
2 8-72-00017 Radiator Shroud (Diesel) b
3 8-08-00805 Mounting Bracket, Radiator (Diesel} 2
4 8-50-05059 Pad, Radiator Mount 2
5 8-08-00824 Radiator Support Bracket (Diesel) 1
6 8-33-02265 Hose, Upper Radiator (Diesel) 1
7 8-11-00045 Cap, Top 1
8 2-00-04913 Cap, Bottom Port 1
8 2-00-03404 Clamp 5
HARDWARE USED:
H15 2-00-00221 Screw, 1/4-20 x . 750 HHC 9
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 1
Hz27 2-00-03702 Washer, 625 x 281 x .063 1
H43 2-00-00409 Flat Washer, .687 x .344 x .062 1
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 4
H72 2-00-00518 Lock Washer, Helical Spring 8
H79 2-:00-01676 Flat Washer, 1.062 x .265 x .062 4
C1116/9812
2-54 American-Lincoln

MPYV 60




P
gt

RADIATOR & SHROUD (GAS)

C1112/9812 %
bt H4H
KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-62-01011 Radiator, Four Core 1
2 8-72-00015 Radiator Shroud 1
3 8-08-00785 Mounting Bracket, Radiator 2
4 8-50-05059 Pad, Radiator Mount 2
5 8-08-00784 Radiator Support Bracket 1
6 8-33-02317 Hose, Upper Radiator 1
7 8-33-02318 Hose, Lower Radiator 1
8 8-11-00045 Cap, Top 1
9 2-00-04913 Cap, Boitom Port 1
10 2-00-03404 Clamp 5
HARDWARE USED:
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 9
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 1
H27 2-00-03702 Washer, 625 x .281 x .063 1
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 4
H72 2-00-00518 Lock Washer, Helical Spring g
H79 2-00-01676 Flat Washer, 1.062 x .265 x .062 4
Ha1 2-00-05279 Screw, M6 x 1.0 x 20 mm MHHC 1
CH12/9812
American-Lincoln ' 2-55

MPV 60




FUEL TANK - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY. i& ;
1 8-83-04029 Gas Tank 1
2 8-08-00791 Fuel Support Bracket 1
3 2-95-04182 Nut, Fiber Insert 2
4 2-00-04564 Clamp 2
4 2-00-04873 Clamp 3
5 8-87-02113 FuelLine 1
6 8-26-04003 Float/Sender ]
7 2-00-04494 Fitting 1
8 8-08-07038 Bumper 2
9 2-00-05050 Clamp 1
o 2-00-05253 Clamp 1
10 7-11-00029 Cap 1
1A 8-56-05021 Fitting 1
128 2-00-04618 Fitting 1
13 2-95-04388 Hose Clamp 1
HARDWARE USED:
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 7
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 7
H27 2-00-03702 Washer, .625 x .281 x .063 5
H78 2-00-05187 Carriage Bolt, 3/8-16 x 1.250 2
H79 2-00-01676 Flat Washer, 1.062 x .265 x .062 2 T
A=USED ON BIESEL MACHINES ONLY e
C1125/9506
o
2-56 American-Lincoln

MPV GO




FUEL TANK - EXPLODED VIEW

DIESEL FUEL RETURN __
LINE FROM FUEL PUMP ™,

C-1125/9512

American-Lincoln
MPV 60

2-57 .




SEAT & FLOOR ASSEMBLY - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QTy. ’ ;
1 8-33-05152 Housing, Seat (Gas & Diesel only) 1
2 8-33-05153 Housing, Seat (LP only) 1
3 8-08-00922 Bracket, Seat Pedestal (LP only) 1
4 8-16-07348 Seat Deck 1
5 2-00-00402 Flat Washer, .750 x .390 x .094 2
6 8-55-08121 Pin, Seat Deck Pivot 1
7 8-50-05058 Rubber Bumpers 2
8 8-14-01006 Clevis 1
9 8-66-00171 Prop Rod 1
10 2-95-01999 Nut, 1/4-28 Hex Jam 1
i 2-00-04909 Pin, /4 x 3/4 LG 1
12 2-00-05249 Hair Pin (Cotter) 1
13 8-52-00123 Kick Panel, Floor 1
14 8-34-08016 Insulation, Fioor 1
15 8-34-09019 Insulation, Seat Deck 1
16 2-00-05187 Carriage Bolt, 3/8-16x 1.0 5
17 2-95-04182 Nut, 3/8-16 Hex Stop 6
18 2-00-00644 Nut, 5/16-18 Hex Insert Fiber 6
19 2-00-05258 Screw, #8-32 x 3/4 SOC BHCS 2
20 2-00-01372 Nut, #8-32 Hex Fiber Lock 2
21 7-72-05005 Slide Adjuster Kit 1 .
2 8-69-00022 Seat 1 F)
23 2-00-00222 Screw, 1/4-20 x 1.25 Hex Head 2 T
24 2-00-00589 Nut, 1/4-20 2
25 2-00-03702 Washer, 625 x .281 x .063 4
26 8-58-05270 Plate, Latch 1
27 2-00-00641 Nut, 1/4-20 Fiber Insert 2
28 2-00-02310 Lock Washer, 3/8 Helical Spring 7
29 2-00-03979 Flat Washer, 1.0 x .39 x .062 2
30 2-00-00208 Screw, 5/16-18 x .75 HHC 2
31 2-00-00232 Bolt, 3/8-16 Hex Head Finished 7
C1i111d/0903
. Y
i
R
2-58 American-Lincoln
MPV 60




SEAT & FLOOR ASSEMBLY - EXPLODED VIEW

e
=]
=3
&
B3
-
&

American-Lincoln
MPV 60

2-58



ENGINE COVER - PARTS LIST

._‘\-/:.

KEY NO. PARTNUMBER DESCRIPTION QTyY.

1 8-16-07349 Engine Cover 1
1" 8-16-07363 Engine Cover {Diesel) 1
2 8-08-00776 Engine Cover Mounting Plate 1
3 8-41-00051 Rotor Latch 1
4 8-39-00014 Latch Knob 1
5 7-21-03003 Edging 1
6 8-66-05012 Roller, Engine Cover Guide 1
7 2-9504182 Nut, Fiber 3/8-16 2
8 8-29-00236 Gasket, Engine Cover 1
9 8-29.00237 Gasket, Engine Cover 1
10 2-00-05266 Clevis Pin 1
1 2-00-05249 Cotter Pin 1
12 8-34-09020 Insulation 1
13 8-34-09021 Insulation 1

HARDWARE USED:
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 1
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 2
H52 2-00-00402 Flat Washer, .750 x .390 x .094 1
HB5 2-00-04936 Nut, 1/2-13 Fiber Lock 1
H72 2-00-00518 Lock Washer, Helical Spring 1
H78 2-00-05187 Carriage Bolt, 3/8-18 x 1.250 2
Ho2 2-00-04801 Flat Washer, 875 x .375x .125 2
H93 2-00-00222 Screw, 1/4-20 x 1.250 HHM 2

A={JSED ON DIESEL MACHINES ONLY
C1113/9812
260 - American-Lincoin

MPV 60




ENGINE COVER - EXPLODED VIEW

C1113/9812

American-Lincoln
MPV 60

2-61




DIESEL ENGINE - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION Qry. }
1 0877-048-1 Perkins Engine 1
2 _
3 8-33-05107 Pump Plate 1
4 8-90-07328 Ground Cable 1
5 8-08-00825 Bracket, Engine Mounting 2
6 8-24-04136 Indicator 1
7 2-00-02216 Hose Clamp 4
8 7-35-00017 tsolator Mount 4
g ' 8-08-00888 Bracket, Governor Mounting 1
10 7-08-00823 Air Cleaner Mounting Bracket 1
1 8-24-04093 Band Assembly 1
12 8-24-04100 Air Cleaner, Donaldson 1
13
14 8-08-00822 Bracket, Engine Mounting - Left 1
15 8-08-00823 Bracket, Engine Mounting - Right 1
16 8-33-02332 Hose 1
17 7-33-02596 Hose, A/C Inlet 1
18 8-58-05259 Adapter Plate 1
19 0885-088 Coupling 1
HARDWARE USED:
H34 2-00-00208 Screw, 5/16-18 x .750 HHC 2 Y
H43 2-00-00409 Flat Washer, .687 x .344 x .062 2
H44 2-00-00530 Lock Washer, 5/16 HS Med. 2
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 4
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 20
H49 2.00-00209 Screw, 3/8-16 x 1.250 HHC 2
H52 2-00-00402 Flat Washer, .750 x .390 x .094 15
H53 2-00-02310 Lock Washer, Helical Spring 3/83 Med. 22
H62 2-00-00405 Flat Washer, 1.063 x .531 x .094 2
HE5 2-00-04936 Nut, 1/2-13 Fiber Lock 4
H72 2-00-00518 Lock Washer, Helical Spring 1
H117 2-00-05067 Flat Washer, 1.750 x .531 x .100 6
H1198 2-00-05005 Screw, M10 x 1.500 30 mm MHHC 1
H154 2-00-04363 Screw, M8-1.250 x .750 2
H155 2-00-05044 Lock Washer, M14 Split 8
H156 2-00-05079 Serew, M14 x 1.500 x 25 mm HHC 6
H158 2-00-05306 Screw, M14 x 35 mm HHC 2
H191 2-00-05279 Screw, M6 x 1.0 x 20 mm, MHHC 1
H220 2-00-02617 Screw, 50-13 x 3.25 HHC 4
C1190/9901
£
5\" )2
262 American-Lincoln
MPV 60




DIESEL ENGINE -~ EXPLODED VIEW

H49 H53 H220

H52 H119
C1190/9806

American-Lincoln 2-63
MPV 60




DIESEL FUEL SYSTEM - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION ary. {0
1 8-42-05142 Link-Governor 1
2 8-14-61006 Clevis 2
3 2-00-05363 Hose Clamp 12
4 7-74-00006 Solenoid- Throttfe 2
5 2-95-01999 Jam-Nut 2
6 8-41-05089 Lever Govemor 1
7 8-75-01203 Spacer 4
8 2-00-04873 Hose Clamp 4
9 8-33-02270 Hose 1
10 7-64-00031 Timer Solencid 2
1| 7-21-04031 Edging 1
12 8-08-00889 Bracket- Pivot 1
13 8-33-02154 Hose 1
14 8-33-02145 Hose 3
15 2-00-05261 Threaded Insert 2
16 7-75-01098 Tube 2
17 2-95-04182 Nut, 3/8- 16 Elastic Stop 2
18 2-00-01915 Grommet 1
HARDWARE USED:
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 2 -
H15 2-00-00221 Screw, 1/4-20 x 750 HHC 3 w
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 7 e
H27 2-00-03702 Washer, .625 x .281 x .063 10
H50 2-00-00234 Screw, 3/8-16 x 1.500 HHC 2
H52 2-00-00402 Flatwasher, .750 x .390 x .024 2
H72 2-00-00518 Lock Washer, Helical Spring 2
H185 2-00-02588 Screw, 1/4-20 x 1.125 HHC Cad. Pl 2
H232 2-00-04309 Yoke Pin Assy. 3
H233 2-00-02638 Screw- HHC .25-20x 3.00 4
H234 2-00-00064 Screw-RHM #10-24 x .88 2
C1162/0009
R
264 American-Lincoln
MPV 60




DIESEL FUEL SYSTEM - EXPLODED VIEW

DIESEL FUEL
FILTER

FRAME

|_TO FUEL TANK
TOP FITTING

FROM FUEL TANK
BOTTOM FITTING

DIESEL ENGINE /
C1162/974
629710 WATER SEPARATOR ~ H27 H72 4, J

American-Lincoln 2-65
MPV 60




PUMP - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QrTy. /,
1 7-60-05023-1 Piston Pump 1
7-70-00093 Piston Pump Seal Kit (Service Part)
2 0885-067 Gear Pump 1
0780-152 Gear Pump Seal Kit (Service Part)
0880-404 Seal Kit 4
4 2-00-04970 Fitting, Connector 3
5 2-00-04885 Fitting, 90° Elbow 1
6 2-00-05264 Fitting, Connector 1
7 2-00-04871 Fitting, Connector 1
8 7-78-05023 Pump Stop 1
9 2-00-04989 Fitting, 45° Elbow 1
10 2-00-04983 O-Ring 1
11 2-00-04885 Fitting, 90° #8 - #8 1
12 2-00-04929 Reducer, #8-#4 1
13 2-00-04939 Cap Nut #8 1
HARDWARE USED:
H49 2-00-00208 Screw, 3/8-16 x 1.250 HHC 2
H52 2-00-00402 Fiat Washer, .750 x 390 x .094 2
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 2
1604/9901 )

2-66 American-Lincoln
MPV 60




PUMP - EXPLODED VIEW

TORQUE 35 ib.-ft. £ 4 Ib.-ft.

€1604/9810

American-Lincoln 2-67
MPV 60




GASOLINE/LP ENGINE - PARTS LIST

KEY NO. PART NUMBER
1 0877-061
*" 0877-064
2 2-00-05067
3 7-35-00017
4 8-08-00783
5 8-24-04093
6 8-24-04100

8-24-04106
7 8-33-02279
8 2-00-02216
9 8-08-00778
10 8-16-00068
H 8-24-04101
12 7-33-02596
13 8-33-02145
14 8-90-07328
15 2-00-04388
15 2-00-05363
16 8-08-00879
17 2-95-04182
188 8-30-08025
ot 2-00-03454

HARDWARE USED:

H12 2-00-01248
H15 2-00-00221
H26 2-00-00641
H48 2-00-00233
H65 2-00-04936
H101 2-00-04897
H117 2-00-05067
H118 2-00-02618
H119 2-00-05005
H120 2-00-03829
H132 2-00-00503

FORD ENGINE SERVICE PARTS:

8-60-05024 Water Pump W/Gasket
8-84-08001 Thermostat

8-84-00167 Thermostat Gasket
8-70-00066 Fuel Pump W/Gasket
8-03-03005 Alternator W/Pully
2-00-05248 Alternator Belt

0869-085

C1405/0007

Carburetor

DESCRIPTION

411 Ford Engine

413 Ford Engine (XP Model)
Washer

Isolator Mount

Air Filter Mounting Bracket
Band Assembly

Air Cleaner

Air Cleaner Element (Service Part)
Hose, Air Cleaner to Carburetor
Clamp, Hose

Engine Mounting Bracket
Choke Cable -

Meter

Hose, Air Cleaner Inlet
Hose, Fuel

Cable

Clamp

Clamp

Bracket, Solenoid Mount
Nut, Fiber

Guard, Fan-Alternator
Clamp, Hose

Nut, Hex Fiber Insert #10-24
Screw, 1/4-20 X 750 HHC

Nut, 1/4-20 insert Fiber

Screw, 3/8-16 x 1.000 HHC

Nut, 1/2-13 Fiber Lock

Screw, #10-24 x 1.250 THM

Fiat Washer, 1.750 x .531 x .100
Screw, 1/2-13 x 3.500 HHC
Screw, M10 x 1.500 30 mm MHHC
Lock Washer, 3/8 Bolt

Lock Washer, %4 Ext

0875-120 Starter
8-14-07011 Coil
8-24-0409% Qil Filter
8-24-04138 Fuel Filter

QTY.

Ao b agaaawwa

_,a A A NN S

N S W NW W N

8-70-00072 Spark Plug Wire Set

8-75-03007 Spark Plug
8-20-00217 Carburetor Gasket

*=USED ON GASOLINE POWERED XP MACHINES ONLY

2-68

American-Lincoln
MPV 60




GASOLINE/LP ENGINE - EXPLODED VIEW

SUPPLIES W/ MOTOR

(16) (8) H132 W15 12 ? (5) H15
\ / 1) H101
ENGINE STARTER

SOLENOID
(SUPPLIED W/ ENGINE)

&%

ASSEMBLE TC FRAME

H48

H120

ASSEMBLE TO HOUSING S

\’
/ -l_.

TO FUEL LINE o

C1405/0007

American-Lincoln 2-69
MPV 60




GASOLINE/LP ENGINE - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QTy. /,

1 7-08-00999 Bracket - Mech. Gov. Cable 1

2 7-10-00024 Cable - Throttle 1

3 8-13-07094 Conduit Clamp 1

4 8-25-02036 Ball Joint Connector 1

5 8-16-00054 Choke Cable 1

G 8-89-00129 Strap - Engine/Radiator 1

7 8-08-00916 Bracket, Strap 1
HARDWARE USED:

8 2-00-00426 Flatwasher, .500 x .219 x .063 2

9 2-00-01246 Nut, Hex Fiber tnsert #10-24 2

10 2-00-03702 Washer, .625 x .281 x .063 2

H 2-00-00207 Screw, .313-18x 1.25HHC 2

12 2-00-00409 : Flatwasher, .687 x .344 x .062 3

13 2-00-00518 Lockwasher, Helical Spring 2

14 2-00-05279 Screw, M6 x 1.0 x 20 mm MHHC 2

15 2-00-00633 Nut, Fiber 1/4-28 1

16 2-00-00626 Nut, Hex MS #10-32 x .375 x .125 1

17 2-00-00644 Nut, .31-18 Fiber Insert 3

18 2-00-00501 L.ock Washer, Int. Tooth ZN 2

19 2-00-00056 Screw, 10-24 x .75 RHM 2

20 2-00-02708 Screw, .313 x 1.00 HHM 1
C1445K/0103 )
2-70 ' American-Lincoln

MPV 60




GASOLINE/LP ENGINE - EXPLODED VIEW
ENGINE ASSEMBLY, FORD 413
W/ MECH GOY. 0877-066 REF.
(13)
\'.
N
A0
D
Vo (B
VA
| AT
4 ’ ,//' N,
I = !
T s F s I !
- /\L i _/ y; /.
~ P 1 s K
> nd A9 /"/ \/
Sl A G
...... j // g ﬁ s /i'/ - -
¢ s - .J
~ /s 7 ! o
72 / e 7
<N - :/.-/ j/'
/——.‘_/ ’ g ’
B } ra
</ // S,
% - / "/ 7/-‘/
[ ‘ﬁ' / /,f e
oo : /
il / a
\\ f /"/
\f/ \\ --/“/7-
American-Lincoln 2-71
MPV 60




HYDRAULIC HOSE DIAGRAM - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QTY. \ ,

1 8-33-02343 Hose, # 12 x 45.0" -0-45-O0RS-1WB 1
2 8-33-02344 Hose, # 8 x 55.0" -0-0-ORS-2WB 2
3 8-33-02173 Hose, #4 x 80.0" -0-0-ORS-1WB 1
4 8-33-02214 Hose, # 8 x 29.0" -0-0-ORS-1WB 1
5 8-33-02326 Hose, # 8 x 34.5" -0-0-ORS-1WB 1
3] 8-33-02185 Hose, #4 x 56.0" -0-0-ORS-1WBE 1
7 8-33-02189 Hose, # 4 x 66.0" -0-0-ORS-1WB 1
8 7-33-02193 Hose, # 4 x 49.0"-0-90-ORS-1WB 1
g 8-33-02182 Hose, # 4 x 42.5" -0-0-ORS-1WB 1
10 8-33-02322 Hose, # 12 x 47.0" -0-90-ORS-1WB 1
" 8-33-02321 Hose, #12 x 58.0" -0-90-ORS-1WB 1
12 8-33-02323 Hose, # 8 x 55.0" -0-90-ORS-1WB 1
13 8-33-02329 Hose, # 4 x 30.0" -0-90-ORS-1WB 1
14 8-33-02324 Hose, # 8 x 72.0" -0-0-ORS-1WB 1
15 8-33-02325 Hose, # 8 x 65.0" -0-0-ORS-1WB 1
16 8-33-02328 Hose, # 4 x 78.5" -0-90-ORS-1WB 1
17 8-33-02327 Hose, # 8 x 94.0" -0-0-ORS-1WB 2
18 7-33-02206 Hose, #8 x 14.25" -0-90-ORS-1WB 1
19 7-33-02189 Hose, # 4 x 26.0" 0-90-ORS-1WB 4
20 8-33-02175 Hose, #4 x 21.0" -0-0-ORS-1WB 1
21 7-33-02193 Hose, # 4 x49.0" - 0-90-ORS-1WB 1
22 8-33-02176 Hose, #4 x 21.0" - 0-90-ORS-1WB 1 }
23 8-33-02199 Hose, #4 x 24.5" -0-90-ors-1wh 1
24 7-33-02187 Hose, #8 x 42.0" -0-0-ORS - 1Wb 1
25 2-00-04930 Fitting, Union Tee, #4 1
26 7-33-02191 Hose, #4 x 42.0" -0-930-ORS-1 WB 1

C1408/9901

2-72 American-Lincoln

MPV 60




LINATOMLINOD ONIYEILS

HOLOW WOOHE 3018

HYDRAULIC HOSE DIAGRAM - EXPLODED VIEW

o078
AATYA HDTHOD

SHEN

YIANITAD HOOG dWNT

[
S

T

HOLOW T3IHM

C1408

HIOAYZSI
O
b4 @ o,
) S
o Fm_
o
[T, i
o B b
ol o’ o I,_L
%:n_m_)_w_a@

-
h J,mm:..__u_ NYNLIY
1ne

2-73

American-Lincoln
MPV 60



ELECTRICAL ASSEMBLY RELAYS - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.

1 8-08-00799 Bracket, Relay 1
2 8-64-00012 Relay 2
3 8-64-05010 Time Delay 1
4 0875-116 Diode Assembly 1
5 08925-109 Harness, Governor/Relay 1
6
i 8-58-05279 ID Plate 1
ar 8-06-05007 Terminal Strip 1
9 8-64-05008 Relay 2
100 2-00-04203 Boot 2

HARDWARE USED:
HO 2-00-00426 Flat Washer, 500 x .219 x .063 2
H11 2-00-00605 Nut, Hex MS #10 - 24 x .375x .125 11
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 6
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 2
H17 2-00-00205 Screw, 1/4-20 x 1.000 4
H25 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 4
H26 2-00-00641 Nut, ¥ - 20 Insert Fiber 6
H27 2-00-03702 Washer, .625 x .281 x .063 2
H100 2-00-03062 Screw, #10-24 x .625 THM 3
H101 2-60-04897 Screw, #10-24 x 1.250 THM 1
H115 2-00-03063 Screw, #10-24 x 750 THM 2
H159 2-00-00512 Lock Washer 11
H160 2-00-00441 Flat Washer, .438 x .200 x .036 1

+=USED ON GASOLINE / LP MACHINES ONLY
A=USED ON DIESEL MACHINES ONLY
C1646/9901
2-74 American-Lincoln

MPV 60




ELECTRICAL ASSEMBLY RELAYS - EXPLODED VIEW

H11

7

H15 p/

CONTROLLER (E-301B-8061 SHIPPED
WITH ENGINE GAS ONLY) SEAL ACCESS

/%‘? ° J 7 PANEL WITH SILICONE
RELAY-SUPPLIED Y REF: AIR CLEANER Vi g; H17

W/ENGINE y MGT. BRKT.

NOTES: 1. ITEMS 485 SHOWN ON
CONNECTION DRAWING

H9 2. SECURE HARNESS TO A/C
H12 BRKT. WITH TY-RAP
C1646/9701 3. SEAL ACCESS PANEL WITH
SILICONE
American-Lincoln 2-75

MPV 60




ELECTRICAL HARNESS ROUTING (DIESEL)}

KEY NO.

g bW -

C1411a/9801

SREOHQAH GL
- SSINNVH 3L

QUREH STUIM FLIA o
G O LDANNOD A

SUNTA AT NG
AN TRy

ClaTtALe |

2 ]
Tl 3
* B B .
o -
o — -
AN N 7_/-?
0nI
£2
24
za PR
,,,,, e e e e s S v B
N [
s <]
; A
'-:LW:’ L
[ N H
AA [
Ak ziE 0o ]
R EF £h i Cm
X o =5 B H =T
: 1 251 : Ew
. ] T i =k
. Lo o i zZ
: R e o
Ak . e
@ u
f
=
o
==
- +: Y
Py imE :
= [ERS RIS ) 4 B
LN i S -
Loy ZE
zm B & T in :
P 1 w :
oz = (3 ! i
ce = & % H
Z= G ] % ;
5 - o [ S N
e o S
g3
=4 @ H & :
10 2 wi
[ 3 1
- i . a4
oo | o | Ed
2 £8 B N g A, ZE
- CgE ! i Ty g A
2 . | N Ny
) L (:) :
I ! mE |
g 2] j- }%5 .. :
£ - [Pt :
5 TR JE L E -
b = e A
] 7o ‘
L=} 1,
: i
@
; €& |
.‘\_/ ‘-,__/(“ { o
|l ottt R - % L

PART NUMBER

0895-110
8-80-07455
7-13-07096
0895-114
0875121

0895092

2-00-04203
2-00-04484
2-00-04284
2-00-03360

3-61-00043
2-00-04716
8-11-00015
3-61-00189
2-00-03418

T
DESCRIPTION

Body Harness
Wire

Clamp

Engine Harmess
Resistor Assembly

Diode, Harness
Boot

Term. Ring

Term. Ring
Butt-Splice (Yel.)

10 AWG. Bik.
Term. #10 SS
Term. .25 FISO
16 AWG. Blk.
Term. .25 FISO

Qry.

G 4L I Y

[ R, S, NN G

2-76

American-Lincoln
MPV 60

| J
e




08 AdW
U[0DUI-UED By

1.¢

LOG6/0LFL-D

BN =

"ON AIM

845¥0-002
9e9ro-00-2
96020-€1-/
5Sv.20-06-8

011-5680

HIHIAINN 1dvd

alIMm

dweln
sseuwieH Apog

eling W 9sL”
jelng 4 961

NN W i
— — ﬁ

NOILdRIDS3A

08
N

S280H
———— ‘OAH OL SEINEVH 3IL
m } NMOHS SV §# NV #
= SWILI HLIAM 30V 13
S / QNY STUNIAEIL
S / SNILSIXT 440 LND @
S ONO.
\ \
] 1 ]
J 7
/\r NHOH _.H_ h\ Y
S ?@ + .
HOLYNLOY T
F1LLOYHL o
[ -
g @
L
9 \ll‘
S
v N
m HOLIMS
v HIAOH
INISNT NO
e LS TYNINEAL
—
L
I A HOLIMS
! nuoH @
!
e
FSOH
"OAM QL SSANYYH 311

¥3.014 43990712

- uo0

HOlIMs
K ¥3ddOMH

vl

VIR
P iy 4 RN
\ ¥
e = \

P

Cson [

"UAH 01 SS3NHVYH 3L

LHO
OvaH 1

LHON
Qvad
i

(SYD) ONILNOY SSANAYH TVIINLIT13



DECALS - PARTS LIST
FaiaN
KEY NO. PART NUMBER DESCRIPTION QTyY. }
1* REF ATF/Dextron Fluid Only 1
2 8-18-00490 Bi-Directional Pedal/horizontal 1
3< 8-18-00487 Blank Square-Option Covers 1
4* . REF Gasoline Only {Gas models) 1
REF Diesel Fuel Only {Diesel models) 1
5* REF Do Not Use with Flammables 1
6* REF Exhaust Warning (G, LP, D) 1
7 REF Fire Hazard-Fuel Could Explode (G, D) 1
8" REF Moving Belts-Stay Clear (G, LP, D) ]
9* REF Moving Fan Blade-Stay Clear (G, LP, D) 1
10 8-18-005056 Throttle 1
1* REF Patent/Patents Pending 1
12 REF Read Cperator's Manual 1
13 REF Surface Hot-Stay Clear (G, LP, D) 1
14* REF Turn Off-Lock Wheel 1
15* REF Cover/Hopper Could Close 3
16 REF Split Rim {pneumatic tires} 3
17 REF Pinch Point-Stay Clear 6
18 8-18-00527 ALTO 1
19 8-18-00525 American-Lincoln (medium) 1
20 8-18-00524 American-Lincoln (small) 2
21 8-18-00529 MPV 60 1 )
2 REF Serial Plate 1
23 7-50-05136 Non-Skid 3
24 8-50-05055 Non-Skid 1
25 2-00-04115 Rivels 2

*Contained in Warning Decals Kit: 0760-858

<Can be ordered separately butis also included in 0760-859

C1440A/1003

2-78 American-Lincoln
MPV 60




DECALS - EXPLODED VIEW

American-Lincoln
MPV 60

2-79




TOTAL STEEL PACKAGE - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION ary. ] ),
1 8-08-07063 Bumper, Front 1
2 8-16-07378 Side Cover (LH} 1
3 - 8-16-07377 Side Cover (RH} 1
4 8-08-00850 Bracket (RH) 1
5 8-08-00851 Bracket (LH}) 1
5] 8-16-07402 Front Cover 1
7 8-16-07401 Top Cover 1
8 8-08-00852 Bracket, Bumper Guide (RH) 1
9 8-08-00853 Bracket, Bumper Guide (LH} 1
10 8-66-05013 Roller Bumper 2
1l 8-70-05304 Pin, Roller Bumper 2
12 2-00-02444 Roll Pin, 3/16 x 1.750 2
13 2-00-02436 Cotter Pin 2
14 2-95-04182 Nut, Fiber 12
15 7-23-03092 Washer 4
16 8-31-06078 Handle 1
17 8-29-00240 Gasket 1
18
19 8-29-00278 Gasket 1
20 8-29-00279 Gasket 1
21 8-10-00027 Cable 1
22 8-08-00886 Bracket-Latch 2 )
23 8-41-00040 Latch, Top Cover 3 o
24 8-79-00098 Strap, Handle 1
25 8-05-07091 Latch Bar 2
HARDWARE USED:
H10 2-00-00519 Lock Washer, # 10 Med. HS 2
H12 2-00-01246 Nut, Hex Fiber insert #10-24 2
H17 2-00-00205 Screw, 1/4-20 x 1.0060 HHC 8
H22 2-00-02589 Screw, 1/4-20 x 2.000 HHC 2
H25 2-00-00594 Nut, Hex 1/4-20 x 437 x .218 4
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 8
H27 2-00-03702 Washer, .625 x .281 x .063 4
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 12
H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 4
H52 2-00-00402 Flat Washer, .750 x .390 x .094 4
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 4
H115 2-00-03063 Screw, #10-24 x .750 THM 2
H126 2-00-03466 Screw, #10-16 x .500 2
H189 2-00-00460 Flat Washer, .437 x .192 x .031-s 2
H225 2-00-04851 Washer, Engine Mount 16
C-1167/9901
RN
o]
2-80 American-Lincoin
MPV 60




TOTAL STEEL PACKAGE - EXPLODED VIEW

C1167/9901

2-81

n-Lincol

America

MPV 60



NOTES

2-82 American-Lincoln
MPV 60




TABLE OF CONTENTS - CHAPTER 3
BIOOM OPtIONS uiveirei ettt ettt et et e s et b e e te e e e e s e e e e be e e e e e ete s e e s emeennsse et e s eaee e nneenaeean 32
v Side Broom Spotlight ... e e v e e s e rn e e v e e rn e et e e eae 33
Skirted Vacuumized Side BrOOME ..........coiri v iercins v e e s s e s rar e e s te e s e n s e saae e enrns 34
Back-Up Alarm Option ..o et et e e et et e e e et et e aeae e et e nbn s 36
Brake Light OO ..o e e s st b a b as ot b abssb b s e em b e s e eaee b e e e e e meemennes 38
Rear Work LIGhEOPUON ...ttt et ettt e et sete et e e s s e s e arraneen srsrnnree e e s errmnraes 310
L02= 1+ R 601 110 T U OO 312
Cab Dome Light OPlON ..ouee e e e s b ae e e e e 314
L=l o= T O o (1T T O 315
LO2=T o1 B oo USROS UUSUNURRR RN 316
Cab EleCtriCal ASSEIMDIY ..ot rrree e rbre et e e e s b e e e e e aes sasbs b e e e eeas s iarbrbta e e e sasarbebeaans 318
Cab HEater QPUION ...vvi i s etk tt s e s ea s e s b e e e enbeae e e e e om et er e eaeeeeean 320
Cab Windshield Wiper Oplion ... v cr e s e e s vt er e e e s s an e sarensaan 3-22
Overhead GUAR OPHON ... e e e e e e e e e e e s eeeeseem st nssmnee s eeestnnstaseeseennnes 323
Strobe Light with Overhead GUEKD ... ..o ettt et eeas e e e e e smnes 3-24
Strobe Light with out Overhead GUard ... ... e e e s ae e s 3-26
Fire ExtinguiSher OPION .....cooori e e e e e e e e et e e e e ea e e e e e st e er e e s e msmaeaeeeeenn 3-28
Heavy Duty Alr Cleaner QPO . ... e ettt et e e e e eae e e e e enanneeeeeean 3-29
PUISEAIF OPLION ... et rrr e e s e e s e e s te s s re e e e e e s s teee e mnes 3-30
B =T Y £ Yol 007 < o 1o U 3-36
3 el o g o 4o o U U OO 342
LP Reguiator & Carburetor OpHOn .. ittt e e e e e e e evvnmnee s 3-44
Prototectoseal Gas Cap OplON ... e rrrer e e rer s s s ree e rae e s e eee saaenssrees 3-46
Purifier MUTTIBI ODHON L. e ee e e e et ee e e e e e emrmeaesaesmrenean 347
Retractable Seatbelf Opon ...t e e en 348
SUSPENSION SEALOPLION ...ciiiii e e et rrr s ree s rsre s e s e v e b e e s e eee s s bbesseesneensanbrenann s 349
) SPark AITESIOr QPO .o ettt st et ame et e 3-50
Y TiE DOWN OPHON -__...coorcrererers s esare e s s bbb bbb 3-51
A Front Solid Cushion Tire OPplion ... ...ttt e ettt e et st aae e s em e mramr e s s erees 3-52
Rear Solid Cushion Tirg Oplon ...t e e et rr v e e e e rrnr e e s e e e sranenre s 3-53
TUMN SIGNRBI OPHOM v ettt st et oot eer e eeeeeen st eeeeeeeseeemstnsaeeeneseansenressenmsnnnes 3-54
Diesel Spare Parts Kil ... s rrerrs e e s se e e er e e s s st e s sra e v s e e e s anben e sarbes 3-56
e E R T Trc Y 2= Ta - L TR 3-57
3ol = OO U OSSPSR 3-58
B =T =T 1 O OO U 3-62
American-Lincoln 3-1
MPV 60




BROOMS OPTION

C1158
KEY NO. PART NUMBER DESCRIPTION QTy.

1 8-08-03217 Proex and Wire Main Broom Rel.

1 8-08-0321% Nylon Main Broom Ref.

1 8-08-03220 Nylon, High Density Main Broom Ref.

1 8-08-03221 Fiber and Wire High Density Main Broom Ref.

1 8-08-03218 Poly and Wire Main Broom Ref.

1 8-08-03232 Nylon Ref.

2 8-08-03212 Black Prolene Side Broom Ref.

2 8-08-03211 Nylon Side Broom Ref.

0880-439
Wire Bristle Side Broom Option

3 8-08-03199 Wire Side Broom 1

4 8-58-05248 Plate 1

5 2-00-04121 Screw #10 - 13 x.750 RHW 3
C1158 %
32 American-Lincoln

MPV 60




i

SIDE BROOM SPOTLIGHT

g niEd

KEY NO.

G W=

6
7

C1141/9901

C141

3-61-00189 WIRE, 16 AWG BLACK

Side broom spotlight
OPTION NO. 0880-594

PART NUMBER DESCRIPTION
8-40-05049 Light

8-20-06038 Duct, Wire
8-20-06037 Duct, Wire
2-00-02303 Washer, Internal Lock
2-00-04282 Ring Terminal
2-00-04578 Terminal

2-00-01128 Butt Splice

o

SIDE BROOM LIGHT

=

American-Lincoln
MPV 60

3-3




SKIRTED VACUUMIZED SIDE BROOM - PARTS LIST

KEY NO.

29e%¥2 G rHEren e

T
12°
13
14+
15"

HARDWARE USED:

Hi5
H25
H48
H&0
H33
H72

C-1169a/9901

OPTION 0880-607
0880-712 TOTAL STEEL

PART NUMBER DESCRIPTION
8-33-05144 Broom Guard
8-33-05146 Broom Guard
8-08-00864 Bracket, Broom Guard
8-25-08216 Flap

8-25-08224 Flap

8-25-08266 Flap

8-25-08227 Flap

8-13-07155 Clamp
8-13-07156 Clamp
8-13-07157 Clamp
8-13-07158 Clamp
8-13-07159 Clamp
8-03-02043 Hose Adapter
8-33-02357 Hose

8-20-00253 Gasket
2-00-02217 Clamp, Hose
2-00-05261 tnsert- - 20
2-00-05347 Insert-3/8 - 16

*USED ON TOTAL STEEL MACHINES
AUSED ON BOTH TOTAL STEELAND REGULAR MACHINES

2-00-00221 Screw, 1/4-20 x . 750 HHC
2-00-00594 Nut, Hex ¥- 20 x 437 x .218
2-00-00233 Screw, 3/8-16 x 1.000 HHC
2-00-00234 Screw, 3/8-16 x 1.500 HHC
2-00-02310 Lockwasher Split .375 Cad. Pl
2-00-00518 Lock Washer, Helical Spring

= NN = N = )W —_ A A A s A A
—
~

®3

W MNOXW
et 4 put'4

American-Lincoln
MPV 60




SKIRTED VACUUMIZED SIDE BROOM - EXPLODED VIEW

REF HOPPER

LOCATE (4) CENTER PUNCH MARKS.
ORILL ()@ 261 HOLES TO

MOUNT ITEM 10

REMOVE KNOCKOUT

NOTE: SILICONE TUBE (ITEM 10)
NOT WELDED

LOCATE (5) CENTER PUNCH MARKS AND
DRILL {4} & 281 HOLES AND {1}
3 2.00 HOLE TO MOUNT ITEM 10

REF HOPPER 15

LOCATE CENTER PUNCH MARKS ON HOPPER
APPROX. 5° UP FROM BOTTOM. UPPER CP
MARKS USED WITH PLASTIC BUMPER. LOWER
CP MARKS USED WITH TOTAL STEEL BUMPER.
DRILL 2 .390 HOLES AT ASSEMBLY

4 - HOLES L.H. SIDE, 6 - HOLES FRONT.

\\ww/ 4

ON MACHINES WITH PLASTIC BUMPER
LOCATE CENTER PUNCH MARKS (2) IN
FRONT BOTTOM OF SiDE BROCM POCKET
AND UPPER (2) IN'R.H.. SIDE OF HOPPER.

DRILL @ 531 HOLES {4) PLACES

TO MOUNT ITEM 1.

ON MACHINES WITH TOTAL STEEL BUMPER
LOCATE CENTER PUNCH MARKS LOWER (2)
IN R.H. SIDE OF HOPPER. DRILL & 531
CH185A/0705 HOLES (2) PLAGES. USE THESE (2) HOLES

AND (2) HOLES IN STEEL BUMPER TO MOUNT
ITEM 1.

American-Lincoln 3-5
MPYV 60




BACK-UP ALARM OPTION - PARTS LIST

KEY NO.

G Wk -

HARDWARE USED:

H9
H15
H26
H27
H89
H121

C1140/2901

Back-up alarm
OPTION NO. 0880-593

PART NUMBER DESCRIPTION

8-11-00044 Cap, Instrument Panel {Boot)
8-64-00008 Circuit Breaker, 15 amp
2-00-00501 Washer, Internal Lock
8-82-00058 Switch

8-08-02040 Bracket, Back Up Alarm Switch
8-32-09008 Alarm, Back Up

2-00-00828 Ring Terminal

8-90-07434 Wing Wire

8-11-00015 Terminal

2-00-04742 Terminal

2-00-04626 Terminal

2-00-04578 Terminal, Male Builet
2-00-00828 Ring Terminal

2-00-00426 Fiat Washer, .500 x .219 x .063
2-00-00221 Screw, ¥ - 20 x .750 HHC
2-00-00641 Nut, ¥ - 20 Insert Fiber
2-00-03702 _ Washer, 625 x 281 x .063
2-00-01372 Nut Fiber Insert, #8 - 32 Steel
2-00-00080 Screw, #8 - 32 x 1.500 RHM

aTy.

N - =0 - Y

e

MNEAENNN B

American-Lincoln
MPV 60

M




BACK-UP ALARM OPTION - EXPLODED VIEW

PN :
[ [ ——

—

C-1140

3-7

American-Lincoln
MPV 60




BRAKE LIGHT OPTION - PARTS LIST

KEY NO.

L4 IR UL %

= O 0~ M

HARDWARE USED:

H9
H26
H8a
H121
H122

C1150/9901

OPTION NO. 0880-617

PART NUMBER DESCRIPTION
8-82-00058 Switch

8-11-00044 Cap, Instrument Panel Boot
8-64-00008 Circuit Breaker, 15 amp
8-13-07132 Clamp, Brake Switch
8-08-00818 Bracket, Brake Switch
8-00-07434 Wing Wire

811-0015 Terminal

2-00-04742 Terminal

2-00-04626 Terminal

2-00-04578 Terminal

2-00-05291 Bulb, Brake Light
2-00-00426 Flat Washer, .500 x .219 x .063
2-00-00641 Nut, 1/4-20 Insert Fiber
2-00-01372 Nut, Fiber Insert #8-32 Steel
2-00-00090 Screw, #8-32 x 1.500 RHM
2-00-05216 Screw, 1/4-20 x 5.000 HHC

UL S, N QL G ¥

_— A AN A A

Service Part)

RNNNNN

American-Lincoln
MPV 60




BRAKE LIGHT OPTION - EXPLODED VIEW

H121

H122

oy
[T Ty
ﬁ/ .

H9 H89

3-61-0018% WIRE 16 AWG BLACK,

C1150

3-61-00189 WIRE, |6 AWG BLACK,

American-Lincoln 3-9
MPV 60




REAR WORK LIGHT OPTION - PARTS LIST
OPTION NO. 0880-595 \ j‘
KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-40-05049 Light 1
2 2-00-00491 Grommet 2
3 8-82-00053 Switch 1
4 8-41-03004 Lens, Work Light 1
5 8-20-068037 Duct, Wire 1
6 2-00-02303 Washer, Internal Lock 1
7 3-61-02014 Convoluted Tube 1
8 2-00-04578 Terminal 1
g 2-00-01128 Butt Splice 1
10 2-00-04282 Ring Terminal 1
C1142/9801
v\_. /‘w
3-10 American-Lincoln
MPV 60




L /
s

REAR WORK LIGHT OPTION - EXPLODED VIEW

3-61-00189 WIRE, 16 AWG BLACK,
WORK
(&) L1GHT
— (D

C1142

American-Lincoln 3-11
MPV 60




CAB OPTION - PARTS LIST
OPTION 0880-602 SHT. 1 & 2 : }
KEY NO. PART NUMBER DESCRIPTION Qry.
1 8-09-05001 Cab Weldment 1
2 8-90-01003 Window, Front 1
3 8-90-01004 Window, Side 1
4 3-73-00082 Seal, Glass .13 8t'l x .19/.25 Glass 35
5 2-00-00240 Screw, 1/2-13 x 1.250 HHC 2
6 2-00-02312 L.ock Washer, 1/2 H.5. Med. 2
7 2-00-04604 Plug Button 1
8 3-73-00056 1/8 x 1/2 C.C. Spring. w/Adhesive 18
9 3-73-00075 Gasket, Straight Seal 15
10 2-00-00644 Nut, Hex 5/16-18 Fiber Insert 2
k! 2-00-00405 Flat Washer, 1.063 x .531 x .094 2
12 2-00-00409 Flat Washer, .687 x .344 x .062 2
13 8-45-05009 Lug, Striker 1
14 8-16-07365 Seat Deck 1
15 2-00-00207 Screw, 5/16-18 x 1.250 HHC 2
16 3-73-00061 Gasket, 80° Seal 13
17 2-00-05315 Screw, 1/4-14 x 1,000 TEKS 2
18 2-00-03702 Flat Washer, .625 x .281 x .063 4
19 8-81-00178 Brace 1
20 2-00-00234 Screw, 3/8-16 x 1.500 HHC 1
21 2-00-00402 Flat Washer, .750 x .390 x .094 6
2 2-00-00233 Screw, 3/8-16 x 1.000 HHC 2 )
23 2-00-02310 Lock Washer, 3/8 H.S. Med. 3
24 2-00-02360 Nut, Hex 3/8-16 x .562 x .328 3
25 8-90-01005 Window, Rear 1
26 8-18-03025 Adj. Louver Vent Cover 1
27 2-00-03042 Screw, 1/4-20 x 1.500 HSHC-Black 4
28 2-00-00221 Screw, 1/4-20x . 750 HHC 10
29 8-24-04141 Filter 1
30 2-00-00518 Lock Washer, 1/4 H.S. Med. 8
31 8-33-05140 Clamp, Filter 1
32 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 7
33 8-33-05139 Blower Housing 1
X 2-00-00641 Nut, Fiber Insert, 1/4-20 9
35 0882-055 Motor 1
36 8-23-00015 Blower Assembly 1
37 8-75-01205 Spacer 4
38 8-90-01001 Canopy Window 1
39 8-34-09026 Cab Insulation, Top 1
40 2-00-0051 Lockwasher, 1/4 Int. 1
41 8-34-09019 Insulation Seat Deck 1
42 8-34-09036 Insulation-Cab Left Side Interior 1
C-1191/9901
R
3-12 American-Lincoln
MPV 60




CAB OPTION - EXPLLODED VIEW

\\2:5./.‘

C-1191

3-13

American-Lincoln
MPV 60



CAB DOME LIGHT OPTION

OPTION NO. 0880-616
KEY NO. PART NUMBER DESCRIPTION QTry.
1 840-05031 Dome Light 1
2 2-00-00491 Grommet 1
3 2-00-04578 Terminal, .156 Male Bullet 1
4 2-00-00044 Screw, # 8-32 x .500 RHM 3
C1164/9901 S
3-14 American-Lincoln
MPV 60




CAB FAN OPTION

H6

C1163/9507

KEY NO.

1

2

3
HARDWARE USED

H6

C1163-9507

OPTION NO 0880-615

PART NUMBER DESCRIPTION
8-23-00016 Defroster Fan

2-00-04578 Terminal, . 156 Male Bullet
2-00-04200 Grommet

2-00-00049 Screw, #10-24 x .500 RHM

American-Lincoln
MPV 60




CAB DOOR - PARTS LIST
OPTION 0880-602 SHT 2 ;
KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-12-08065 Door 1
2 8-32-00048 Hinge 2
3 2-00-00419 Flat Washer 625 x .328 x .032 8
4 8-90-01002 Sliding Window 1
S5 7-31-06066 Handle Grip 1.00 x .250 1
6 3-73-00054 Edging 1
7 §-41-00062 Doaor Latch 1
8 2-00-00044 Screw #8-32 x .500 RHM 4
9 8-31-06089 Latch Handle 2
10 2-00-00460 Flat Washer, .437 x .192 x .031 4
11 7-76-00051 Spring 1
12 7-23-03048 Washer, Bevel 3
13 3-73-00024 Edging 1.5
14 8-16-07368 Cover, Door Linkage 1
15 8-34-09027 Insutation, Cab Door 1
16
17 3-73-00082 Seal, Glass.13 St'l x .19/.25 Glass 35
HARDWARE USED:
H13 2-00-00054 Screw, 1/4-20 x .500 RHM 1 )
H15 2-00-00221 Screw, 1/4-20x . 750 HHC 1
Hz20 - 2-00-00203 Screw, 1/4-20 x 1.500 HHC 1
H24 2-00-00220 Screw, 1/4-20 x .625 HHC 1
H25 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 3
H27 2-00-03702 Washer, .625 x .281 x .063 4
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 4
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 4
H72 2-00-00518 Lock Washer, Helical Spring 4
H&9 2-00-01372 Nut, Fiber Insert #8-32 Steel 4
H93 2-00-00222 Screw, 1/4-20 x 1.250 HHM 1
C-1192/9901
L4
3-16 American-Lincoln
MPV 60




r/ i
;|
£
%
\‘n..

CAB DOOR - EXPLODED VIEW

C-1192

American-Lincoln
MPV 60

3-17




CAB ELECTRICAL ASSEMBLY - PARTS LIST
OPTION 0880-602 SHT. 1 )
KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-16-07364 Access Cover 1
2 2-00-00054 Screw, 1/4-20 x 500 RHM 8
3 7-82-00011 Switch, 4 Position Rotary w/Mtg. Nut 1
4 2-00-00501 Lock Washer, % INT. 1
5 7-39-00019 Knob 1
6 8§-18-00449 Decal, Fan 1
7 8-18-00422 Decal, CB-11 1
8 7-64-00022 Circuit Breaker, 20 Amp. 1
9 8-11-00044 Boot 1
10 2-00-00039 Screw, #10-24 x 1.000 RHM 1
11 2-00-00605 Nut, Hex MS #10-24 x .375x.125 1
12 2-00-01246 Nut, Hex Fiber Insert, #10-24 1
13 2-00-04937 Wire Tie 1
14 0885-117 Cab Harness 1
15 2-00-01915 Grommet 1
16 8-20-06038 Wire Duct, 36" 1
17 2-00-04281 Terminal, #10Stud, 14-16ga. Ins. Ring 1
18 2-00-03418 Terminal, 1/4 Spade (Female Insutated) 1
19 2-00-00421 Grommet 1
20 2-00-04578 Terminal, Bullet (Male) 3 3
21 2-00-04626 ' Terminal, Bullet (Female) 3
22 2-00-00828 Terminal, 1/4 Non-Ins Ring 14-16 ga. 1
23 2-00-01128 Terminal, Butt Connector 1
24 3-61-00193 16 ga., Red Insulated Wire 1
25 8§-64-00008 Circuit Breaker, 15 amp. 1
26 2-00-00594 Nut, Hex 1/4-20 x 437 x .218 1

C-1193/9901

et

3-18 American-Lincoln
MPV 80




CAB ELECTRICAL ASSEMBLY - EXPLODED VIEW

BLOWER MOTOR
{PRESSURIZER} ~

(L1
ra
YELLOW /o
,

2

REAR VIEW

L
TO BLOWER HOUSING Y

e

U Fosras Gpwape | RoR.
ca?

= chy TRa o4 !
b T 1A DA WA WA W 1A i

BACK VIEW OF '\ \25
GBS INSTRUMENT PANEL 18
};\\_ -
American-Lincoln 3-19

MPV 60




CAB HEATER OPTION - PARTS LIST

OPTION NO. 0880-603-1

KEY NO. PART NUMBER DESCRIFTION QTY.
1 2-00-03404 Hose Clamp 2
2 8-03-00055 Adapter Fitting 1
3 2-00-03407 Hose Clamp 10
3 2-00-03407 Hose Clamp 4]
4 2-00-03059 Screw, #10-24 x .38 RHM 2
5 2-00-00519 Lock Washer #10 Med. H.S. 2
6 2-00-00426 Flat Washer, .500 x .219 x .063 8
7 7-25-02040 Fitting %2 NPT x 5/8 Hose 3
& 2-00-04328 Street Elbow 2 NPT 4
g* 2-00-04328 Street Elbow 2 NPT 3
9 8-18-00331 Decal - Heater 1
1o 3-71-00125 Hose - Heater 5/8 1.D. 25
10* 3-71-0125 Hose - Heater 5/8 1.D. 20
1 8-88-00043 Valve 1
12» 2-00-05318 Fitting - Union, Barb 5/8 1.D. Hose 2
13 8-08-00893 Heater Bracket 1
14 8-33-05141 Blower Housing Door 1
15 §-33-05142 Blower Housing Door Handle 1
16 8-32-00052 Hinge (R.H.) 1
17 8-32-00053 Hinge (L.H.) 1
18 8-55-08135 Cab Heater Door Pivot Fin 1
19 8-13-07094 Conduit Clamp 2
20 8-16-07403 Cover 1
21 8-62-01015 Heater Core 1
22 2-00-01994 Screw, TF/RH #8-15x .75 Type A 4
23 2-00-00220 Screw, 1/4-20 x.62 HHC B
24 2-00-03702 FW. - .625x.281 x .063 4
25 2-00-00518 L.W. - % HS Medium 6
26 2-00-01246 Nut, Hex Fiber Insert #10-24 8
27 2-00-00006 Screw, #10-24 x .63 FHM 4
28 2-00-00049 Screw, #10-24 x .50 RHM 4
29 2-00-00641 Nut, 1/4-20 Fiber Insert 2
30 8-21-04015 Edging 1
31 8-21-04034 Edging 1
32 8-21-04039 Edging 1
33 2-00-02474 Pipe Plug, % NPT 1
34* 2-00-04638 Nipple 3/8 x Y2 NPT 1
35 2-00-04616 45° Elbow Y2 NPT 1
* = USED ON DIESEL MACHINES ONLY
A = USED ON GAS MACHINES ONLY

C1166/9901

3-20 American-Lincoln

MPV 60




CAB HEATER OPTION - EXPLODED VIEW

B"
TO HEATER

o

C1166/9811

American-Lincoln
MPV 60

3-21




CAB WINDSHIELD WIPER OPTION

KEY NO.

LR SR L L R

6

HARDWARE USED:

H9

H11
H12
H74

C1165/9901

C-1165/8901

PART NUMBER

8-82-00061
0882-056

8-03-04315
8-06-03004
2-00-03418

8-18-00424

2-00-00426
2-00-00605
2-00-01246
2-00-03170

WIPER SWITCH CONNECTICN

OPTION NO. 0880-614

DESCRIPTION

Wiper Switch

Wiper Motor

Wiper Arm

Wiper Blade

Terminal, .25 FISO Female

Decal, Windshield Wiper

Flat Washer, .500 x .219 x .063
Nut, Hex MS # 10-24 x .375x .125
Nut, Hex Fiber insert # 10-24

Flat Washer, 1.500 x .750 x .125

L~ =

—_—

W o= =

322

American-Lincoln
MPV 60




AT

s

OVERHEAD GUARD OPTION

KEY NO.

Gl W =

HARDWARE USED:

H48
H52
H57
HG3

C1152-1/9501

PART NUMBER DESCRIPTION

8-30-05174 Overhead Guard, Top Weld
8-30-05172 Overhead Guard, Leg Weld R.H.
8-30-05173 Overhead Guard, Leg Weld L.H.
2-00-05134 Plug Button

2-95-04182 Nut, Fiber

2-00-00233 Screw 3/8 - 16 x 1.000 HHC
2-00-00402 Flat Washer, .750 X .390 X .094
2-00-00240 Screw, % -13x1.250 HHC
2-00-02312 Lock Washer, *2 HS Med.

OPTION NO. 0880-601

aTy.

[o's B o« IS QUG

N

American-Lincoln
MPV &0

3-23




STROBE LIGHT WITH OVERHEAD GUARD OPTION - PARTS LIST

HARDWARE USED:

H12
H17
H72
H115

C1145/9901

OPTION NO. 0880-600 (Amber Strobe)
OPTION NO. 0880-599 (Red Strobe)

PART NUMBER

8-40-05036
8-40-05020
8-58-05228
8-20-06036
2-00-01915
2-00-05261

2-00-00491
2-00-04281
8-90-07434

‘8-11-00015

2-00-04578

2-00-04626
8-11-00044
8-64-00008
2-00-04200

2-00-01246
2-00-00205
2-00-00518
2-00-03063

DESCRIPTION

Strobe, Amber
Strobe, Red

Panel, Light Support
Puct, Wire
Grommet

Threaded Insert

Grommet
Terminal
Wing Wire
Terminal
Terminal

Terminal

Cap, Boot

Circuit Breaker, 15 amp
Grommet

Nut, Hex Fiber Insert #10-24
Screw, 1/4-20x 1.000 HHC
Lock Washer, Helical Spring
Screw, #10-24 x .750 THM

oo b

3-24

American-Lincoln
MPV 60




STROBE LIGHT WITH OVERHEAD GUARD OPTION - EXPLODED VIEW

C1145-1/9704

American-Lincoln 3-25
MPV 60




STROBE LIGHT WITHOUT OVERHEAD GUARD OPTION - PARTS LIST
OPTION NO. 0880-598 (Amber Strobe) /
OPTION NO. 0880-597 {Red Strobe) '
KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-81-00173 Light Pole 1
2 8-40-05036 Strobe, Amber 1
8-40-05020 Strobe, Red 1
3 2-95-04182 Nut, Elastic Stop 2
4 8-64-00008 Circuit Breaker, 15 amp 1
5 8-11-00044 Cap, Instrument Panel Boot 1
6 2-00-00491 Grommet 2
7 2-00-05134 Plug Button 3
8 8-90-07434 Wing Wire 1
9 8-11-00015 Terminal 1
10 2-00-04578 Terminal 2
1 2-00-04626 Terminal 2
12 2-00-04742 Terminal 1
HARDWARE USED:
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 2
H48 2-00-00233 Screw 3/8 - 16 x 1.000 HHC 2
H115 2-00-03063 Screw, #10-24 x . 750 THM 2 "\._}
C1144/9901
£
3-26 American-Lincoln
MPV 60




STROBE LIGHT WITHOUT OVERHEAD GUARD OPTION - EXPLODED VIEW

0 BLACK

O no

O
CB-g( ENGINE TERMINAL STRIP
@]

C-1144-1/9704

American-Lincoln 3-27
MPV 60




FIRE EXTINGUISHER OPTION

KEY NO.

N =

C1147/9901

C114719811

OPTION NO. 0880-609

PART NUMBER

8-83-04033
2:95-01998

DESCRIPTION

Fire Extingquisher
Screw, #14-10 x .750 T/F R.H.

I = E

3-28

American-Lincoln
MPV 60

R




HEAVY DUTY AIR CLEANER OPTION

-~~~ END CAP

2 AIR  CLEANER
T T

T
o

_ 7 -
_ @) » TO CARBURETOR

C1155
OPTION NO. 0880-369
KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-23-03064 Wing Nut Assembly 1
2 8-24-04111 Filter Element 1
C1155/9901
American-Lincoln ' 3-29

MPV 60




PULSE AIR OPTION - PARTS LIST
OPTION NO. 0880-637 (GAS & LP MACHINES) ;
OPTION NO. 0880-667 (DIESEL MACHINES) N
SHT10F 3
KEY NO. PART NUMBER DESCRIPTION Qry.
1 8-48-00020 Manifold (Weldment) 1
2 8-24-04154 Filter 1
3 8-20-06040 Filter Duct {(Weldment) 1
4 8-78-05024 Stop 1
5 3-73-00050 Gasket, {(4pcs) g
6 0890-006 Compressor 1
7 0782-091 Motor 1
8 8-88-00061 Valve - Pilot Operated 3
9 8-56-05080 Fitting - 1" NPT Close Nipple 3
10 2-00-03859 Fitting - Reducer 1 - 3/4" NPT 3
1 8-13-07149 Clamp - Filter Duct (LH} 1
12 8-13-07150 Clamp - Filter Duct (RH) 1
13 8-88-00062 Valve 3
14 2-00-04515 Fitting - Tee (1/4 STR) 1
15 2-00-04477 Fitting - 90 ELL 1
16 2-00-04856 Fitting 2
17 8-16-07408 Cover, V-Belt 1
18 2-00-04499 Fitting 1
19 8-56-05061 Fitting - 90 STREL 2
20 2-00-02407 Nut-Wing % - 20 Flat Type 2
21 8-80-05045 Stud 2 )
2 8-60-00165 Pulley 2
23 8-60-00171 Bushing 2
24 2-00-01062 Belt 1
25 8-33-02335 Hose - Compressor to Manifeld 1
26 8-58-05787 End Plate Assy 1
27 8-82-00063 Pressure Switch 1
28 8-33-05147 Housing-Filter Cover 2
29 8-03-03007 Alternator - 12V - 94 Amp 1
30 8-24-04157 Filter 2
3 8-33-05145 Weldment-Filter Base 2
32 8-09-01082 Bushing 1
33 8-58-05786 Plate, Comp Mig. 1
34 2-00-02471 Plug, 174 NPT 2
35 8-25-02037 Fitting 1
HARDWARE USED:
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 2
H24 2-00-00220 Screw, 1/4-20 x .625 HHC 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 4
H27 2-00-03702 Washer, 625 x .281 x .063 4
H36 2-00-00196 Carriage Bolt, 5/16-18 x 1.000 8
H37 2-00-00207 Screw, 5/16-18 x 1.250 HHC 3
H44 2-00-00530 Lock Washer, 5/16 HS Med. 11
H45 2-00-00585 Nut, Hex. 5/16-18 x .500 x .265 8
H171 2-00-02371 MNut, Hex Jam .50-13 STL. 4
C-0375/9901 R
3-30 American-Lincoln
MPV 60




PULSE AIR OPTION - EXPLODED VIEW

NI~
LT

0)HAS  Ha4

f |
e o
R
.
£
2 >,
AN
* |
»!

C0375/9811

3-31

American-Lincoin
MPV 60



PULSE AIR OPTION - PARTS LIST {cont.)
OPTION NO. 0880-637 (GAS & LP MACHINES) /
OPTION NO. 0880-667 (DIESEL MACHINES) "
SHT 2 GF 3
KEY NO. PART NUMBER DESCRIPTION ary.
1 8-64-00016 Relay 1
2 8-08-00859 Bracket - Temp SW 1
3 8-82-00056 SW - Temp Ref.
4 8-35-00021 Isclator 4
5 7-74-00002 Solenoid 1
6 7-28-00002 Fuse - B0 Amp 1
7 2-00-05261 1/4 - 20 THD Insert 2
8 2-00-04518 Fitting - 1/8 NPT Straight 3
9 2-00-04787 Fitting - 1/8 NPT Ell 3
10 3-71-00082 Hose (12" Lg.) 2
1 3-71-00082 Hose (6" Lg. ) 1
HARDWARE USED:
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 4
Hi4 2-00-00219 Screw, 1/4-20 x .500 HHC 14
H15 2-00-00221 Screw, 1/4-20 x 750 HHC 1
H24 2-00-00220 Screw, ¥a-20 X .625 HHC 2
H27 2-00-03702 Washer, .625 x .281 x .063 9
H72 2-00-00518 Lock Washer, Helical Spring 17 )
H100 2-00-03062 Screw, #10-24 x .625 THM 2
H187 2-00-00071 Screw, #10-24 x 1.250 RHM 2
C-0376/9901
A
3-32 American-Lincoln
MPV 60




)
[
o]
2
=
Lt
>
m]
w
(]
o]
-
o
>
w
s
Q
-
o
o
o
<L
w
wn
-
=2
o

3-33

C-0376/9901

American-Lincoln
MPV 60

e i,



PULSE AIR ELECTRICAL ASSEMBLY - PARTS LIST

KEY NO.

HARDWARE USED:
H24

H25
H141

C-0377/9901

OPTION NO. 0880-637 (GAS & LP MACHINES)
OPTION NO. 0880-667 (DIESEL MACHINES)

SHT 30F 3
PART NUMBER DESCRIPTION
0895-092 Harness Assy - Wire
2-00-04440 Terminal, .25
2-00-04738 Terminal, .38 Ring
2-00-04659 Terminal, .25 Ring
2-00-04284 Terminal, .31 Ring
3-61-00021 Wire 6 Awg. Black
3-61-00144 Wire 14 Awg. Black
2-00-03418 Terminal, .25 FISO
2-00-04584 Terminal, .156 Female Bullet
2-00-04578 Terminal, .156 Male Buliet
§-28-05020 Fuse, 5 AmpATC
2-00-0447S Terminal, 3-Way
2-00-04657 Terminal, .31 Ring
3-61-00188 Wire 16 Awg. Black
2-00-04281 Terminal, # 10 Ring
0875-121 Resistor Assembly
2-00-04345 Tye Raps
7-32-03019 In-Line Fuse Holder
2-00-01862 Terminal, .25 Ring
2-00-04626 Terminal, .156 Male Bullet
2-00-00220 Screw, 1/4-20 x .625 HHC
2-00-00554 Nut, Hex 1/4-20 x .437 x .218
2-00-00501 Lock Washer, int.

*Used on Gas Machines Only

3-34

American-Lincoln
MPV 60




PULSE AIR ELECTRICAL ASSEMBLY - EXPLODED VIEW

I-WAY TQ WIRE #20 N
DUST CONTROL SW,

H1i41

H2s . 5,

\" TAPE WITH ELECT. TAPE

TO PREVENT SHCORTS

3 CUT OFF RING TERM.
T THEN ADD ITEM #2

GAS ONLY-ON
DIESEL USE WIRE #12

RED (GAS) UNPLUG YELLOW
BLK. {DIESEL) L WIRE TAPE OFF
TOGROUND
QN ENG. WITH /
BATTERY () / FORD ENG
Lo HARNESS
3
SOLENOID VALVES
#1 \
o TT .
#z ' 16 wlo 8l
9 - o\
i . O olo &M
#3
‘_chlfmo—-m—ﬁ
- -

SEQUENCER MCOULE

.

8
MOTOR A\
. 20
20
ey
&t
14 E
PRESSURE SWITCH
S isAws
C-0377/8510
American-Lincoln 3-35

MPV 60




LITTER VAC OPTION - PARTS LIST
OPTION 0880-713 SHT. 1 OF 3 L)
KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-82-00068 Switch 2 Pasition On-Off & Light 1
2 8-18-00445 Decal-LitterVac 1
3 8-64-00008 Circuit Breaker-15 Amp. 1
4 2-:00-04742 Terminal, #6 Spring Spade 1
5 2-00-03418 Terminal, .25 FISO 13
6 3-61-00189 Wire, Black 16 AWG 1M
7 §-64-05009 Relay 1
8 2-00-00833 Terminal- #10 Ring 1
9 2-00-04479 Splice, 3-Way 1
10 8-33-02326 Hose, #8 ORS0-034.5 1
1
12 0875-117 Diode Assembly 2
13 2-00-04926 Fitting, 90° SAE 6 x ORS 4 2
14 8-08-00590 Bracket- Valve Mount 2
15 7-33-02189 Hose, #4 ORS 0-90° 26.007 1
16 8-88-00044 Valve 1
17 2-00-05048 Terminalk- Ring 2
18 2-00-04885 Fitting 90° SAE 8 x ORS 8 1
19 2-00-04928 RunTee ORS8x8x 8 2
20 8-33-02214 Hose, #8 ORS 0-0 29.00" 2 >
21 8-88-00042 Valve 1 e
22 2-00-04970 Fitting, Strt. SAE 8 x ORS 8 1
23 8-18-00444 Decal- LitterVac Instructions 1
HARDWARE USED:
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 1
H22 2-00-02589 Screw, 1/4-20 x 2.000HHC 4
H26 2-00-0064 1 Nut, 1/4-20 Insert Fiber 4
H27 2-00-03702 Washer, .625 x 281 x .063 8
H100 2-00-03062 Screw, #10-24 x .625 THM 1
H124 2-00-02296 Lock Washer, #10 Ext. Shakeproof 1
C1441/9501
fi‘\ ‘‘‘‘‘ G
3-36 American-Lincoln
MPV &0




SN

LITTER VAC OPTION - EXPLODED VIEW

D
TO MAIN BROOM
TJOP FITTING ™ —
A
.
R
TO ENGINE
GROUND
TO MAIN BROOM PORT
GON CHECK VALVE
CONNECT TO
ENGINE GROUND
€-1441/970%
American-Lincoln 3-37

MPV 60




LITTER VAC OPTION - PARTS LIST (cont.)
OPTION 0880-713 SHT. 2 OF 3 j
KEY NO. PART NUMBER DESCRIPTION aTy.
1 8-81-00180 Support-Litter Vac Hose 1
2 8-89-04020 Counter Weight 1
3 7-13-07130 Cable Retainer 1
4 7-60-00160 Pulley 1
5 8-80-05047 Threaded Rod, 3/8-16 1
6 8-10-00036 Cable 1
7 8-08-00881 Bracket- Vac. Wand 1
8 7-31-06065 Edging 1
HARDWARE USED:
H15 2-00-00221 Screw, ¥-20x 750 HHC 2
H17 2-00-00205 Screw, ¥-20 x 1.000 HHC 1
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 1
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 2
H53 2-00-02310 Lock Washer, HS, 3/8-16 x 1.000 2
H54 2-00-02360 Nut, 3/8-16 Hex. 2
H55 2-00-00643 Nut, 3/8-16 Stop 2
H72 2-00-00518 Lock Washer, Helical Spring 2
¢1442/9901 )
N
3-38 American-Lincoln
MPV 60




LITTER VAC OPTION - EXPLODED VIEW (cont.)

C-1442/9709 H15

American-Lincoln 3-39
MPV 60




LITTER VAC OPTION - PARTS LIST (cont.)

HARDWARE USED:

KEY NO.

O h W=

0o ~Nm®»

-_—

0

11
12
13
14
15

16
17
18
19
20

21
22

H6
H10
H15
H26
H140

c1443/9901

OPTION 0880-713

SHT. 3 0F 3
PART NUMBER DESCRIPTION
8-16-07400 Cover
8-16-07404 Cover
8-29-00281 Gasket
8-87-02117 Hose Connnector
8-33-02359 Hose
8-87-02119 Interconnect
8-08-00883 Handle
8-87-02118 Wand Tube (Plastic)
2-95-03355 Handle-Grip
2-00-03959 Clamp-Hose
2-00-04066 Wing Screw-5/16-18
2-14-03197 Washer-Rubber
2-00-05330 Insert-5/16-18
2-00-05262 Insert- #10-24
7-23-03113 Fastener, QTR Turn
7-23-03107 Grommet
7-23-03108 Clip
8-13-07171 Bridge Clamp
8-79-00128 Strap-Bungee
8-30-05180 Guard
8-41-00040 Latch

Printof 0880-715

2-00-00049 Screw #10-24 x .500 RHM
2-00-00519 Lock Washer, #10 Med. HS
2-00-00221 Screw, 1/4-20 x . 750 HHC
2-00-00641 Nut, 1/4-20 Fiber Insert
2-00-00447 Flatwasher, 1.250 x .280 x .090

== NN NN | (N G S Gy [ N G

- N =i ek

N RN

3-40

American-Lincoln
MPV 60




LITTER VAC OPTION - EXPLODED VIEW (cont.)

C1443/9709

3-41

American-Lincoln
MPV 60



LP FORD 411 ENGINE OPTION - PARTS LIST

HARDWARE USED:

LP SERVICE PARTS:

KEY NO.

4200 R 4% B S IR

0o~

H26
H27
H36
H43
H46
H48
H98

C1149/9901

OPTION NO. 0880-707SHT 3

PART NUMBER

8-83-04016
8-41-00055
8-08-00813
8-30-05171
8-43-05005

2-95-04182
2-00-05281
2-00-05283
8-08-00895

DESCRIPTION

LP Tank

Bracket, LP Tank
Bracket, LP Tank
Guard, LP Tank Weld
Locate Pin, LP Tank

Nut, Fiber
Plug Button
Plug Button
Bracket

8-11-04023 MPV60 Ford 411 LP Kit

2-00-00641
2-00-03702
2-00-00196
2-00-00409
2-00-00644
2-00-00233
2-00-02810

2-60-02292
2-60-02293
2-60-02294

Nut, 1/4-20 Insert Fiber
Washer, .625 x .281 x .063
Carriage Bolt 5/16-18 x 1.000
Flat Washer, .687 x .344 x .062
Nut, 5/16-18, Insert Fiber
Screw, 3/8-16 x 1.000 HHC
Screw, ¥%4-20x 1.000 FHM

Hose, LP Gas (Liquid)}94.00 Lg.

Regulator
Vacuum Fuelock Filter

Qry.

B e

—_

Bl NS R

342

American-Lincoln
MPV 60

\"m._,//




LP FORD 411 ENGINE OPTION - EXPLODED VIEW

/‘r .\*
N
G 114919501 H46
American-Lincoln 3-43

MPV 60




L.LP REGULATOR & CARBURETOR OPTION - PARTS LIST
OPTION No. 0880-707 SHT 1 L
KEY NO. PART NUMBER DESCRIPTION Qry.
T 2-60-02292 Hose-LP-Gas (Lig) 94.00 (N30-3001-43) 1
2* Hose-Water 19.25 (N8-1002) 1
3 7-11-04036 Kit, Low LP Switch 1
4* Hose-Dry Gas 27.00 1
5* 2-60-02293 Regulator-Nolff N-JB (N00-0004) 1
6* Bracket-Regulator/Fuel lock Assembly (N5-0287) 1
7* Fitting- ¥4 x ¥ Hex. N PT Nipple (N21109) 1
g Fitting- 3/8 NPT x 5/8 Hose 90° (N2-1306) 2
9* Fitting- %2 NPT x 5/8 Hose 90° (N2-0021} 1
107 2-60-02294 Vac. Fuellock Fil. (NOO-0125) 1
11* Hose-7/32 Vacuum 25.00 (N8-0007} 1
12* Fittitng- 1/8 NPT x 7/32- Hose 90° (N2-1019) 1
14* 2-00-03407 Clamp- Hose Y2 to 7/8 (N3-0008)
15* Ty-Wrap 15.00 (N3-0025)
16 2-00-00207 Screw- 5/16-18 x . 750 HHC 2
17 2-00-00409 Washer-Flat-5/16 1D 2
18 2-00-00644 Nut- 5/16-18 Fibre 2
19* Y4 NPT x 3/8 Flare 45° Elbow {N2-1105) 1
20" Hose Connector 5/8 (N2-0046) 2 )
21* Female Connector 7141F (N3-0042-1) 1
22" Gasket- Fuel Purmp Cover Plate (N3-0020) 1
23* Fuel Pump Cover Plate (N3-0019) 1
24 Carburetor CA-55 {N1-0405) 1
25 Gasket- Manifold (NOO-5208) 1
26 Gasket- Intake (NO0-5201) 1
27* Fitling- #10-32 x ¥ Hose (N1-5101) 1
28 Fitting 3/8 NPT x 5/8 Hose (N2-0020) 1
29 Special Cut Air Horn Adapter (N00-4067) 1

*ltems contained in 8-11-04029 LP Kit (MPV 60 Ford 411/413)

P5176/0603

3-44 American-Lincoln
MPV 80




To L/P Carb.

LP REGULATOR & CARBURETOR OPTION - EXPLODED VIEW

Manifold

Engine ﬂ
Water <

"SR

L/P Tank_

._\}
L/
P5176/0603
EXET%QJ
/’

A
{25}

American-Lincoln

MPV 60

3-45




PROTOTECTOSEAL GAS CAP OPTION

TANK
/
/
¥
C1156 T
KEY NO. PART NUMBER DESCRIPTION TY.
1 8-11-00024 Protoseal Gas Cap 1
C1156
346 Arnerican-Lincoln

MPV 60




PURIFIED MUFFLER OPTION

-
L)
rl ]
1 [
€z
o
H I
VoA
P
S
/f
Y
Vo
|\ Sl -I X
Ll
8
C1157
OPTION NO. 0730-146
KEY NO. PART NUMBER DESCRIPTION
1 7-49-00032 Purifier Muffler
2 2-00-02476 Plug, 1/8 NPT

C1157

Qry.

American-Lincoln
MPV 60

3-47




RETRACTABLE SEATBELT OPTION

C1765/9709

OPTION NO. 0880-722

KEY NO. PART NUMBER DESCRIFTION
1 2-00-05391 Retractable Seatbelt
2 2-00-03589 Set Collar
3 §-16-07348 Seat Deck, Weldment

HARDWARE USED:

H56 2-00-00239 Screw, ¥2-13 x 1.000 HHC

H57 2-00-00240 Screw, 2 -13 x 1.250 HHC

Hé5 2-00-04936 Nut, 74 -13 Fibre Lock
C1765/9901

N = =

348

American-Lincoln
MPV 60




R—

SUSPENSION SEAT OPTION

C1154/9811

KEY NO.
1
HARDWARE USED:
H46

C1154/9901

OPTION NO. 0880-734

PART NUMBER DESCRIPTION
8-69-00019 Seat - Suspension
2-00-00644 Nut, 5/16-18, Insert Fiber

American-Lincoln
MPV 60

3-49




SPARK ARRESTOR OPTION

MUFFLER

REAR BUMPER

ALIGN HOLES AND SECURE

SPARK - ARRESTOR W/ SHEET

DRILL @ .125 ETAL SCREW
HOLE - THRU METAL SCR

C1146

OPTION NO. 0880-608

KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-81-05001 Spark Arrestor 1
C1146/9901
350 American-Lincoln

MPV 60

—




N

TIE DOWN OPTION

H62

C1151/9901

KEY NO.

HARDWARE USED:
H57
HE2
HB5

C1151/9901

H65
H62
OPTION NO. 0880-618
PART NUMBER DESCRIPTION
8-79-00125 Tie Down Strap
2-00-00240 Screw, 2 -13 x 1.250 HHC
2-00-00405 Flat Washer, 1.063 x .531 x .094
2-00-04936 Nut, 1/2-13 Fiber Lock

QTYy.

American-Lincoln
MPV 60

3-51




FRONT SOLID CUSHION TIRE OPTION

OPTION NO. 0880-610-1

KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-89-08071 Wheel Assembly, Soft Shoe Demountable 2
2 8-85-06018 Tire, Soft Shoe REF.
C1153/9901
3-52 American-Lincoln

MPV 60

l"\\_“/""

et




REAR SOLID CUSHION TIRE OPTION

C1148/9807

OPTION NO. 0880-610

KEY NO. PART NUMEBER DESCRIPTION QTy.
1 8-86-08070 Wheel Assembily, Soft Shoe Demountable 1
2 8-85-06018 Tire - 5.00 x 8 Soft Shoe REF.
C1148/9501
American-Lincoln ' 3-53

MPV 60




TURN SIGNAL OPTION - PARTS LIST

KEY NO.

—

oW

16
17

HARDWARE USED:

H8
H12
H15
Hr2
H115
H124

C1143a/9901

OPTION NO. 0880-596

PART NUMBER

8-08-00884
8-40-05046
2-00-05291
8-41-03012
8-82-00025
8-20-06037
8-41-03009
2-00-05292

8-64-00008
8-11-00044
2-00-00828
3-61-02014
2-00-00491

2-00-05261
8-90-07434
8-11-00015
2-00-04626
2-00-04578

2-00-04479
2-00-00828

2-00-00039
2-00-01246
2-00-00221
2-00-00518
2-00-03063
2-00-02296

DESCRIPTION

Bracket, Light
Turn Light

Bulb, Turn Signal, Front (Service Part}
Lens, Turn Signal, Front (Service Part)

Turn Signal Switch

Duct Wire

Lens, Turn Signal

Bulb,Turn Signal,Rear (Service Part)

Circuit Breaker

Cap, Instrument Panel Boot
Ring Terminal

Convoluted Tube

Grommet

Insert- % - 20
Wing Wire
Terminal
Terminal
Terminal

Connector
Ring Terminal

Screw, 10-24 x 1.000 RHM

Nut, Hex Fiber Insert #10-24
Screw, 1/4-20x .750 HHC

Lock Washer, Helical Spring
Screw, #10-24 x 750 THM

Lock Washer, #10 Ext. Shakeproof

NN

MNREROA

3-54

American-Lincoln
MPV 60




TURN SIGNAL OPTION - EXPLODED VIEW

RILL THRU .50¢F

E i
D 50
- 4.00 .
NOTE: SECURE WIRES TO COLUMN __/ 7
. INSTRUMENT '
WITH TY-RAPS AS REQUIRED HOUSING - -y Q 4
CENTERED
@ DRILL THRU .50&

1.00—= [»—

NOTE: FOSITION LIGHT BRKTS AT SIDE EDGES OF HOFPER
AND AGAINST BUMPER TO LOCATE HOLES 1.00" iN
FROM FRONT EDGE CF BUMPER DRILL {4} @ .390 HOLES THRU

'I_D
ey
bge—12 . prOWN
T
CB-§ O // /
N / Fuse
—-@J\) o & otn gl Tt
/ — e
P i p— e
) FLASHER J AN
BUTTSPLICE— S 7 4 s E= \\
YELLO\N% H"?EILUE % LT N
oREEN A Vi~ o Ty \
INDICATOR i — TN~ .
B _ i L;‘\\\( REAR 15 %
IR
RED | 15

RIGHT REARTS

- ct»mﬂgw--—md_ cx:r——(:y————E_ /

C1143A-9705

i o
¢ e @
7 —
FRONT TS

American-Lincoln 3-55
MPV 60




DIESEL SPARE PARTS KIT

OPTION NO. 0860-600 }
KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-25-08222 Flap, Broom Door Cuter 2
2 8-25-08198 Flap, Broom Door Inner 2
3 8-25-08164 Flap, Wheel Well 1
4 §-25-08197 Flap, Rear inside Frame 1
5 8-25-08196 Flap, Frame Rear Outside 1
6 8-24-04139-1 Hopper Panel Filter 1
7 8-25-08202 Hopper Flap 1
8 8-68-05075 Seal, Dump Door - Sides 2
9 8-68-05077 Seal, Dump Door- Lip 1
10 8-24-04106 Engine Air Cleaner Element 1
11 2-60-02242 Belt, Alternator 1
12 2-60-02241 Fuel Filter 1
13 2-60-02240 Engine Oil Filter 1
14 8-24-04118 Hydraulic Filter Element 1
15 8-68-05076 Seal, Dump Door - Foam 1
9901
£
3-56 American-Lincoln
MPV 60




———

GAS SPARE PARTS KIT

OPTION NO. 0860-574

PART NUMBER DESCRIPTION
8-25-08222 Flap, Broom Door Outer
8-25-08198 Flap, Broom Door Inner
8-25-08194 Flap, Wheel Well
8-25-08197 Flap, Rear Inside Frame
8-25-08196 Flap, Frame Rear Quiside
8-24-04139-1 Hopper Panel Filter
8-25-08202 HopperFlap

8-68-05075 Seal, Dump Door-Sides
8-68-05077 Seal, Dump Door-Lip
8-24-04106 Engine Air Cleaner Element
2-00-05248 V-Belt, Alternator
8-24-04138 Fuel Filter

8-24-04099 Engine Qil Filter
8-24-04118 Hydraulic Filter Element
8-68-05076 Seal, Dump Door Foam

QTY.

UGN N YO = AN N

— b e b

American-Lincoln
MPV 60

3-57




INDEX

ADJUS TABLE FOOT PEDAL ..o e e e e e e e e ee e e e e nneaeeneaneannnen 2-34
AURFILTER oot ee e e et e e e e et e e et e e e e e e e e e e e me ek e e e e etes beeebe s et e anrasnnte 1-38
AIRFILTER ELEMENT, CLEANING ..ot e et eeeree et eeee e e e e vs e e eseee sen e eemmnn e e memeaeemnnenen 1-38
AIRFILTER ELEMENT, INSTALLING ... oot it s e s s et sabssn s sn e eneans 1-38
AIRFILTER ELEMENT, REMOVING ... oo e e e se e e a s e e 1-38
BACK-UP ALARM {OPTION ..ot et et e sn e s re s e s s e m s e s e en smmee o een e 1-14
BACK W ARD MOV EMENT ettt e e ettt e e e e e e e e e e e e e e e e e e e e e e e ee e e e e e e e e e et s e aa e e e ae s 1-12
B AT T ERY e ettt e e e e e e e e e r e e e aean 1-39
BOLT D EN I AT ION CHA R T it e it tasa st ar e ra s rra e s raasbrsbrsrarrnrarrssrnsmarinrerssrners 1-46
BRAKE DRUMADJUSTMENT .....ocvvnneen e e ammeeeeemeeeaemaessesseaseesessestestestesasssasresensestessernrann 135
e N o Il I LY O RS 2-12
BRAKE PEDALADJUSTIMENT ... e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s seessae e e e e e e e aaeen e aneaenes 1-35
BRAKE SERVICE ..o et et st e e e ee e e ee e eaeaeeaasaeeaa e e s teeteaseasassassesrre s s s s s ararrars 1-35
BROOM CHAMBER FLAPS AND SEALS ...coocii et 2-44
BROOM CONT RO LEVER e ettt et et see e et s aea e e s s smmenssnsnsrsemsesennnan 1-15
BROOM DOOR et et e et et e e et e e e oot e e et e et e e e e et e et e s e s e s it e sa s et e e s eesssesanssesiessnsseaesaras 2-30
CHANGING LP FUEL TANK S .t e et a e ese st et a st ma e s et msasaamsamssasasenmenmnmnns 143
CHARGING SYSTEMVLIGHT ... e e e 1-13
CHOKE CONTRIOL oo et e e e e e e e e e e e e aa e es e s s s s e ms s msem s e s e mrmaemanmte 110
IR CUIT BREAKER S ... i ittt e ie e e e s e e i st st s ateatasre st e st e s be st s abeasbssearnsse s ansbnssessensnernnrnnennbnnns 1-18
CLEANING HOPPER ... ..o ooeeoe e eeeeeeee et eee e ee et e eeeeeeeeeeeee et et e et memes e me s e s msmeesnmnmans mnrmmrmnsmnnn 1-33
CONTROLAND RELIEF VALY E e iaes 2-46
COOLANT EEVEL ..o ittt it tte e e e s e st ss s b s e ee s s ar b s s raara s s rearrarserrrnrrrssssnranrenrennrnrer 1-39
DASH CONNE T HON D A G RAM et e e e e e e e e aaeean 1-48
DEBRIS HOPPER, EMPTYING ..o oot irie it rirr e rtmnaree s ssmtavesrarsarrensrerarenssaranrarsrrsrnsersrrsrnssrrsnnn 1-25
E A S oot e et eeeseatatemteseemeeseasemmeaneaneeteettenteteateataatertaaetaeaieaesaesnrnnntean 2-75
DECIMAL-METRIC CONVERSION TABLE ..ottt etteee et e ee e e st ae s ae s se s s e e aneansananes 147
DIUESEL ENGINE ...t ettt e e et e me e e e e s e e mmm e e s e e ab e et aearansnsaen 2-62
L e I S I 2-64
(] G o =ty I SRR 1-39
DRIVE SWEEPER FOR TRANSPORT ..ot it itiriii et tir st sis et sasastiesasaissasaasaesaaasaesasseasassessensananns 1-24
DUMP DOOR ciiiieiiiiiri e it isttst s etessss s tesstatsass s rtatatarsenrsrer ssranssrenntasssrrnrsssrnssrrensrnrsrnnnssrsrrnsrserennnsrnnsres 2-20
UM P DO L GH T o et e et e e e e et e maeteee e s e e e et et e eeeaeeameasaeeeeeasessensseseaseesaeananes 1-13
DU ST BAF L ..o e et e etk ae et e eseabs s eeeie et brnabeaeas e ernsbraesaanass 1-21
DUST CONTROLFILTER .oeu oo ieceoee aevaeasrvnesvarsuerenssnresssrsss s msassesnrssmssssmmsmnsnstessmssmmssemssessnssmmmmmsmnnmss 1-34
DUST CONTROLFILTER, CHANGING ...t es e e s ee e e e es rb s e s srmnsn e e e e s s e s semn s 1-34
DUST CONTROLFILTER, CHEGKING ... .ottt eeee oot e et eee e e e e ee e et e maeeaeseaseessesssassesessanennnans 1-34
DUST CONTROLFILTER, CLEANING ..ot e et 1-34
DUST CONTROL LIGHT et iieieiiesiiieitirirmesereassremsrasissetsssssseesasssrerassrssrsnrssrsssssesrressrrsnssssnrssrvsnsrnrsrnnsres 113
DU ST CONT RO S W T COH et e e et ee et e e ema e e e eaesaemaeseaesemsas amammammaassanessasesssssssnsensrans 1-15
L I Y R 1-33
DUST FLAPS, ADJUSTING ... ittt st erre s st rrarrae s asmssre s tmssesrnsrnsseasssrnssressrentssssnsrnsrsnnnsenns 1-33
DUST FLAPS, CHECKING ..o e e e et e e e e eemt e e e e e e et e mea e e amtmsaanaeaneeeanes 1-33
ELE CT RICAL ASSEMBLY RELAYS ccoiis e iieiie it ierreisis et e s rssmtsessssnr s rtenssrasrtssasrrssnssensassrannssasrnrsrernns 2-74
ELECTRICALASSEMBLY HARNESS ROUTING {DIESEL)......coiiiiiainnnieeeneseeeasie s sre e eeeeas 2-76
ELECTRICALASSEMBLY HARNESS ROUTING (GAS) ..oiiieviriroes e remr e me e e e e eeeiee e e e 2-77
ELECTRICAL CONNECTION DIAGRAM - 411443 oo e 1-49
ELECTRICAL CONNECTION DIAGRAM - DIESEL ..ot eiiiieieie s cetiianre s eseeabbesnbe e e e eeens 1-49a
ELECTRICAL SCHEMATIC DIAGRAM - 411803 oo eesees e e s e 1-50
ELECTRICAL SCHEMATIC DIAGRAM - DIESEL ... e e e 1-50a
ENGINEAIRFILTER ELEMENT INDICATOR ...ooeiiiiiiii e e e i s s anr e b s s ns 1-18
ENGINE AIR INTAKE SERWVICE ....eeeeeeee oo s e seirerreamntvesssonansss s s consssressmesensnnssnnsesssnrananmsnsseneesanes 1-37
ENGINE COMPAR TIMEN T L AT CH L oo iiiiiitiieiss i sesiesieieiiensiaesarieeseanasnaseoseeeranannssnssaseroronsnssnsaeeran 1-18
3-58 ' American-Lincoln

MPV 60

L




o,

;/_“., ‘

“narecses™

ENGINE COOLING SYSTEM SERVICE ..ot ettt e e e 1-38
ENGINE COVER oottt ettt et eeeeee e vt e eesereeasensraesassensasaessessesssosnnn 2-60
ENGINE OIL PRESSURE LIGHT ...ttt tren e s e st e st s e e e eee e 1-13
ENGINE SPEED SWITCOH ..ot e e ee e re e raens 111
ENGINE TEMP LIGHT ... et e v s e s e et s e et e bt e e e e e e et e e s ene e e e neemee i saees 1-13
FILTER PANEL LATCH ..ottt e et e ettt e e et e e e oo e e e e ae e meaaemeaaaemeeneeeeren 1-20
FILTER SHAKER ..ot ee et e ettt e e e e em et e e ee e en e e e e e e e e e e e e e eeesen 2-22
FILTER SHAKER SWWITCH ..ottt ettt eeeee e e eaaesaesneeneensens 1-15
FLAPS (WHEEL WELL} oottt ittt e e e e e e e e e en e e 242
FOOT BRAKE ..o e et e e et e e e e e e e e e e e eee e e e e e et e aeeean 1-12
FOOTPEDAL ...ttt e e s s e ee s s e s e e s e s st b et e e 2 et s e e e et e e e ea s er e ee e e e eneeeeen 1-12
FORWARD MOVEMENT oo et ee e et e et ar e e et e et e e e asearaaesreeseeeaeees 1-12
FRONT BUMPER ...ttt e et et e et e e et e e e e e e e e e e e ettt e e eee e eneenreres 2-52
FRONT WHEEL .....coiiicii e e e e e et s e s as e st e s s st e s e e e e e e e e eeeeme e e 2-24
FU B AU GE ... ettt ettt e ra e et vra s s aa e eeseesaaanansnsesaens 1-11
U B L AN e e ear e s e e ee e e et e et e st oo e et e e m e m e m et e et et et et et e e e e e e e e e e reereeen 2-56
FWD/REV CONTROL .t e e st et ettt ememe et e e e e oot e eeeaeeaeeaeens 2-32
GASOLINE/LP ENGINE ..ottt ettt ee et et et e e e e e e rearereeeereees 2-68
GLOW PLUG SWITCH e e e e e ere e v e e e e e eeassanes 1-10
HARDWARE ABBREVIATIONS oo oot ee e ee et eeaseaeeaeetaeeaeeseaeeeeeseee e eensee e 1-52
HARDWARE LEGEND .....ooooeieee et et e e e e e e e e e e e e e e e e e e e e e s e e e e s rereeereesesneen 1-53
HELPFUL HINTS FORSWEEPRING ...t reeteese s et st e e et eeceeeeeeeen e e e e eme e nereneeeaneenee 1-22
HOPPER ..ottt ettt ettt ettt e e e e e e e e e e et e et e e e e e e e e e e eenreeseesessassasaaassasssnssssssnnnsen 1-33
HOPPER . et bttt et e oot e e e e e e e e s e e e e e e e e e e e e n e reeaen 2-14
HOPPERASSEMBLY ...ttt eeees et s s e n et seatn e s en s sa s a2 e stk a e et e e ee e eee e e e e remeneenea 2-16
HOPPER COVER .ttt ettt e e e e e e e n e mnn s mtemtemseeseeaneansas 2-18
HOPPER COVER LATCH ..ttt e e en e a e e e e amn e eaeeae e 1-20
HOPPER DOORLEVER ... .ottt ettt ettt em e e e et e e e e a e e aaeeneeenenees 1-17
HOPPER FLAPS, CHECGKING ....c.neeee e e e e e e e e e e e emam e e e e en s aeemeae e e e s e enseeans 1-33
HOPPER LID _eriers s erieeees e cmee s s sttt e e e e e et e e e e e e e e e e e s e ee e e e e e ee e meeeesrasemnensaeans 1-17
HOPPER LIFTLEVER ...t e e s sss e s bmns s sat s e sme e s s et e s e e ememe e et e e e ee e e ee e e e eeens 1-17
HOPPER SAFETY ARM ...ttt ee e e er e s v s es s s snemene e aeeaeraetasaeesasaeesateneeesneensessansses 1-20
HOPPER SEALS, CHECKING ...t et e et eeee e et e e e s s eanneaaenean 1-33
HOPPER TEMP SENSOR ...t e s e aas st s e ae e e e et e e e oee e e e e e e e e e e eaeienaanaans 121
HOPPER TEMPERATURE LIGHT ..o oottt eer v vereee e e e s e e ree st s eaeeeaeaaneneseseeseeeeens 1-13
HORNBUTTON oot eieeitereereeresseesessas s et s sa s st st et s b oo ee e eeeee e s e e s oeeeee et e e aeeeeeeeeeeameereereeeesresassaen 1-10
HO S E S oo vt s e e e s bt et s ea e e e e e e e e e e e e e e e e e e e et e e e e e e e e e eeeeaarrenraeeearan aare 1-39
HOUR M ETER ..ot r e e e e et e s e e s b aa e s s s b e e ceeeremeeme e eeeme e meemeae e eeaeeeeeeaeas 1-11
HYDRAULICFILTER ...ttt e e et ver v et st aer e et ae e e rae s e et e aeess aeeaeeaneseseneresn 248
HYDRAULIC HOSE DIAGRAM ..ottt et eeee et e e e e aeae e e ereeeeeeeeeesseereees 2-72
HYDRAULIC OIL COOLER ..ottt e ee s s s st e et e e e et et ot e s e et e aneeeeeannananres 1-36
HYDRAULIC RESERVOIR LEVER SIGHT GAUGE ...t ee e eeaa s s asaae e ee e e e eenreens 1-19
HYDRAULIC RESERVOIR, DRAINING ...t e et v 1 eereeeeeressesensenean 1-36
HYDRAULIC RESERVOIR, FILLING ..ot ies s ee s e s s ettt st e se e e e e s e eeeeemeee e neeseaaeene 1-36
HYDRAULIC SCHEMATIC DIAGRAM ..o et eereeee e e e e e ereeeeeetaaeas e e e aasesasseeseesee s 1-51
HYDRAULIC SUCTION STRAINER, CLEANING ... oo ees s eeeseeereeseesss s satnmmasmeen eeeeeee 1-37
HYDRAULIC SYSTEM SERVICE ... et erverrrierrerrre e, 1-36
HYDRAULIC SYSTEM, CLEANING ..o oo e e et s st st e e e e e ee e e e e e et e e eeeae e e e e eeneeemaens 1-36
HYDRAULIC TORQUE REQUIREMENTS ...t ee e e e e e e e aeereeeneese e emmreeeeeaen s 1-45
N K et crre e e e e s e e e e e e e e be e —abaE oS aeeAtesaaatieeieonenereeeneeeeoneeeaenaeeaienenaem e e enn 3-58
INSTRUCTIONS BEFORE STARTING ...t et e eereesressessesaassaeseerassesassas e esassasnms s smmens 1-22
INSTRUMENT HOUSING ...ooeiie ettt et oo oe e e e e e eme e e e e e e eee e e e e s e mmreeensearmnne 2-50
INSTRUMENT PANEL ettt e e e e 2-49
American-Lincoln 359

MPV 60




INDEX

[ Y I 0 IO 1-11
L GHT SWWITCH ooevierrmeceeerie et et v e ee s s see et e e e ee e e eeee e e ee e e e e e emeeeeeaeeeestmsseseeesaeassasnssaeeeseesbnsansaneeans 1-10
LIGHTS AND HORN ELECTRICAL ..ot en e e n et e eme e e e raan 2-38
LOW OIL SHUTDIOWN ...ttt it it ae et aeast v s ea s s vabasa s s restevat rasrssrerssnnrenens rerserrnnsrrressrmsen 1-21
[ Ot |t 0 AU 1-42
L U EL TN S oo et e e e e oo e e e ee e et eebb e asbtbe s b abatantann an anaaan 1-42
P GG COMP ONEN T S it ittt it ettt et i e s e e absaa e s taesaesat ra s ssarssensbaransrarsarrnrsrrasrrereres 141
P G A SY ST EM oirrriierriies et irerrt e ereereeeretee e e e e ere et eee e e e eemtare—aeeeeeaesanr ——aeeteaeessatnran e aneantaiaeeaneasre 1-41
LP GAS VAPORIZER-REGULATOR QUICK CHECTK ..ottt et e ae s 1-42
L L QU D W TH D R A S ST E M .o e et e e e e et e e e et e e e e e e e e m e s e e e an e e e aeaee e 1-41
LP S AR ETY PRE CAUTIONS et it e s s e st i a e e e e e s bes s s e snesab s eneeanres 140
MACHINE DIMENSIONS ...ttt ettt ee e e ettt s es s e s e s e sre s e st es e s s abmssmssssemns seeseenenrns 1-6
MACHINE PREPARAT ION oot e ettt e e e st e e b s s s e eere s abe b s s sarasravsb s arsererns 1-7
MACHINE SPECIFICATIONS L oot ie et e e e e e er e e e e e e e e e e e e eeeee e e seeae e ae e e eaaaeaaaaeaenan 1-4
MAIN BROOM oo e e e e e e e e e e ee e e eaeae e aaeseeeaeas 1-31
MAIN BROOM ADJIUSTMENT L. et e s e e e 1-16
MAIN BROOM COMPARTMENT DOORS ..ottt et tar e e e e ee e eneen e eaen 119
MAIN BRO M DRIV ER . e e e e e e e an e eeeanaaneen s 2-5
MAIN BROOMIDLER ..o e smaeeatsssssssstssssssssssssessmssssssssssssnssnssnnees 2-6
MAIN BROOM LEVELADJUSTMENT ..o e a e as 1-31
MAINBROOMLEVER ..ottt ettt e e e ae e e e e e e e e s e e e e e s s sasas s s ses s s ansrsraneaaseeneaes 1-16
MAIN BROOM LEVER AND LIF T CABLE .ottt e et e ee s e e s e s e s et seesneemnnns 2-2
MAINBROOM LIF T FRAME .o et e e e en e 24
MAIN BROOM SWEEP HEIGHT, ADJUSTING L. ..ottt i ieran e v sersessre vebnrs s esssrrnresserersesmnes 1-31
MAIN BROOM SWEEP PATTERN, CHECKING ... eeeer e e seemtmemas s s s eeamrns 1-31
MAIN BROOM, REPLACING ..ot e e n e ae s 1-31
MAINTENANCE/TROUBLESHOOTING PULSEAIR SYSTEM ..o e e e 1-26
LI o I S 2-51
OULCOOLER ..o et e e e oo ete e emtesaesstssssssssssssssssssssstsssssnssnssnssnssnssnnsnssnssnnsnnsensnns 2-37
OPERATING INSTRUGCGTIONS ...t cescesress venrmnssresmrnsssnessssssaesanssssssssssmnmssassassmnnsnnssnssnsnnsnssnn 1-23
L0 S 0 U 31
ORI E R PA R T S .ottt e e e eeeee s e reer e e ekbeetssnmbeesssssssssstsssnstnssnssnsssssssnsnsessnssnsnnssnssnssnnsns 1-57
PARKIEN G BRAKE .. ..ottt ee e et e et ee s e ea st e sts e seeesensm s sesaesmnseemsstanasssemmrnmsanseessersnnns 1-12
PRE-S T A R T CHE K LT e ettt et ettt e e e ettt s e s s e e ae s s ba b san e e s aeares abearanieaernnbarsnranransrns 1-22
PULSEAIR SYSTEMEXPLODED VIEW ..o ettt et s s e e anas 1-27
PULSE AIR SYSTEM OPERATION{OPHON) . .vieviiieceiverrmreii e cecnnrenrrrrerssssssrmrerssssssmnrsrssessssssssnssnnseres 1-25
1| 2-66
T B 17N L T T RS PTTR 1-39
RADIATOR & SHROUD (DIESEL) <.vereeieieiiee v et ee s st e e s s e e s s s roma e e se s semsomae e s 2-54
RADIATOR & SHROUD {GBAS) ..o cee et e e e e et ee e e e e et ae et e eae s e maaeers b e s et anan s ban 2-55
[ T g N T = = 2-53
L AT 2-26
RESERVOIR ittt rireitscvis s iravres s rerssrrrereansanss seerimpemn e e eneomaams e iageaasesaesannneeasemamsae e aaaaeasanta 2-40
RETURN FILTER ELEMENT, REPLACING ..ottt eean s 1-37
AR ETY AR ottt tie e et ee e i see st v eae et s v e era v e s e s e iass e e r R R RR Areeer s nnTeR RS et e e s ranns rrrrerenarnrnn 2-39
T N o I e O N [0 S 1-8
SE AT AND FLOOR A S S E M BLY ..ottt it e te s s it ebeiatie s s st e s b baa s sttt eeraearass sranssessnsransassnsrnnsarrar 2-58
SEATPOSITION ADJUSTIMENT ..o eeeeeeeeeeeeeeeimeeeeeseeesmssmrsresmesmsrmss e aeasseasmaeasaaaseeeansaseaneasessansaasasenanas 1-14
L] AT o T T 1-28
SERVICE NS T RU G TION S oo ittt it st s ite s ra st s sr e b it e s e st bnsreabas s sesseesbes aranrassnsesnnbansnsarrenntes 1-31
3-60 American-Lincoln

MPV 60




INDEX
e SERVICE PREGAUTIONS ..o eeeee e e eeee e ee e e e e e eeseeem e e eeeemee e ee e e e eee s e eenen 1-30
(. SIDE BROOM ..ot ectrca sttt eas e ss s e et s es s s et 1-32
T SIDE BROOM ADJUSTIMENT .oeoeeeeereet et eeesteesesereeeeeseessmeaseesenaesssaseesae e sesesaesaesseseasem e eem s 116
SIDE BROOM ASSEMBLY oottt e e et et et e oo 27
SIDE BROOM HEIGHT ADJUSTMENT, CHANGING ..ot enenen 1-32
SIDEBROOMLEVER ... e eeev s s e e e esees e e s reseereseseessasesees e es et aesaesenseea s sannan 2-8
SIDE BROOM LEVER ..ot e e e e e e et e e e e e e e e 1-16
SIDE BROOM LT QY ST EM oo oot eeeeeete ettt ee e et eeeeeseeeeee s e es s eesteeaseeneneem s oo oo 210
SIDE BROOM SWEEP PATTERN, CHECKING .....ooieetoeeeeeeeee e eeeee e eev s eves e sessasess sararensenes 1-32
SIDE BROOM, CHANGING ... oot e e eee e e eee e et e e e 1-32
SPARE PARTS KIT/ DHIESEL eoe oo eeeee et eeeeee e et eaees et eeens e s et s s et e e e ee e 359
S ARE PART S KIT/ GAS oot oot eee et et e e e et e et et e e et e o2 et e e e e emrme e e e eeesem e s e s eneenre e e 341
STANDARD METRIC ENGINE TORQUE REQUIREMENTS ..ottt et eeeenes e 1-44
STARTDIESEL ENGINE ..ottt eeeee e ee e e ee et e 1-23
START GAS ENGINE ... coeeeeeeeee et ee e ettt et 1-23
START PROPANE ENGINE ...t eeeereeee e e ees et eeesess s eeees e see s eese s s s eeeeeemeraeseeses et eme et eesemeteeran 1-23
STEERING COLUMN .o e e e e e et et e ee e oo 2-28
STOP SWEEPING ..o ev oottt oot e ee et ee e e e e et o2 e e et ee et et et e emee e e e e ee e eenee e e e et e ee e eeeeee e e eee 1-24
STOPPING ..ot eee et e s e eseeeese s s e s eeatseesesassesesste e sees anteetesseases s e esemsesneeeen s eree s e s em e ereer e 1-12
STORAGE OF LP FUELTANKS <. oo oottt et ete et et e et eteee e e sesemeee et eseeee e s eeeerasrrsventesssensanerenss 1-43
SWEEP WITH THE MACHINE .o oo 1-24
SWEEPER CONTROLS/ANSTRUMENTS - oot seeees e enene 1-10
TILT STEERING LEVER oot ee e e ees e e ee e e ee e eee e e es s ar e e e mees e 1-14
TOTAL STEELPACKAGE ... et eee e eeee et ee e ee e e e ee e et eeeee s e rmes e e s et esemeesemeees s em e em e e eneeene 2-80
TURN SIGNALS (OPTION ) oo et eev s e e e re s e e et se e e eses e en e e eannn e s e 1-14
\ USE AND CARE OF LP TANKS ¢ o ettt e 1-43
e WA FAN oo e e e e et et oo et et e ee et e et r et e 241
VIBRATION ARM, CHECKING . oot eee e ee e e e ee et ee e et e 1-34
WVARNING BANK oot eee et e ee et e teaeee et e et et eee et ams et eeneees et s eeree e semensneesesersensssensensesessenesesenseeass 1-13
WVARRANTY oot cteeeeermes et eseeseee st e eeeseesme e seresesesame e eee s e e s eeemee e s eee e emeemeeee e eme s enseeem s e e emeene e e ennrnne 3-62
American-Lincoln 3-61
MPV 60




AMERICAN-LINCOLN
RIDER “BUMPER-TO-BUMPER” LIMITED WARRANTY

l. COVERAGE

A. Subject io the terms and limitations stated herein, American-Lincoln warrants, to the original purchaser only, to repair or replace, at American
Lincoln’s option and upeon the terms set out below, this product or any parts thereof (excluding normal maintenance items) which are defeclive
in materials or workmanship, for a period of (2) two years cor 2,000 hours of normal operation, from the date of purchase, whichever comes first,
provided that the product is operated and maimained in accordance with American-Lincoln's Maintenance and Operations Instruction.

1. {a) During the first (90) ninety days from ihe date of purchase, American-Lincoln will provide, without charge, parts and on-site tabor
{(including up to three (3} hours total round-trip travel time) to remedy a defective product or part.

(b) During the next (9) nine months or 1,000 hours (whichever come first) American-Lincoln will provide, without charge, parts and labor to
remedy a defective product or part; however ail travel time for on-site remedy and all shipping and freight charges for ofi-site remedy of the
praduct or parts thereof shall be the sole responsibility of the purchaser.

{c} During the next (12) twelve months or a total of 2000 hours {whichever comes first} American Lincoln will provide, without charge, parts
to remedy a defective product or part, however all fabor, travel time for on-site remedy and all shipping and freight charges for off-site remedy
of the product or parts thereof shall be the sole responsibility of the purchaser.

B. In addition to the terms listed above, if applicable, the following additional warranty coverage is applied.

1. (a} American-Lincoln warranis to the original purchaser only, to repair or replace, at American Lincoln’s option, and upon the terms set out
below, the drive line electrical compenents including the electric drive propulsion motor, electric wheel drive motor and electronic drive controller,
and all hydraulic pumps and motors, to provide replacement parts which are defective in material or workmanship, for a pericd of (3} years or
3000 hours (whichever comes first) provided that the product is operated and maintained in accordance with American-Lincoln's Maintenance
and Operations Instruction.

() American Lincoln warrants to the original purchaser only, to repair or replace, at American Lincoln's option: and upon the terms set out
below, the interal combustion liquid cooled engine (long block only), those parts which are found to be defective in material or workmanship for
5 years unlimiled hours. American Lincoln reserves the right o have such failures evaluated by a local authorized dealer for those engines to
determine warranty eligibility. All labor, travel ime, shipping and freight charges shall be the sole responsibility of the purchaser. NOTE: All other
parts on the engine, i.e. carburetors alternators, efc. are covered by the two year 2000 hour standard warranty.

(¢) American-Lincoln, warrants 1o the original purchaser only, to repair or replace, at American Lincoln’'s option and upon the terms set out
belew, the main frame, debris hopper, solution and recovery fank, for the life of the machine against failure caused by defects in workmanship
or total rust through. For purposes of this coverage, cosmetic deterioration or surface rust does not constitute a failure.

(d} American-Lincoln, warrants to the originat purchaser only and upon terms set below, to replace batteries which become unserviceable
under normal use, within a period of ninety {90) days from date of sale to the original user with new batteries of equal value. After expiration
of the above ninely (90} day pericd, any battery which fails under normal use will be adjusted to the original user with a new battery of equal
specifications on an eighteen {18} months pro rate basis from the date of purchase. Adjustiment wilt be determined using the then current list
price, plus transportation costs. Warranty is rendered null and void if battery is not kept filled to the proper level with distilled water.

. EXCLUSIONS

A.  This warranty does not cover nornmal maintenance parts and labor, including but not limited to, rubber paris, seals, flaps, brushes, engine
maintenance parts, hoses, carbon motor brushes, fluids and routine adjustments.

B. This warranty does not cover damage or failure of the product or any parts thereof which is the result of misuse, negligent operation,
handling or repair, or which is the result of modification by any person other than an authorized American-Lincoln service representative.

1. LIMITATIONS .

A AMERICAN-LINCOLN MAKES NO WARRANTIES OTHER THAN THOSE SPECIFIED HEREIN. ALL IMPLIED WARRANTIES OF MERCHANTABILITY
AND OF FITNESS FORAPARTICULAR PURPOSE ARE EXPRESSLY EXCLUDED, AMERICAN-LINCGLN LIABRITY UNDER THIS WARRANTY IS
LIMITED TO REPAIR AND/OR REPLACEMENT OF PRODUCTS OR PARTSAS SET OUT HEREIN. AMERICAN-LINCOLN SHALL NOT BE LIABLE FOR
ANY INCIDENTAL OR CONSEQUENTIAL DAMAGES WHICH MAY RESULT FROM APRQDUCT OR PART DEFECT OR FAILURE. ANY EXTENSIONS
OF OR MODIFICATIONS MADE TO THIS WARRANTY BY ADISTRIBUTOR OF AMERICAN-LINCOLN ARE THE SOLE RESPONSIBILITY OF THE
DISTRIBUTOR,

IV. Warranty eligibility terms and conditions:

1. The original purchaser shall promptly complete and return the warranty and installation registration form included with the product at the
fime of the purchase; )

2. Upon product or part failure, the original purchaser shall promptly contact the nearest authorized American-Lincoln Servicing Represen-
tative,

3. American Lincoln reserves the rights to request that defective parts or product are returned to American Lincoln for determination of claim
eligibility.

American-Lincotn Technology reserves the right to make changes and improvements to its machines without notice, For best resulis, use cnly
the correct American-Lincein Service parts. .

Revised 7 2103




